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SECTION 1: Customer information
Company Name : Murata Manufacturing Co., Ltd.
Address . 10-1, Higashikotari 1-chome, Nagaokakyo-shi, Kyoto 617-8555 Japan
Telephone Number © +81-75-955-6173
Facsimile Number . +81-75-955-7096
Contact Person - Noriko Ueno
SECTION 2: Equipment under test (E.U.T.)
2.1  ldentification of E.U.T.
Type of equipment : Communication Module
Model No. . TypelDR
Serial No. . Referto 4.2 in this report.
Rating . 3.2(VBAT), 1.8(VDDXO), 1.8 or 3.3(VIO)
Country of Mass-production : China, Japan
Condition of EUT . Engineering prototype
(Not for Sale: This sample is equivalent to mass-produced items.)
Modification of EUT : No modification by the test lab.
Receipt Date of Sample . December 22, 2014

2.2 Product description

Model: TypelDR (referred to as the EUT in this report) is Communication Module.

Clock frequency(ies) in the system : 37.4MHz
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Radio Specification

Equipment type
Frequency of operation

Bandwidth

Channel spacing
Type of modulation
Antenna type

Antenna connector type
Antenna gain

ITU code

Operation temperature range

Transceiver

24GHz:  2402-2480MHz (Bluetooth BDR/EDR/Low Energy (LE))
2412-2462MHz (IEEE 802.11b, 11g, 11n (HT20))

W52; 5180-5240MHz (IEEE 802.11a, 11n (HT20), 11ac (VHT20))
5190-5230MHz (IEEE 802.11n (HT40), 11ac (VHT40))
5210MHz (IEEE 802.11ac (VHT80))

W53: 5260-5320MHz (IEEE 802.11a, 11n (HT20), 11ac (VHT20))
5270-5310MHz (IEEE 802.11n (HT40) , 11ac (VHT40))
5290MHz (IEEE 802.11ac (VHT80))

W56: 5500-5700MHz (IEEE 802.11a, 11n (HT20), 11ac (VHT20))
5510-5670MHz (IEEE 802.11n (HT40), 11ac (VHT40))
5530-5610MHz (IEEE 802.11ac (VHT80))

W58: 5745-5825MHz (IEEE 802.11a, 11n (HT20), 11ac (VHT20))
5755-5795MHz (IEEE 802.11n (HT40) , 11ac (VHT40))
5775MHz(IEEE 802.11ac (VHT80))

20MHz (IEEE 802.11a/b/g/n/ac), 40MHz (IEEE 802.11n/ac),

80MHz(IEEE 802.11ac) , 79MHz (Bluetooth BDR/EDR), 1MHz (Bluetooth LE)

5MHz (Wi-Fi 2.4GHz), 20MHz/40MHz/80MHz (Wi-Fi 5GHz),

1MHz (Bluetooth BDR/EDR), 2MHz (Bluetooth LE)

DSSS (IEEE 802.11b), OFDM (IEEE 802.11a/g/n/ac),

FHSS (Bluetooth BDR/EDR), GFSK (Bluetooth LE)

[2.4GHz] Monopole antenna/Dipole antenna/Dual monopole antenna

[5GHz] Monopole antenna/ Dual monopole antenna

spring

[2.4GHz] Monopole antenna:+0.91dBi

[2.4GHz] Dipole antenna:-0.15dBi

[2.4GHZz] Dual monopole antenna:-1.1dBi

[5GHz] Monopole antenna:+1.0dBi

[5GHz] Dual monopole antenna:+0.28dBi

F1D, G1D (Bluetooth BDR/EDR), F1D (Bluetooth LE)

D1D, G1D (IEEE802.11b/g/n/a/ac)

-20 to +85 deg.C

* For Bluetooth BDR/EDR part, refer to the test report: 10622710S-A.
For other than the range which is not covered by this report, refer to the following report:
Wireless LAN part (2.4GHz, W58): 10622710S-C, Bluetooth part: 10622710S-A.

FCC 15.31 (e)

The RF Module has its own regulator.

The RF Module is constantly provided voltage (DC 1.2, 1.35, 2.5 and 3.0V) through the regulator regardless of input
voltage. Therefore, this EUT complies with the requirement of 15.212.

FCC 15.203

It is impossible for end users to replace the antenna, because it is soldered on the circuit board.
Therefore the equipment complies with the requirement of 15.203/212.
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SECTION 3: Test specification, procedures & results

3.1

Test specification

Title

3.2

Test specification

- FCC Part 15 Subpart E: 2015, final revised on January 21, 2015

* FCC 47CFR Part15 Radio Frequency Device Subpart E Unlicensed National Information
Infrastructure Devices
Section 15.207 Conducted limits
Section 15.209 Radiated emission limits, general requirements
Section 15.407 General technical requirements

Procedures & Results

Item Test Procedure *1) | Specification | Remarks | Deviation Worst Margin Results
21.7dB
ANSI C63.4:2009 Freq.: 24.89846MHz
Conducted  |7. AC powerline FCC 15.407 (b)(6) Detector: Average .
emission conducted emission |& 15.207 i N/A Phase: L1 Complied
measurements Mode: Tx 5260MHz,
IEEE 802.11n (HT20)
gggé%dB & ANSI C63.4:2009 [FCC 15.407
emission 13. Measurement of [(a)(1)(2)(3) Conducted N/A -
b - intentional radiators [FCC 15.215 (c)
andwidth
Maximum ANSI C63.4:2009
conducted 13. Measurement of (Fag(cl)l(g)‘(lg; Conducted N/A See data Complied
output power |intentional radiators
Peak power [ANSI C63.4:2009
spectral 13. Measurement of (Fac):(Cl)l(g)A(lé); Conducted N/A Complied
density intentional radiators
0.2dB
Spurious Freq.: 5350.000MHz
emission ANSI C63.4:2009 [FCC 15.1009, Detector:Peak
& 13. Measurement of |15.407 (b), 15.205| Radiated N/A Polarization: Complied
Restricted intentional radiators |& 15.209 Horizontal
band edges Mode: Tx 5310MHz,
IEEE 802.11n (HT40)
Dynamic
frequency ;ggé’sgfx FCC 15407 (h) |Conducted| *2)  |N/A N/A
selection
*1) These tests were also referred to KDB 789033 (FCC), "Guidelines for Compliance Testing of Unlicensed National
Information Infrastructure (U-NII) Devices - Part 15, Subpart E”.
*2) Refer to the test report10622710S-G.
Note: UL Japan’s Work Procedures No. 13-EM-W0420 and 13-EM-W0422
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3.3 Addition to standard
Item Test P:i;: edure Specification Remarks | Deviation Worst Margin Results
Occupied ANSI
bandwidth C63.4:20009, - Conducted N/A |- -
(99%) RSS-Gen 6.6

Note: UL Japan’s Work Procedures No. 13-EM-W0420 and 13-EM-W0422

* Other than above, no addition, exclusion nor deviation has been made from the standard.

3.4  Uncertainty

The following uncertainties have been calculated to provide a confidence level of 95% using a coverage factor k=2.

. No.1 SAC™'/SR™ No.2 SAC/SR No.3 SAC/SR
em Frequency range @) ) )

Conducted emission 150kHz-30MHz 3.6 dB 3.4dB 3.4dB
(AC Mains) LISN

Radiated emission 9kHz-30MHz 3.7dB 3.5dB 3.5dB

(Measurement distance: 3m) 30MHz-300MHz 4.9 dB 4.9 dB 4.7dB

300MHz-1GHz 5.0 dB 5.0 dB 4.8 dB

1GHz-15GHz 4.9dB 4.9dB 49dB

Radiated emission 15GHz-18GHz 5.7dB 5.7dB 5.7 dB

(Measurement distance: 1m) 18GHz-40GHz 45dB 43dB 43dB

*1: SAC=Semi-Anechoic Chamber
*2: SR= Shielded Room is applied besides radiated emission

Conducted emission test

The data listed in this test report has enough margin, more than the site margin.

Radiated emission test

The data listed in this report meets the limits unless the uncertainty is taken into consideration.

Antenna port conducted test

Power measurement uncertainty above 1GHz for this test was: (+)0.68dB
Conducted emissions, Power Density Measurement (below 1GHz) uncertainty for this test was: () 1.5dB
Conducted emissions, Power Density Measurement (1G-3GHz) uncertainty for this test was: (+) 1.7dB
Conducted emissions, Power Density Measurement (3G-18GHz) uncertainty for this test was: () 2.4dB
Conducted emissions Measurement (18G-26.5GHz) uncertainty for this test was: () 2.5dB
Bandwidth Measurement uncertainty for this test was: (£) 0.66%
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3.5 Test location
UL Japan, Inc. Shonan EMC Lab.
1-22-3, Megumigaoka, Hiratsuka-shi, Kanagawa-ken 259-1220 JAPAN
Telephone number : +81 463 50 6400
Facsimile number +81 463 50 6401
JAB Accreditation No. RTL02610
Ic _ Size of reference Maximum
Registration Wl_dth x Depth x groynd plane (m) / m rement
gistratio gasureme
No. Height (m) horlzont_al distance
conducting plane
[] No.1 Semi-anechoic chamber | 2973D-1 206 x11.3x7.65 | 20.6 x 11.3 10m
[] No.2 Semi-anechoic chamber | 2973D-2 206 x11.3x7.65 | 20.6 x 11.3 10m
X] No.3 Semi-anechoic chamber | 2973D-3 12.7x7.7x5.35 | 12.7x7.7 5m
[] No.4 Semi-anechoic chamber | - 8.1 x5.1x3.55 8.1x5.1 -
[ ] No.1 Shielded room - 6.8x4.1x2.7 6.8x 4.1 -
[ ] No.2 Shielded room - 6.8x4.1x2.7 6.8x 4.1 -
[] No.3 Shielded room - 6.3x4.7x2.7 6.3x 4.7 -
[ ] No.4 Shielded room - 44X47%x27 4.4 x4.7 -
X] No.5 Shielded room - 78x6.4x2.7 7.8x6.4 -
[ ] No.6 Shielded room - 78x6.4x2.7 7.8x6.4 -
[INo.7 Shielded room - 276 x3.76 x 2.4 2.76 x 3.76 -
[ INo.8 Shielded room - 3.45x55x2.4 3.45x55 -
|:|N0.1 Measurement room - 2.55x4.1x25 2.55x4.1 -

3.6  Testsetup, Test data & Test instruments

Refer to APPENDIX 1 to 3.
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SECTION 4: Operation of E.U.T. during testing
4.1  Operating mode
Test item Mode Tested frequency Power Worst data | Antenna
setting mode *1)
[dBm] *3)
Conducte | Transmitting(Tx) IEEE 802.11n | 5260MHz *2) 13 MCS0 Monopole
d emission | (HT20) *2)
Radiated | [Simulcasting] 11n (HT20): 5260MHz 13 MCS0 Dual monopole
emission | Transmitting (Tx) (DH5) Bluetooth: Hopping ON | 7 -
(below |
1GHz)
Radiated Transmitting(Tx) IEEE 802.11a [W52/W53] 13 6Mbps Monopole
emission | *4) 5180MHz, 5320MHz Dual monopole
(above [W56]
1GHz) 5500MHz, 5700MHz
[W58] 11
5745MHz, 5825MHz
Transmitting(Tx) IEEE 802.11n [W52/W53] 13 MCS0 Monopole
(HT20) *5) 5180MHz, 5240MHz, Dual monopole
5260MHz, 5320MHz
[W56] 13
5500MHz, 5580MHz,
5700MHz
[W58] 11
5745MHz, 5785MHz,
5825MHz
[Simulcasting] *6) 11n (HT20): 5180MHz, | 13 MCS0 Dual monopole
Transmitting (Tx) (DH5) 5320MHz, 5500MHz,
5700MHz, 5825MHz 11
Bluetooth: Hopping ON 7 -
Transmitting(Tx) IEEE 802.11n | [W52/W53] 12 MCS0 Monopole
(HT40) *5) 5190MHz Dual monopole
5230MHz, 5310MHz 13
[W56] 13
5510MHz, 5550MHz,
5670MHz
[W58] 11
5755MHz, 5795 MHz
[Simulcasting] *6) 11n (HT40): 5190MHz | 12 MCS0 Dual monopole
Transmitting (Tx) (DH5) 5310MHz, 5510MHz, | 13
5670MHz
5755MHz, 5795MHz 11
Bluetooth: Hopping ON 7 -
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Radiated | Transmitting(Tx) IEEE 802.11ac | [W52/W53] 13 MCS0 Monopole
emission | (VHT20) *4) 5180MHz, 5320MHz Dual monopole
(above [W56] 13
1GHz) *4) 5500MHz, 5700MHz
[W58] 11
5745MHz, 5825MHz
[Simulcasting] *6) 11ac (VHT20): 5825MHz 11 MCS0 Dual monopole
Transmitting (Tx) (DH5) Bluetooth: Hopping ON 7 -
Transmitting(Tx) IEEE 802.11ac | [W52/W53] 12 MCSO0 Monopole
(VHTA40) *4) 5190MHz Dual monopole
5310MHz 13
[W56] 13
5510MHz, 5670MHz
[W58] 11
5755MHz, 5795 MHz
Transmitting(Tx) IEEE 802.11ac | [W52/W53] 115 MCS0 Monopole
(VHT80) *5) 5210MHz, 5290MHz Dual monopole
[W56] 12
5530MHz, 5610MHz
[W58] 11
5775MHz
[Simulcasting] *6) 11n (HT80): 11.5 MCS0 Dual monopole
Transmitting (Tx) (DH5) 5210MHz, 5290MHz,
5530MHz, 5610MHz, 12
5775MHz 11
Bluetooth: Hopping ON 7 -
Other Transmitting(Tx) IEEE 802.11a [W52/W53] High: 13 6Mbps -
items 5180MHz, 5220MHz, Low: 5
5240MHz, 5260MHz,
5300MHz, 5320MHz
[W56] High: 13
5500MHz, 5580MHz, Low: 5
5700MHz
[ws8] High: 11
5745MHz, 5785MHz, Low: 5
5825MHz
(HT20)Transmitting(Tx) IEEE [W52/W53] High: 13 MCSO0
802.11n 5180MHz, 5220MHz, Low: 5
5240MHz, 5260MHz,
5300MHz, 5320MHz
[W56] High: 13
5500MHz, 5580MHz, Low: 5
5700MHz
[w58] High: 11
5745MHz, 5785MHz, Low: 5
5825MHz
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Other (HT40)Transmitting(Tx) IEEE [W52/W53] High: 12 MCSO0 -
items 802.11n 5190MHz Low: 5
5230MHz, 5270MHz, | High: 13
5310MHz Low: 5
[W56] High: 13
5510MHz, 5550MHz, | Low:5
5670MHz
[W58] High: 11
5755MHz, 5795MHz Low: 5
(VHT20)Transmitting(Tx) IEEE | [W52/W53] High: 13 MCSO0
802.11ac 5180MHz, 5220MHz, Low: 5
5240MHz, 5260MHz,
5300MHz, 5320MHz
[W56] High: 13
5500MHz, 5580MHz, | Low:5
5700MHz
[W58] High: 11
5745MHz, 5785MHz, | Low: 5
5825MHz
(VHT40)Transmitting(Tx) IEEE | [W52/W53] High: 12 MCSO0
802.11ac 5190MHz Low: 5
5230MHz, 5270MHz, | High: 13
5310MHz Low: 5
[W56] High: 13
5510MHz, 5550MHz, | Low:5
5670MHz
[W58] High: 11
5755MHz, 5795MHz Low: 5
(VHT80)Transmitting(Tx) IEEE | [W52/W53] High: 11.5 MCS0
802.11ac 5210MHz, 5290MHz Low: 5
[W56] High: 12
5530MHz, 5610MHz, | Low:5
[W58] High: 11.5
5775MHz Low: 5

*1) The worst condition was determined based on the test result of Maximum Peak Output Power.

*2) Test operating mode was determined as follows according to “Section 1 of 6 802.11 a/b/g/n testing- Managing Complex

Regulatory Approvals - "of TCB Council Workshop October 2009.

*3) Lowest power setting mode was performed only worst mode (maximum peak conducted output power mode).

*4) These were carried out only in Band edge.

*5) Monopole antenna was used in bandwidth 1-40GHz. Dual monopole antenna was used only in Band edge.

*6) The Simulcasting test with Bluetooth (BDR) was carried out only in Band edge of the worst mode from each band edges in
WLAN transmitting. Also it was carried out in Worst Power mode: 11n(HT20) 5260MHz with bandwidth 1-40GHz.

Software : Tera Term ver. 4.69

Justification: The system was configured in typical fashion (as customer would normally use it) for testing.
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4.2 Configuration and peripherals
1
B : DC 3.2V
A C
DC 1.8V
: 2
* Test data was taken under worse case conditions.
Description of EUT and support equipment
No. Item Model number Serial number Manufacturer FCC ID
(Remarks)
A |Module TypelDR *1) Murata Manufacturing |EUT
Co., Ltd.
B1 [Monopole antenna |5.2-Mono - Murata Manufacturing |EUT
Co., Ltd.
B2 (Dual monopole Dual-8 - Murata Manufacturing |EUT
antenna Co., Ltd.
C |\Jig - - Murata Manufacturing|-
Co., Ltd.
*1) 31: used for Antenna terminal tests (W52/W53 band).
40: used for Antenna terminal tests (W56/W58 band)
45: used for Radiated emission tests (Monopole antenna, W52/W53 band)
16: used for Radiated emission tests (Monopole antenna, W56/W58 band)
48: used for Radiated emission tests (Dual monopole antenna)
List of cables used
No. Cable Name Length (m) Shield Remark
Cable Connector
1 [DC cable 1.4 Unshielded Unshielded -
2 |DC cable 1.1 Unshielded Unshielded -
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SECTION 5: Conducted emission

5.1 Operating environment

Test place See test data (APPENDIX 1)
Temperature : See test data (APPENDIX 1)
Humidity See test data (APPENDIX 1)

5.2  Test configuration

EUT was placed on a platform of nominal size, 1m by 1.5m, raised 0.8m above the conducting ground plane.

The table is made of Styrofoam and covered with polyvinyl chloride. That has very low permittivity.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of peripheral was aligned and was
flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other grounded conducting
surface. EUT was located 80cm from LISN.

Each EUT current-carrying power lead, except the ground (safety) lead, was individually connected through a LISN to
the input power source. All unused 50o0hm connectors of the LISN were resistively terminated in 50ohm when not
connected to the measuring equipment.

Photographs of the set up are shown in APPENDIX 3.

5.3  Test conditions

Frequency range : 0.15 - 30MHz
EUT position : Table top

5.4  Test procedure

The AC Mains Terminal Continuous disturbance Voltage had been measured with the EUT within a Shielded room.
The EUT was connected to a Line Impedance Stabilization Network (LISN).

An overview sweep with peak detection has been performed.

The measurements had been performed with a quasi-peak detector and if required, a CISPR average detector.

The conducted emission measurements were made with the following detection of the test receiver.

Detection Type Quasi-Peak/ CISPR Average
IF Bandwidth : 9kHz

55 Results

Summary of the test results : Pass

Refer to APPENDIX 1
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SECTION 6: Radiated emission

6.1 Operating environment

Testplace See test data (APPENDIX 1)
Temperature : See test data (APPENDIX 1)
Humidity See test data (APPENDIX 1)

6.2  Test configuration

EUT was placed on a platform of nominal size, 1m by 1.5m, raised 0.8m (Below 1GHz) and a polystyrene platform of
nominal size, 0.5m by 0.5m, raised 0.8m (Above 1GHz) above the conducting ground plane

Photographs of the set up are shown in APPENDIX 3.

6.3  Test conditions
Frequency range : 30MHz - 40GHz
EUT position : Table top

6.4  Test procedure

The Radiated Electric Field Strength intensity has been measured on a semi-anechoic chamber with a ground plane and
at a distance of 3m (below 15GHz) / 1m (above 15GHz). Measurements were performed with quasi-peak, peak and
average detector. The measuring antenna height was varied between 1 and 4m and EUT was rotated a full revolution in
order to obtain the maximum value of the electric field intensity. The measurements were performed for both vertical
and horizontal antenna polarization. Drawing of the antenna direction is shown in Figure 1.

The radiated emission measurements were made with the following detection.

Frequency 30-1000MHz 1-40GHz

Detection type | Quasi-Peak Peak Average *1)

IF Bandwidth 120kHz RBW: 1MHz RBW: 1MHz
VBW: 3MHz VBW: *2

*1) The test method was referred to Section G) 6) d) Method VB (Averaging using reduced video bandwidth) of FCC
KDB 789033 D02 General UNII Test Procedures New Rules vO1 "Guidelines for Compliance Testing of Unlicensed
National Information Infrastructure (U-NII) Devices Part 15, Subpart E (Issued on June 6, 2014)"

*2) When duty cycle > 98 percent, VBW was set at 10Hz.

When duty cycle < 98 percent, VBW (Average) calculation sheet in APPENDIX 1.

Detector and averaging type set for linear voltage averaging.

Below 1GHz
The result also satisfied with the general limits specified in FCC 15.209 (a).

Above 1GHz
Inside of restricted bands (FCC 15.205): Limit in FCC 15.209 (a)
Outside of the restricted bands: Limit 68.2dBuV/m (-27dBm e.i.r.p.*) in FCC 15.407(b)(1)(2)(3)

Restricted band edge: Limit in FCC 15.209(a)
Since this limit is severer than the limit of the inside of restricted bands.

*Electric Field Strength to e.i.r.p. conversion

P [dBm] = E [dBuV/m] -95.2 [dB]

P [dBm]=10x LOG (({ (10~ (E [dBuV/m]/20) * 10 ~ (-6) * (Distance = 3[m]) ) ~ 2 } / 30) x 10"3) (uV/m):
P is the e.i.r.p. (Watts)

* Distance Factor for the measurement at 1m: 20 x log (3.0m/1.0m) = 9.5dB
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The carrier levels and noise levels were confirmed at each position of X, Y and Z axes to see the position of maximum
noise, and the test was made at the position that has the maximum noise.

[Monopole antenna]

Antenna Spurious Carrier Spurious Spurious Spurious Spurious Spurious
polarization |(30-1000MHz) (1-6.4GHz) | (6.4-15GHz)| (15-18GHz) | (18-26.5GHz) | (26.5-40GHz)
Horizontal | X X X X Z Z Z

Vertical X Z Z Z Y Y Y

[Dual monopole antenna]

Antenna Spurious Carrier Spurious Spurious Spurious Spurious Spurious
polarization |(30-1000MHz) (1-6.4GHz) | (6.4-15GHz)| (15-18GHz) | (18-26.5GHz) | (26.5-40GHz)
Horizontal | X X X X Z Y4 Y4

Vertical X YA Z Z Y Y Y

Figure 1. Antenna angle
No.3 Semi-Anechoic Chamber (Antenna angle) R baren Tois®™ || No.3 Semi-Anechoic Chamber (Antenna angle)

Radiated Emission
(Above 1GHz)

Horn Antenna ]

Measuring Receiver TurnTable

3m/3t
3m/3t

Blcomca}Antenna 0 deg.
Logperiodic Antenna

TurnTable

3m 3m

No.3 Semi-Anechoic Chamber (Antenna angle) Radiated Emission

0 deg. Horn Antenna

3m/3t

Measuring Receiver TurnTable

6.5 Results

Summary of the test results : Pass
* No noise was detected other than listed points.

Refer to APPENDIX 1
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SECTION 7: Antenna terminal conducted tests

Test procedure

The tests were made with below setting connected to the antenna port with the test instrument.

Test Span RBW VBW Sweep | Detector Trace Instrument
time used
and Test
method
26dB bandwidth Enough width to Close to Greater than | Auto Peak Max Hold | Spectrum
display 1% RBW Analyzer
of EBW
6dB bandwidth Enough width to 100kHz 300kHz Auto Peak Max Hold | Spectrum
display Analyzer
99% occupied Enough width to Close to Three times | Auto Sample Max Hold | Spectrum
bandwidth display 1% of RBW Analyzer
of Span
20dB bandwidth Enough width to Close Three times | Auto Peak Max Hold | Spectrum
display 1%to5% | of RBW Analyzer
of OBW
Maximum - - 50MHz - - - Power Meter
conducted method PM
output power
*1)
Peak power spectrall Enough width to 1MHz 3MHz Auto RMS-Average Clear Write| Spectrum
density display 100kHz*3)| 300kHz Power Averaging Analyzer
*2) (100 times) method SA-2

*EBW: Emission Bandwidth

*1) Maximum Conducted Output Power was measured based on Method PM of "Guidance for Compliance Testing of
Unlicensed National Information Infrastructure (U-NII) Devices - Part 15, Subpart E”.
*2) PSD was measured based on Method SA-2 of "Guidance for Compliance Testing of Unlicensed National

Information Infrastructure (U-NII) Devices - Part 15, Subpart E”.

*3) FCC standard says that RBW is set to be 500kHz for 5.725-5850GHz, but it is not possible with spectrum analyzer,
so 10log(500kHz/100kHz) was added to the test result.

The test results and limit are rounded off to two decimals place, so some differences might be observed.

Summary of the test results :

Refer to APPENDIX 1

Pass
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APPENDIX 1: Data of Radio tests

DATA OF CONDUCTED EMISSION TEST

Test report No.: 10622710S-E

Company . Murata Manufacturing Co., Ltd.
Kind of EUT : Communication Module

Model No. . TypelDR

Serial No. . 45

Remarks . (EUT axis) Hor: X, Ver: X

Limitl : FCC 15C(15.207) QP
Limit2 : FCC 15C(15.207) AV

Mode
Order No.
Power
Temn./Humi,

Engineer

UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room

Date : 2015/01/17

: IEEE802.11n(HT20), TX, 5260MHz

: 10622710S

: DC 3.2v/1.8V
: 22deqg.C /7 32%RH

. Shinichi Takano

80 -
— Limit2(QP)
70 — — — Limit2(AV)
60 N(PK)
— ) /
am 50 -
= \ S SR L1(PK)
= L1(QP7ZAV)
o 40t
© T
=
S |l
> 30 -
LL | ’ 4 }
o ‘ !
! I §
20 | \“w‘.ﬂ)\.lyv i ‘y‘,i”"/'“h‘y“‘ Ty ] ’jf L i i VAW SN e J"W' P T M ‘
INVARAROU Al \M‘WMWMWIWW e iy WWWWM ‘
KX
0
2 3 5 7 1 2 3 5 7 10 20
A5 30
Frequency [MHz]
F Reading CF Results Limit Margin
No red. <QP> <AV> -rac <QP> <AV> <QP> <AV> <QP> <AV> Phase | Comment
[MHz1 [dBuv1l [dBuv1l [dB1 [dBuvl | [dBuvl | [dBuvl| [dBuVvl [dB1 [dB1
1 0.15000 26.8 -0.2 125 393 12.3 65.9 55.9 26.6 43.6 N
2 0.16194 26.3 -04 125 38.8 121 65.3 553 26.5 43.2 N
3 0.18485 23.1 -2.8 125 35.6 9.7 64.2 54.2 28.6 44.5 N
4 0.19599 205 -4.2 125 33.0 83 63.7 53.7 30.7 45.4 N
5 24.90020 14.4 14.1 135 279 27.6 60.0 50.0 321 224 N
6 29.05108 9.2 74 13.7 229 21.1 60.0 50.0 371 289 N
7 0.15000 26.8 -0.3 125 65.9 55.9 26.6 43.7 L1
8 0.16232 26.1 -05 125 65.3 553 26.7 433 L1
9 0.18562 23.0 -2.8 125 64.2 54.2 28.7 44.5 L1
10 0.19630 20.6 -4.2 125 63.7 53.7 30.6 45.4 L1
11 2490074 12.7 12.4 135 60.0 50.0 338 241 L1
12 29.05122 11.4 9.6 13.7 60.0 50.0 34.9 26.7 L1

Calculation:Result[dBuV]=Reading[dBuV]+C.Fac(LISN+Cable+ATT) [dB]

LISN:SLS-05
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Test report No.: 10622710S-E

DATA OF CONDUCTED EMISSION TEST

UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date : 2015/02/11

Company . Murata Manufacturing Co., Ltd. Mode : |[EEE802.11n(HT20), Tx, 5260MHz
Kind of EUT : Communication Module Order No. :10622710S

Model No. . TypelDR Power . DC 3.2v/1.8V

Serial No. : 48 (. 3 Temp./Humi. . 22deq.C / 25%RH

Remarks . with Bluetooth (BDR, Hopping)

Limitl : FCC 15C(15.207) QP

Limit2 : FCC 15C(15.207) AV Engineer . Yosuke Ishikawa
80 -
— Limit2(QP)
70 — — — Limit2(AV)
60 N(PK)
- ) /
am 50 -
5, LI ] L1(PK)
= 5 L1(QPZAV)
o 40
©
=
g (
=~ 30" ;
= g
20 4l S |y 1 11 i ind e bt U bl A il ] , " /En
TR T R WW’WWMMWWMW LA A I R AL L L «NWWWWM A
®
10 ‘_< \
0
2 3 5 7 1 2 3 5 7 10 20
A5 30
Frequency [MHZz]
F Reading CF Results Limit Margin
No red. <QP> <AV> -rac <QP> <AV> <QP> <AV> <QP> <AV> Phase | Comment
[MHz1 [dBuv1l [dBuv1l [dB1 [dBuvl | [dBuvl | [dBuvl| [dBuVvl [dB1 [dB1
1 0.15211 216 -49 125 34.1 7.6 65.8 55.8 317 48.2 N
2 12.44759 -18 -7.9 13.0 11.2 51 60.0 50.0 48.8 44.9 N
3 24.89780 12.8 129 135 26.3 26.4 60.0 50.0 33.7 23.6 N
4 28.01173 8.1 6.4 13.6 217 20.0 60.0 50.0 38.3 30.0 N
5 29.04703 11.1 10.4 13.7 24.8 24.1 60.0 50.0 35.2 259 N
6 29.49591 10.2 8.2 13.7 239 21.9 60.0 50.0 36.1 28.1 N
7 0.15070 218 -48 125 65.9 55.9 316 48.2 L1
8 12.44849 4.2 35 13.0 60.0 50.0 428 335 L1
9 24.89846 14.6 14.8 135 60.0 50.0 31.9 21.7 L1
10 28.00972 7.3 56 13.6 60.0 50.0 39.1 30.8 L1
11 29.04739 10.1 83 13.7 60.0 50.0 36.2 28.0 L1
12 29.49501 8.2 6.0 13.7 60.0 50.0 38.1 30.3 L1

Calculation:Result[dBuV]=Reading[dBuV]+C.Fac(LISN+Cable+ATT) [dB]
LISN:SLS-05
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Test report No.: 10622710S-E

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11a, PN9, worst data mode 6Mbps
Freq. -26dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5180.0000 21.084 -
5220.0000 20.926 -
5240.0000 20.829 -
Tx, 5180MHz Tx, 5220MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Peak #Peak
Log Log
18 18
4B/ - A D 4B/ P "
£ , ! %
57 2 il e
o Lt ALY o LRl s 1 lhal L it
W T LA R EAL U (kUL GRS L
LaRv LaRv
M1 52 M1 52
Center 5.180 66 GHz Span 46 MHz Center 5.220 66 GHz Span 46 MHz
#Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts) #Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
16.6559 MHz X dB -26.00 dB 16.6768 MHz X dB -26.00 dB
Transmit Freq Error 10.421 kHz Transmit Freq Error —4.828 kHz
® dB Bandwidth 21.084 MHz ® dB Bandwidth 20.926 MHz
Tx, 5240MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
18
4B/ P frr b MMMMWVQ
il < \k”\
> <
PR 1T Ph ‘ WMARM el
WVWWW‘ w ¥ L TR
LgAw
M1 52
Center 5.240 66 GHz Span 46 MHz
#Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
16.7156 MHz X dB -26.00 dB
Transmit Freq Error —6.487 kHz
® dB Bandwidth 20.829 MHz

UL Japan, In
Shonan EMC

C.
Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11a, PN9, worst data mode 6Mbps
Freq. -26dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5260.0000 20.750 -
5300.0000 21.016 -
5320.0000 20.968 -
Tx, 5260MHz Tx, 5300MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Peak #Peak
Log Log
18 18
4B/ ?WN WMWQ dB/ el T LA T ?
\, e h
ST e Y kX3
At AP et A b s
i e r YRR Tt
LaRv LaRv
M1 52 M1 52
Center 5.260 66 GHz Span 46 MHz Center 5.300 66 GHz Span 46 MHz
#Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts) #Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
16.7015 MHz X dB -26.00 dB 16.7162 MHz X dB -26.00 dB
Transmit Freq Error -11.363 kHz Transmit Freq Error -9.663 kHz
® dB Bandwidth 208.750 MHz ® dB Bandwidth 21.016 MHz
Tx, 5320MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
18
Y e N 3
i .
N MLe
“”‘ILJW ,.|MMJLr gl | Ml
LgAw
M1 52
Center 5.320 66 GHz Span 46 MHz
#Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
16.6429 MHz " dB -2600 dB
Transmit Freq Error -9.248 kHz
® dB Bandwidth 20.968 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11a, PN9, worst data mode 6Mbps
Freq. -26dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5500.0000 20.773 -
5580.0000 21.203 -
5700.0000 21.279 -
Tx, 5500MHz Tx, 5580MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 10 dB Ref B dBm #Atten 10 dB
#Peak #Peak
Log Log
18 18
B/ D il Pl B/ P R ™S
p, " p, N
N el s 7 e
why -4 .IMW.;N, n 0 .,l\,,pfwf "\"mwﬂmm\mr«
R h R ¥ itk
LaRv LaRv
M1 52 M1 52
Center 5.560 66 GHz Span 46 MHz Center 5.580 66 GHz Span 46 MHz
#Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts) #Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
16.6685 MHz X dB -26.00 dB 16.7165 MHz X dB -26.00 dB
Transmit Freq Error 17.824 kHz Transmit Freq Error 16.658 kHz
® dB Bandwidth 208.773 MHz ® dB Bandwidth 21.283 MHz
Tx, 5700MHz
% Agilent RL
Ref B dBm #Atten 10 dB
#Peak
Log
18
Y f T R e o
N g
KA R TV
I it
LgAw
M1 52
Center 5700 66 GHz Span 46 MHz
#Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
16.6870 MHz X dB -26.00 dB
Transmit Freq Error 27.008 kHz
® dB Bandwidth 21.279 MHz

UL Japan, Inc.

Shonan

EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
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Test report No.: 10622710S-E

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11a, PN9, worst data mode 6Mbps
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5745.0000 16.430 >0.500
5785.0000 16.395 >(0.500
5825.0000 16.388 >(0.500
Tx, 5745MHz Tx, 5785MHz
% Agilent RL % Agilent RL
Ref -18 dBm #Atten 16 dB Ref -18 dBm #Atten 16 dB
#Peak #Peak
ﬁag ol Rl n"""]t & ey 5%9 Ly o frand-h wn O
4B/ | 4B/ |
W ) -
/ Oy / \WW
p— L L W“WM"'!“#"‘: Wi g A JT -
LaRv LaRv
M1 52 M1 52
Center 5.745 66 GHz Span 56 MHz Center 5.785 66 GHz Span 56 MHz
#Res BH 100 kHz #UBH 388 kHz Sweep 4.8 ms (1261 pts) #Res BH 100 kHz #UBH 388 kHz Sweep 4.8 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
16.5405 MHz * B -6.00 B 16.5325 MHz * B -6.00 B
Transmit Freq Error 13.726 kHz Transmit Freq Error 13.598 kHz
® dB Bandwidth 16.439 MHz ® dB Bandwidth 16.395 MHz
Tx, 5825MHz
% Agilent RL
Ref -18 dBm #Atten 16 dB
#Peak
Log o )
18 B e il I ¢ |
dB/ J |
s <
/ M,
[ g b
LgAw
M1 52
Center 5.825 66 GHz Span 56 MHz
#Res BH 100 kHz #UBH 388 kHz Sweep 4.8 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
16.5329 MHz * B -6.00 B
Transmit Freq Error 9171 kHz
® dB Bandwidth 16.388 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
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1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT20), PN9, worst data mode 0(MCS)
Freq. -26dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5180.0000 21.126 -
5220.0000 21.427 -
5240.0000 21.432 -
Tx, 5180MHz Tx, 5220MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Peak #Peak
Log Log
18 18
oB/ # [ r® B/ ¢ W ¢
7 W J y
5 kX v ,
r.w.ﬂJh. A (T . iy N T Tyl
R ma DPA e I MR e [ R L
LaRv LaRv
M1 52 M1 52
Center 5.180 66 GHz Span 46 MHz Center 5.220 66 GHz Span 46 MHz
#Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts) #Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
17.8473 MHz " dB -2600 dB 17.8422 MHz " dB -2600 dB
Transmit Freq Error -8.899 kHz Transmit Freq Error 7.603 kHz
® dB Bandwidth 21.126 MHz ® dB Bandwidth 21.427 MHz
Tx, 5240MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
18
dB/ I3 R *
,rf y
5 W, <
- M.\M.:vf st
ey (S|
LgAw
M1 52
Center 5.240 66 GHz Span 46 MHz
#Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
17.8605 MHz X dB -26.00 dB
Transmit Freq Error -16.346 kHz
® dB Bandwidth 21.432 MHz

UL Japan, In

C.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT20), PN9, worst data mode 0(MCS)
Freq. -26dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5260.0000 21413 -
5300.0000 21.467 -
5320.0000 21.375 -
TX, 5260MHz Tx, 5300MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Peak #Peak
Log Log
18 18
o8/ b R S Y L N A o
b ', o i
=0 g Y T 4
bl _ﬁ'\nmﬂn'lw W'\WUW“‘NMM vamwhw. MM_‘, o WNWMM'L
LaRv LaRv
M1 52 M1 52
Center 5.260 66 GHz Span 46 MHz Center 5.300 66 GHz Span 46 MHz
#Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts) #Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
17.8959 MHz X dB -26.00 dB 17.8863 MHz X dB -26.00 dB
Transmit Freq Error 3.832 kHz Transmit Freq Error 9.367 kHz
® dB Bandwidth 21.413 MHz ® dB Bandwidth 21.467 MHz
Tx, 5320MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
18
4B/ G A o
i I
R ]
T M‘Arl‘V\ Wt W WMM,J.M
e | il
LgAw
M1 52
Center 5.320 66 GHz Span 46 MHz

#Res BH 228 kHz

#VBH 638 kHz

Sweep 1.84 ms (1261 pts)

Occupied Bandwidth Occ BH % PWr  99.68 ¥
178211 MH=z % dB -26.00 dB

Transmit Freq Error -13.939 kHz

® dB Bandwidth 21.375 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT20), PN9, worst data mode 0(MCS)
Freq. -26dB Bandwidth Limit
[MHz] [MHz] [MHz]
5500.0000 21.189 -
5580.0000 21.371 -
5700.0000 21.492 -
Tx, 5500MHz Tx, 5580MHz
% Agilent RL % Agilent RL
Ref -10 dBm #Atten 10 dB Ref -10 dBm #Atten 10 dB
#Peak #Peak
5%9 P e e Pene e e o 5%9 P e P e P
B/ ] " B/ o b,
> [ e byt e
TIB: 4 ol ey st LYY
LaRv LaRv
M1 52 M1 52
Center 5.560 66 GHz Span 46 MHz Center 5.580 66 GHz Span 46 MHz
#Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts) #Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
17.8280 MHz X dB -26.00 dB 17.8826 MHz X dB -26.00 dB
Transmit Freq Error 39.520 kHz Transmit Freq Error 34.697 kHz
® dB Bandwidth 21.189 MHz ® dB Bandwidth 21.371 MHz
Tx, 5700MHz
% Agilent RL
Ref -10 dBm #Atten 10 dB
#Peak
v e e
B/ o h,
T b
O T T v
W
LgAw
M1 52
Center 5700 66 GHz Span 46 MHz
#Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
17.9026 MHz X dB -26.00 dB
Transmit Freq Error 31.859 kHz
® dB Bandwidth 21.492 MHz

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400

1 +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT20), PN9, worst data mode 0(MCS)
Freq. -6dB Bandwidth Limit
[MHZz] [MHZz] [MHZz]
5745.0000 17.629 >(.500
5785.0000 17.622 >0.500
5825.0000 17.619 >(0.500
Tx, 5745MHz Tx, 5785MHz
% Agilent RL % Agilent RL
Ref -18 dBm #Atten 16 dB Ref -18 dBm #Atten 16 dB
#Peak #Peak
Log Log
18 ey h ! Lottt 18 B sl |
dB/ ] | de/ ; |
K N
‘M‘Il' \wwl L] L f \{4II
gy LT Y e A LS
LaRv LaRv
M1 52 M1 52
Center 5.745 66 GHz Span 56 MHz Center 5.785 66 GHz Span 56 MHz
#Res BH 100 kHz #UBH 388 kHz Sweep 4.8 ms (1261 pts) #Res BH 100 kHz #UBH 388 kHz Sweep 4.8 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
17.7017 MHz * B -6.00 B 17.7376 MHz * B -6.00 B
Transmit Freq Error 16.774 kHz Transmit Freq Error 6.604 kHz
® dB Bandwidth 17.629 MHz ® dB Bandwidth 17.622 MHz
Tx, 5825MHz
% Agilent RL
Ref -18 dBm #Atten 16 dB
#Peak
Log Y A PN N )
18 RS i & ¢
dB/ i |
7 N
dd 1
P !
LgAw
M1 52
Center 5.825 66 GHz Span 56 MHz
#Res BH 100 kHz #UBH 388 kHz Sweep 4.8 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
17.7326 MHz * B -6.00 B
Transmit Freq Error 21.138 kHz
® dB Bandwidth 17.619 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C , 50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT20), PN9, worst data mode 0(MCS)
Freq. -26dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5180.0000 21.190 -
5220.0000 21.185 -
5240.0000 21.293 -
Tx, 5180MHz Tx, 5220MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Peak #Peak
Log Log
18 18
Y T R i IR Y 0 i [
o i A N,
i T o e
ol bt fate” B i, i A} bt b
CIRTLE L TS e (TR LR L AN |
LaRv LaRv
M1 52 M1 52
Center 5.180 66 GHz Span 46 MHz Center 5.220 66 GHz Span 46 MHz
#Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts) #Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
17.9001 MHz X dB -26.00 dB 17.8533 MHz X dB -26.00 dB
Transmit Freq Error -8.939 kHz Transmit Freq Error -6.981 kHz
® dB Bandwidth 21.199 MHz ® dB Bandwidth 21.185 MHz
Tx, 5240MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
18
Y T S R
/ 5,
L ", d
s ﬂ'll’“ﬁ' meﬂ.\ur.l‘}'k p” " s lu ‘W'n.hl thnH
LgAw
M1 52
Center 5.240 66 GHz Span 46 MHz
#Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
17.8634 MHz " dB -2600 dB
Transmit Freq Error 7.894 kHz
® dB Bandwidth 21.293 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400

1 +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C , 50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT20), PN9, worst data mode 0(MCS)
Freq. -26dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5260.0000 21.349 -
5300.0000 21.187 -
5320.0000 21.281 -
Tx, 5260MHz Tx, 5300MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Peak #Peak
Log Log
L e — L e
7 W ; N
2 e Y Ty .
T P i b Bk L R
LaRv LaRv
M1 52 M1 52
Center 5.260 66 GHz Span 46 MHz Center 5.300 66 GHz Span 46 MHz
#Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts) #Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
17.8884 MHz " dB -2600 dB 17.8374 MHz " dB -2600 dB
Transmit Freq Error -2.995 kHz Transmit Freq Error -13.247 kHz
® dB Bandwidth 21.349 MHz ® dB Bandwidth 21.187 MHz
Tx, 5320MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
18
4B/ f«WM\AMWM-\/\. * P
/ b
9#’. \e
WWL S AL A T
LgAw
M1 52
Center 5.320 66 GHz Span 46 MHz
#Res BH 220 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
17.8510 MHz X dB -26.00 dB
Transmit Freq Error -5.458 kHz
® dB Bandwidth 21.281 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C , 50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT20), PN9, worst data mode 0(MCS)
Freq. -26dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5500.0000 21.437 -
5580.0000 21.522 -
5700.0000 21.223 -
Tx, 5500MHz Tx, 5580MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Peak #Peak
Log Log
18 18
dB/ e AL R Y 4B/ G e T .
] » / N
> i, 4 b M 4
. “‘MWWM Nf‘m nI’HLk ’N’J 0 Ll o A
Lri P L !
LaRv LaRv
M1 52 M1 52
Center 5.560 66 GHz Span 46 MHz Center 5.580 66 GHz Span 46 MHz
#Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts) #Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
17.8300 MHz X dB -26.00 dB 17.8739 MHz X dB -26.00 dB
Transmit Freq Error 57.779 kHz Transmit Freq Error 31.730 kHz
® dB Bandwidth 21.437 MHz ® dB Bandwidth 21.522 MHz
Tx, 5700MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
18
4B/ g TR fur| TS
¥ S
s T
MMMMJM L "Mnnmmﬁ.n, 1 itenl
L L I LU
LgAw
M1 52
Center 5700 66 GHz Span 46 MHz
#Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
17.8594 MHz " dB -2600 dB
Transmit Freq Error 41.398 kHz
® dB Bandwidth 21.223 MHz

UL Japan, Inc.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Shonan EMC Lab.
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C , 50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT20), PN9, worst data mode 0(MCS)
Freq. -6dB Bandwidth Limit
[MHz] [MHz] [MHz]
5745.0000 21.554 >0.500
5785.0000 21.370 >(0.500
5825.0000 21.365 >(0.500
Tx, 5745MHz Tx, 5785MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Peak #Peak
Log Log
18 18
dB/ gt ANy, s itgy dB/ ey i
] 1 / )
v " v R -
i i f I .
IR it it AZLLTIY
LaRv LaRv
M1 52 M1 52
Center 5.745 66 GHz Span 46 MHz Center 5.785 66 GHz Span 46 MHz
#Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts) #Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
17.8998 MHz X dB -26.00 dB 17.8103 MHz X dB -26.00 dB
Transmit Freq Error 50.856 kHz Transmit Freq Error 44.319 kHz
® dB Bandwidth 21.554 MHz ® dB Bandwidth 21.379 MHz
Tx, 5825MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
18
4B/ o e afering
J N
5 A "
LJ RN
foludiiid? TN
LgAw
M1 52
Center 5.825 66 GHz Span 46 MHz
#Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
17.8291 MHz X dB -26.00 dB
Transmit Freq Error 29.731 kHz
Occupied Banduwidth 21.365 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT40), PN9, worst data mode 0(MCS)
Freq. -26dB Bandwidth Limit
[MHz] [MHz] [MHz]
5190.0000 42.706 -
5230.0000 39.652 -
Tx, 5190MHz
% Agilent RL
Ref ~18 dBn #fitten 10 dB
#Peak
5%9 oot T | oA 8
4B/ jf \1“
d [T
Y XN Rl
LgAw
ML s2
Center 5.196 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
% dB -26.00 dB

36.2673 MHz

Transmit Freq Error -852.179 H

z

® dB Bandwidth 42,706 MHz
Tx, 5230MHz
© Agilent RL
Ref -18 dBm *Atten 18 dB
*Peak
%%9 1 I s e T\ ey ey o
dB/ : 1 ' ] LA
| >/ -\'I(- M Tanl
! N 'Y, Ve A
,;,\_rt‘.,.»gi‘,t'll_.. ,Uﬂ'&u '-5":','1' 3‘.1'9?,‘};1‘;‘&\.{,‘4\]
LaAv
Ml $2

Center 5.230 90 GHz

*Res BH 390 kHz

Occupied Bandwidth
36.2468 MHz

Transmit Freq Error  1.287 kHz
% dB Bandwidth 39.652 MHz

Span 88 MHz
sUBH 1.2 MHz Sweep 1.04 ms (1201 pts)

Occ BH Z Pur 99.00 %
X dB -26.00 dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50

6401

32 of 247




Test report No.: 10622710S-E

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT40), PN9, worst data mode 0(MCS)
Freq. -26dB Bandwidth Limit
[MHz] [MHz] [MHz]
5270.0000 42.040 -
5310.0000 41.949 -
Tx, 5270MHz
% Agilent RL
Ref 18 dBm #fitten 10 dB
#Peak
5%9 iR .
B/ ! |
5/ \ fhf .
i T A B 0 b
(VAL i I i
LgAw
ML 52
Center 5.270 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
36.2880 MHz ® dB -26.00 dB
Transmit Freq Error -13.463 kHz
% dB Bandwidth 42,648 MHz
Tx, 5310MHz
% Agilent RL
Ref 18 dBm #fitten 10 dB
#Peak
Log
16 b B g ¢
B/ / L
N !
LgAw
ML 52
Center 5.316 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)

Occupied Bandwidth
36.3382 MHz

Transmit Freq Error -20.149 kHz
® dB Bandwidth 41.949 MHz

Occ BH % Pur 99.80 %
% dB -26.00 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401

Kanagawa 259-1220 JAPAN
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Test report No.: 10622710S-E

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11n(HT40), PN9, worst data mode 0(MCS)
Freq. -26dB Bandwidth Limit
[MHz] [MHz] [MHz]
5510.0000 40.092 -
5550.0000 43.943 -
5670.0000 43.103 -
Tx, 5510MHz Tx, 5550MHz
% Agilent RL % Agilent RL
Ref -18 dBm #Atten 16 dB Ref -18 dBm #Atten 16 dB
#Peak #Peak
5%9 s M gy 5%9 ¢ N s e
dB/ .ff L\ dB/ j;‘ ‘n\
e | > £
A g W N s T
LaRv LaRv
M1 52 M1 52
Center 5.516 66 GHz Span 30 MHz Center 5.556 66 GHz Span 30 MHz
#Res BH 390 kHz VBH 4 MHz Sweep 1.84 ms (1261 pts) #Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
36.2482 MHz " dB -2600 dB 36.2542 MHz " dB -2600 dB
Transmit Freq Error  41.261 kHz Transmit Freq Error 44,998 kHz
® dB Bandwidth 40.092 MHz ® dB Bandwidth 43.943 MHz
Tx, 5670MHz
% Agilent RL
Ref -18 dBm #Atten 16 dB
#Peak
T4 Prphrrriop e e et
4B/ r’/ \,\\
. > <
LgAw
M1 52
Center 5.670 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
36.2794 MHz " dB -2600 dB
Transmit Freq Error 46.488 kHz
® dB Bandwidth 43.183 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT40), PN9, worst data mode 0(MCS)
Freq. -6dB Bandwidth Limit
[MHz] [MHz] [MHz]
5755.0000 36.398 >0.500
5795.0000 36.414 >0.500
Tx, 5755MHz
% Agilent RL
Ref ~18 dBn #fitten 10 dB
#Peak
Log
16 St bl |l s L
4B/ 1
i 1
LgAw
ML s2
Center 5.755 66 GHz Span 106 MHz

#Res BH 108 kHz

Occupied Bandwidth
36.1748 MHz

#BH 388 kHz

Transmit Freq Error 6.314 kHz

Sweep 9.6 ms (1261 pts)

Occ BH % Pur 99.80 %
®dB  -6.00 dB

® dB Bandwidth 36.398 MHz
Tx, 5795MHz
% Agilent RL
Ref -18 dBm #fitten 18 dB
#Peak
Log
18 QAL L bde, |t d ALl L L
4B/ )
, A
I WWWMM
LgAw
M1 52
Center 5.795 66 GHz Span 106 MHz

#Res BH 108 kHz

Occupied Bandwidth
36.1829 MHz

#BH 388 kHz

Transmit Freq Error 13.145 kHz
® dB Bandwidth 36.414 MHz

Sweep 9.6 ms (1261 pts)

Occ BH % Pur 99.80 %
®dB  -6.00 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHT40), PN9, worst data mode 0(MCS)
Freq. -26dB Bandwidth Limit
[MHZz] [MHz] [MHz]
5190.0000 39.854 -
5230.0000 39.494 -
Tx, 5190MHz
% Agilent RL
Ref 19 dBm #fitten 10 dB
T o A i i
o/ { |
> l'/ 1\ <
ol WWWWWWW
Lafv
ML 52
Center 5,190 60 GHz Span 50 MHz
#Res BH 390 kiz WUBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 ¥

36.2216 MHz % dB -26.00 dB

Transmit Freq Error -13.624 kHz

® dB Bandwidth 39.854 MHz
Tx, 5230MHz

% Agilent RL
Ref -18 dBm #Atten 16 dB
#Peak
Log
18 ?MMMW WM«J\M.M?
dB/ / §

Ny Le

LgAw

M1 52

Center 5.230 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %

36.2727 MHz % dB -26.00 dB

Transmit Freq Error -39.493 kHz
® dB Bandwidth 39.494 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHT40), PN9, worst data mode 0(MCS)
Freq. -26dB Bandwidth Limit
[MHZz] [MHz] [MHz]
5270.0000 39.746 -
5310.0000 39.690 -
Tx, 5270MHz
% Agilent RL
Ref —18 dBn #fitten 10 dB
#Peak
" g
o/ ] h
S/ e
it Mt oo
Lafv
ML 52
Center 5.270 00 GHz Span 50 MHz
#Res BH 390 kiz WUBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥

36.2982 MHz % dB -26.00 dB

Transmit Freq Error -2.193 kHz

® dB Bandwidth 39.746 MHz
Tx, 5310MHz
% Agilent RL
Ref -18 dBm #fitten 18 dB
#Peak
Log
18 e WWM@
dB/ / |
N Lo
A My bt
GG )i ! ]
LgAw
M1 52
Center 5.316 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.295@ MHz X dB -26.00 dB

Transmit Freq Error 7.081 kHz
® dB Bandwidth 39.699 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac(VHT40), PN9, worst data mode 0(MCS)
Freq. -26dB Bandwidth Limit
[MHz] [MHz] [MHz]
5510.0000 39.556 -
5550.0000 39.744 -
5670.0000 39.412 -
Tx, 5510MHz Tx, 5550MHz
% Agilent RL % Agilent RL
Ref -10 dBm #Atten 10 dB Ref -10 dBm #Atten 10 dB
#Peak #Peak
5%9 D e [ s e 5%9 T Tr—
dB/ / \ dB/ { 1
?If \n\r\rmk —:r[f/ ]K L
M.M‘W“"W il w'w'"\.‘"#‘ 4 JWF“irﬂ VM'WWA:, . oY Mt
LaRv LaRv
M1 52 M1 52
Center 5.516 66 GHz Span 30 MHz Center 5.556 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts) #Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
36.3311 MHz X dB -26.00 dB 36.1863 MHz X dB -26.00 dB
Transmit Freq Error 46.617 kHz Transmit Freq Error 31.465 kHz
® dB Bandwidth 39.556 MHz ® dB Bandwidth 39.744 MHz
Tx, 5670MHz
% Agilent RL
Ref -10 dBm #Atten 10 dB
#Peak
5%9 Pobrmie e el
B/ / |
s LW
WL A Lot
it A PN Wl
LgAw
M1 52
Center 5.670 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.2666 MHz X dB -26.00 dB
Transmit Freq Error 8.471 kHz
® dB Bandwidth 39.412 MHz

UL Japan, Inc.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Shonan EMC Lab.
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401

38 of 247




Test report No.: 10622710S-E

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHT40), PN9, worst data mode 0(MCS)
Freq. -6dB Bandwidth Limit
[MHz] [MHz] [MHz]
5755.0000 36.447 >0.500
5795.0000 36.408 >0.500
Tx, 5755MHz
% Agilent RL
Ref ~18 dBn #fitten 10 dB
#Peak
Log
16 S Ladal il | agh o daly b
dB/ | ]
/ |
bl iy
LgAw
ML s2
Center 5.755 66 GHz Span 106 MHz
#Res BH 100 kHz #UBH 388 kHz Sweep 9.6 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.1968 MHz *dB 600 dB

Transmit Freq Error 13.915 kHz

% ¢B Bandwidth 36.447 MHz
Tx, 5795MHz
% Agilent RL
Ref -18 dBm #Atten 16 dB
#Peak
Log
16 S Ll b L A d Ll L s
4B/ ]
Dol W‘ o
LgAw
Ml 52
Center 5.795 66 GHz Span 106 MHz
#Res BH 100 kHz #UBH 388 kHz Sweep 9.6 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.1625 MHz *dB 600 dB

Transmit Freq Error 9.378 kHz
® dB Bandwidth 36.408 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac(VHTS80), PN9, worst data mode 0(MCS)
Freq. -26dB Bandwidth Limit
[MHz] [MHz] [MHz]
5210.0000 81.565 -
Tx, 5210MHz
% Agilent RL
Ref ~18 dBn #fitten 10 dB
#Peak
Log
19 RAatLA: & Ll "W
dB/ f |
>4 e
P WMWW
LgAw
ML s2
Center 5.216 66 GHz Span 166 MHz
#Res BH 820 kHz #UBH 2.4 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %

75.6303 MHz

Transmit Freq Error —70.726 kHz
® dB Bandwidth 81.565 MHz

% dB -26.00 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac(VHTS80), PN9, worst data mode 0(MCS)
Freq. -26dB Bandwidth Limit
[MHz] [MHz] [MHz]
5290.0000 80.937 -
Tx, 5290MHz
% Agilent RL
Ref ~18 dBn #fitten 10 dB
#Peak
9 i i i
dB/ / |
N e
M Phaaishih b MM‘M% -
LgAw
ML s2
Center 5.290 66 GHz Span 166 MHz
#Res BH 820 kHz #UBH 2.4 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 ¥
75.6455 MHz * dB -26.00 oB

Transmit Freq Error -59.783 kHz
® dB Bandwidth 80.937 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHT80), PN9, worst data mode 0(MCS)
Freq. -26dB Bandwidth Limit
[MHz] [MHz] [MHz]
5530.0000 81.075 -
5610.0000 80.537 -
Tx, 5530MHz
% Agilent RL
Ref ~18 dBn #fitten 10 dB
#Peak
5%9 o e 3
dB/ ,.ff ‘l\
N
Pt T “\m‘w“‘f. e
LgAw
ML s2
Center 5.530 66 GHz Span 166 MHz
#Res BH 820 kHz #UBH 2.4 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥

75.6115 MHz % dB -26.00 dB

Transmit Freq Error 57.133 kHz
® dB Bandwidth 81.075 MHz

Tx, 5610MHz

% Agilent RL

Ref -18 dBm #Atten 16 dB
#Peak

Log ROy pr "y -
1o Porprirariend o [ Arohy
4B/ i

ry
PR T g

o

| 1

LgAw

Ml 52
Center 5.616 66 GHz Span 166 MHz
#Res BH 820 kHz #UBH 2.4 MHz Sweep 1.84 ms (1261 pts)

Occupied Bandwidth Occ BH % PWr  99.68 ¥
75.6504 MHz % dB  -26.00 dB

Transmit Freq Error 70.829 kHz
® dB Bandwidth 80.537 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac(VHTS80), PN9, worst data mode 0(MCS)
Freq. -6dB Bandwidth Limit
[MHz] [MHz] [MHz]
5775.0000 76.043 >0.500
Tx, 5775MHz
% Agilent RL
Ref ~18 dBn #fitten 10 dB
#Peak
Log
dB/ > ) Al
| |
I vl W AL ki
LgAw
ML s2
Center 5.775 66 GHz Span 200 MHz
#Res BH 100 kHz #UBH 388 kHz Sweep 19.12 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥

75.4750 MHz x dB  -6.00 dB

Transmit Freq Error -53.512 kHz
® dB Bandwidth 76.043 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11a, PN9, worst data mode 6Mbps
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5180.0000 17.877
5220.0000 17.852
5240.0000 17.910
Tx, 5180MHz Tx, 5220MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 10 dB Ref B dBm #Atten 10 dB
#Samp #Samp
Log Log
18 s 18 e et e )
dB/ ¥ 2] B/ i K
e LI S et R
- (g =w— L ]
LaRv LaRv
M1 52 M1 52
Center 5.180 66 GHz Span 56 MHz Center 5.220 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts) #Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
17.8769 MHz X dB -26.00 dB 17.8515 MHz X dB -26.00 dB
Transmit Freq Error -1.593 kHz Transmit Freq Error -20.377 kHz
® dB Bandwidth 22.083 MHz* ® dB Bandwidth 22.976 MHz*
Tx, 5240MHz
% Agilent RL
Ref B dBm #Atten 10 dB
#Samp
Log
16 e
B/ E °
e T M‘M
ey T T ey
LgAw
M1 52
Center 5.240 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
17.9097 MHz X dB -26.00 dB
Transmit Freq Error -15.236 kHz
® dB Bandwidth 22.068 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11a, PN9, worst data mode 6Mbps
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5260.0000 17.949
5300.0000 17.906
5320.0000 17.958
Tx, 5260MHz Tx, 5300MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Samp #Samp
Log Log
dB/ F % de/ P *
i
- e —T e
e g i ]
LaRv LaRv
M1 52 M1 52
Center 5.260 66 GHz Span 56 MHz Center 5.300 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts) #Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
17.9491 MHz " dB -2600 dB 17.9060 MHz " dB -2600 dB
Transmit Freq Error -35.624 kHz Transmit Freq Error -20.930 kHz
® dB Bandwidth 22.749 MHz* ® dB Bandwidth 22.028 MHz*
Tx, 5320MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Samp
Log
18 e’ e ik
dB/ ¥ K3
s me
[ty e g AL
LgAw
M1 52
Center 5.320 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
17.9577 MHz X dB -26.00 dB
Transmit Freq Error -28.564 kHz
® dB Bandwidth 22.081 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401

Kanagawa 259-1220 JAPAN
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Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11a, PN9, worst data mode 6Mbps
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5500.0000 17.989
5580.0000 18.000
5700.0000 17.986
Tx, 5500MHz Tx, 5580MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Samp #Samp
Log Log
18 18
dB/ /?/ ¢ dB/ ¥ "o
A
et e | 2 L Bl
W'”'""" T MMM W'ﬂlw ¥ w%
LaRv LaRv
M1 52 M1 52
Center 5.560 66 GHz Span 56 MHz Center 5.580 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts) #Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
17.9890 MHz " dB -2600 dB 18.8084 MHz " dB -2600 dB
Transmit Freq Error 53.663 kHz Transmit Freq Error 21.235 kHz
® dB Bandwidth 23.273 MHz* ® dB Bandwidth 28.528 MHz*
Tx, 5700MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Samp
Log
18 oo
4B/ I e
o mw L"-ﬁ"‘"m
md‘ T M’M‘
LgAw
M1 52
Center 5700 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
17.9857 MHz X dB -26.00 dB
Transmit Freq Error -1.721 kHz
® dB Bandwidth 23.061 MHz*

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11a, PN9, worst data mode 6Mbps
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5745.0000 17.889
5785.0000 17.917
5825.0000 17.913
Tx, 5745MHz Tx, 5785MHz
% Agilent RL % Agilent RL
Ref -18 dBm #Atten 16 dB Ref -18 dBm #Atten 16 dB
#Samp #Samp
i 4 e i %/ o
dB/ A dB/
—— R T T Mo, -
LaRv LaRv
M1 52 M1 52
Center 5.745 66 GHz Span 56 MHz Center 5.785 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts) #Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
17.8893 MHz * B -6.00 B 17.917@ MHz * B -6.00 B
Transmit Freq Error 7.572 kHz Transmit Freq Error -18.944 kHz
® dB Bandwidth 16.869 MHz* ® dB Bandwidth 16.994 MHz*
Tx, 5825MHz
% Agilent RL
Ref -18 dBm #Atten 16 dB
#Samp L
) K4 5
dB/
P sl T
LgAw
M1 52
Center 5.825 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
17.9132 MHz * B -6.00 B
Transmit Freq Error 1.823 kHz
® dB Bandwidth 16.734 MHz*

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT20), PN9, worst data mode 0(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5180.0000 18.845
5220.0000 18.787
5240.0000 18.810
Tx, 5180MHz Tx, 5220MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 10 dB Ref B dBm #Atten 10 dB
#Samp #Samp
Log Log
10 - 10 -
4B/ d dB/
o T - vl L L 7
LaRv LaRv
M1 52 M1 52
Center 5.180 66 GHz Span 56 MHz Center 5.220 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts) #Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
18.8450 MHz " dB -2600 dB 18.7871 MHz " dB -2600 dB
Transmit Freq Error 16.662 kHz Transmit Freq Error -3.317 kHz
® dB Bandwidth 29.785 MHz* ® dB Bandwidth 23.219 MHz*
Tx, 5240MHz
% Agilent RL
Ref B dBm #Atten 10 dB
#Samp
Log
18
dB/
L ‘“"#‘“-‘“W b ks
LgAw
M1 52
Center 5.240 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
18.8099 MHz X dB -26.00 dB
Transmit Freq Error -3.913 kHz
® dB Bandwidth 27.398 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT20), PN9, worst data mode 0(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5260.0000 18.828
5300.0000 18.788
5320.0000 18.829
Tx, 5260MHz Tx, 5300MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Samp #Samp
Log Log
18 18
o/ ey
R LN bR LN N
LaRv LaRv
M1 52 M1 52
Center 5.260 66 GHz Span 56 MHz Center 5.300 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts) #Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
18.8277 MHz X dB -26.00 dB 18.7878 MHz X dB -26.00 dB
Transmit Freq Error 37.789 kHz Transmit Freq Error 7.188 kHz
® dB Bandwidth 25.787 MHz* ® dB Bandwidth 28.968 MHz*
Tx, 5320MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Samp
Log
18 oo
dB/ i
. b \mW MM o b
LgAw
M1 52
Center 5.320 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
X dB -26.00 dB

18.8287 MHz

1.988 kHz
26.452 MHz*

Transmit Freq Error
® dB Bandwidth

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT20), PN9, worst data mode 0(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5500.0000 18.835
5580.0000 18.808
5700.0000 18.813
Tx, 5500MHz Tx, 5580MHz
% Agilent RL % Agilent RL
Ref -18 dBm #Atten 16 dB Ref -18 dBm #Atten 16 dB
#Samp #Samp
T S K T 4 ®
B/ S W{ b, - dBy/ W/‘
by ke AL |A.‘-Jj Mﬁa_u
i ok WMW*&W WWL‘M ,
LaRv LaRv
M1 52 M1 52
Center 5.560 66 GHz Span 56 MHz Center 5.580 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts) #Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
18.8346 MHz " dB -2600 dB 18.8075 MHz " dB -2600 dB
Transmit Freq Error 66.127 kHz Transmit Freq Error 53.701 kHz
® dB Bandwidth 28.232 MHz* ® dB Bandwidth 28.846 MHz*
Tx, 5700MHz
% Agilent RL
Ref -18 dBm #Atten 16 dB
#Samp |
i y
dB/ .
T i
el T
LgAw
M1 52
Center 5700 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
18.8129 MHz X dB -26.00 dB
Transmit Freq Error 24.314 kHz
® dB Bandwidth 28.399 MHz*

UL Japan, Inc.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Shonan EMC Lab.
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT20), PN9, worst data mode 0(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5745.0000 18.817
5785.0000 18.772
5825.0000 18.793
Tx, 5745MHz Tx, 5785MHz
% Agient RL % Agient RL
Ref ~10 dbn #fitten 10 dB Ref ~10 dbn #fitten 10 dB
i ¥ Tof i W T o
o/ B/

o w“ nHug:W Ao LWHI WWL’\WM

LaRv LaRv
M1 52 M1 52
Center 5.745 66 GHz Span 56 MHz Center 5.785 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts) #Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
18.817@ MHz * B -6.00 B 18.7722 MHz * B -6.00 B
Transmit Freq Error 1.845 kHz Transmit Freq Error 4.234 kHz
® dB Bandwidth 17.784 MHz* ® dB Bandwidth 17.842 MHz*
Tx, 5825MHz
% Agilent RL
Ref -18 dBm #fitten 18 dB
#Samp i
Log 3 <
18 \?
dB/

LgAw

M1 52

Center 5.825 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %

18.7931 MHz x dB  -6.00 dB

Transmit Freq Error -6.927 kHz
® dB Bandwidth 17.726 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C ,50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT20), PN9, worst data mode 0(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5180.0000 18.420
5220.0000 18.492
5240.0000 18.465
Tx, 5180MHz Tx, 5220MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Samp #Samp
Log Log
18 S SRS Nt 18 SEVHUN
dB/ ? % dB/ b 2
- m S N
M Il by ply | |
LaRv LaRv
M1 52 M1 52
Center 5.180 66 GHz Span 56 MHz Center 5.220 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts) #Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
18.4202 MHz X dB -26.00 dB 18.4919 MHz X dB -26.00 dB
Transmit Freq Error 41.585 kHz Transmit Freq Error -7.239 kHz
® dB Bandwidth 22.054 MHz* ® dB Bandwidth 23.354 MHz*
Tx, 5240MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Samp
Log
18 o Akl
dB/ i ki
> il
m
LgAw
M1 52
Center 5.240 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
18.4654 MHz " dB -2600 dB
Transmit Freq Error -48.351 kHz
® dB Bandwidth 24.988 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C ,50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT20), PN9, worst data mode 0(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5260.0000 18.423
5300.0000 18.454
5320.0000 18.479
Tx, 5260MHz Tx, 5300MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Samp #Samp
Log Log
10 2 10 b
dB/ 7 b B/ k3
. ho | A h
" ' # l’ﬁ if Mﬂvhp ek j “ W V\IMWA rl“lv:-
LaRv LaRv
M1 52 M1 52
Center 5.260 66 GHz Span 56 MHz Center 5.300 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts) #Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
18.4226 MHz X dB -26.00 dB 18.4537 MHz X dB -26.00 dB
Transmit Freq Error -2.797 kHz Transmit Freq Error -30.638 kHz
® dB Bandwidth 24.683 MHz* ® dB Bandwidth 22.156 MHz*
Tx, 5320MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Samp
Log
18 4
dB/ bl %
_ h
LgAw
M1 52
Center 5.320 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
18.4792 MHz X dB -26.00 dB
Transmit Freq Error -4.779 kHz
® dB Bandwidth 24.579 MHz*

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile

53 of 247




Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C ,50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT20), PN9, worst data mode 0(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5500.0000 18.430
5580.0000 18.547
5700.0000 18.500
Tx, 5500MHz Tx, 5580MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Samp #Samp
Log Log
18 Iy L 18 " L
dB/ ¥ i % de/ ra %
f" ‘\\ }J‘ lxm
ey
W, ynlﬁ.u‘m .“IFLM ) 'I " w‘?‘ |
LaRv LaRv
M1 52 M1 52
Center 5.560 66 GHz Span 56 MHz Center 5.580 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts) #Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
184301 MHz " dB -2600 dB 185468 MHz " dB -2600 dB
Transmit Freq Error 78.130 kHz Transmit Freq Error 18.062 kHz
® dB Bandwidth 24.688 MHz* ® dB Bandwidth 22.681 MHz*
Tx, 5700MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Samp
Log
10 " -
dB/ ¢ %
A “‘W
> z
) lrl‘l Fi
LgAw
M1 52
Center 5700 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
18.4998 MHz X dB -26.00 dB
Transmit Freq Error 43.183 kHz
® dB Bandwidth 22.635 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401

Kanagawa 259-1220 JAPAN
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Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C ,50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT20), PN9, worst data mode 0(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5745.0000 18.437
5785.0000 18.477
5825.0000 18.475
Tx, 5745MHz Tx, 5785MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Samp #Samp
Log Log
18 18 o
dB/ s il "o dB/ o b e
P i kY
L 2] i i 5 €
LaRv LaRv '
M1 52 M1 52
Center 5.745 66 GHz Span 56 MHz Center 5.785 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts) #Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
18.4373 MHz X dB -26.00 dB 18.4768 MHz X dB -26.00 dB
Transmit Freq Error 45.775 kHz Transmit Freq Error 23.543 kHz
® dB Bandwidth 22.163 MHz* ® dB Bandwidth 22.264 MHz*
Tx, 5825MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Samp
Log
18
dB/ ¥ b ‘9\
57 T
o b
T
LgAw
M1 52
Center 5.825 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
18.4746 MHz " dB -2600 dB
Transmit Freq Error 28.635 kHz
® dB Bandwidth 22.449 MHz*

UL Japan, Inc

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 46

Facsimile

3 50 6400

1 +81 463 50 6401
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Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT40), PN9, worst data mode 0(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5190.0000 36.989
5230.0000 37.055
Tx, 5190MHz
% Agilent RL
Ref -1 dén #fitten 10 dB
| vame i e
i i A
B/ "
L AT e YL
i Tr
LgAw
ML s2
Center 5.196 66 GHz Span 106 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 ¥
36.9894 MHz * dB -26.00 oB

Transmit Freq Error -20.385 kHz

® dB Bandwidth 61.378 MHz*
Tx, 5230MHz
% Agilent RL
Ref -18 dBm #fitten 18 dB
#Samp
Log
18 ;, ‘{
dB/
= r o
) e Tl ™
[l S

LgAw
M1 52
Center 5.230 66 GHz Span 106 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥

37.0545 MHz % dB -26.00 dB

Transmit Freq Error 17.198 kHz
® dB Bandwidth 72.367 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT40), PN9, worst data mode 0(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5270.0000 37.152
5310.0000 37.112
Tx, 5270MHz
% Agilent RL
Ref -18 dBn sfitten 10 dB
#Samp
i ? %
dB/ .
i PPt Ll TV
LgAw
ML 2]
Center 5.270 66 GHz Span 106 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
37.1516 MHz % dB -26.00 dB

Transmit Freq Error 8.828 kHz

® dB Bandwidth 73.295 MHz*
Tx, 5310MHz
% Agilent RL
Ref -18 dBm #fitten 18 dB
#Samp
Log
18 Ff ‘(
dB/ et
= e T &
et T ool e,
riiaga ot
LgAw
M1 52
Center 5.316 66 GHz Span 106 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
37.1116 MHz % dB -26.00 dB

Transmit Freq Error —4.093 kHz
® dB Bandwidth 72.688 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11n(HT40), PN9, worst data mode 0(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5510.0000 37.166
5550.0000 37.178
5670.0000 37.168
Tx, 5510MHz Tx, 5550MHz
% Agilent RL % Agilent RL
Ref -18 dBm #Atten 16 dB Ref -18 dBm #Atten 16 dB
zSamp e zSamp .
10 7 i 10 ? k{
dB/ o e dB/ . b T
prreT bl e #e
LaRv LaRv
M1 52 M1 52
Center 5.516 66 GHz Span 106 MHz Center 5.556 66 GHz Span 106 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
37.1663 MHz X dB -26.00 dB 37.1776 MHz X dB -26.00 dB
Transmit Freq Error 118.441 kHz Transmit Freq Error 59.217 kHz
® dB Bandwidth 73.185 MHz* ® dB Bandwidth 74.307 MHz*
Tx, 5670MHz
% Agilent RL
Ref -18 dBm #Atten 16 dB
#Samp
T i ¥
dB/
(g THY Bl TN T TV
el Prhry
LgAw
M1 52
Center 5.670 66 GHz Span 106 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
37.1679 MHz X dB -26.00 dB
Transmit Freq Error 56.573 kHz
® dB Bandwidth 77.120 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401

Kanagawa 259-1220 JAPAN
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Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT40), PN9, worst data mode 0(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5755.0000 37.029
5795.0000 36.947
Tx, 5755MHz
% Agilent RL
Ref ~18 dBn #fitten 10 dB
#Samp
s 20 I
dB/
T L
T Tl
LgAw
ML s2
Center 5.755 66 GHz Span 106 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
37.0290 MHz *dB 600 dB

Transmit Freq Error 1.953 kHz
® dB Bandwidth 36.821 MHz*

Tx, 5795MHz

% Agilent RL

Ref -18 dBm #fitten 18 dB
#Samp

L
1%9 ¢ R

dB/

P Sk L

LgAw

Ml 52
Center 5.795 66 GHz Span 106 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts)

Occupied Bandwidth Occ BH % PWr  99.68 ¥
36.9466 MHz % dB  -6.08 dB

Transmit Freq Error 6.124 kHz
® dB Bandwidth 36.400 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHT40), PN9, worst data mode 0(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5190.0000 36.728
5230.0000 36.833
Tx, 5190MHz
% Agilent RL
Ref ~18 dBn #fitten 10 dB
#Samp
i 1 Y
B/ .
LgAw
ML s2
Center 5.196 66 GHz Span 106 MHz

#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts)

Occupied Bandwidth

Occ BH % Pur 99.80 %

36.7283 MHz X dB -26.00 dB
Transmit Freq Error -50.614 kHz
® dB Bandwidth 42.399 MHz*

Tx, 5230MHz
% Agilent RL
Ref -18 dBm #fitten 18 dB
#Samp
Log
10 I I
dB/
i I

LgAw
M1 52
Center 5.230 66 GHz Span 106 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %

36.8332 MHz X dB -26.00 dB

Transmit Freq Error -22.697 kHz
® dB Bandwidth 44,346 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401

Kanagawa 259-1220 JAPAN
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Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHT40), PN9, worst data mode 0(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5270.0000 36.797
5310.0000 36.847
Tx, 5270MHz
% Agilent RL
Ref ~18 dBn #fitten 10 dB
#Samp
" A
dB/ N
- M — .AW
LgAw
ML s2
Center 5.270 66 GHz Span 106 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.7973 MHz % dB -26.00 dB

Transmit Freq Error -13.369 kHz

® dB Bandwidth 43.758 MHz*
Tx, 5310MHz

% Agilent RL
Ref -18 dBm #fitten 18 dB
#Samp
Log -
18 }, ‘(
dB/

M a ]

LgAw

M1 52

Center 5.316 66 GHz Span 106 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %

36.8467 MHz x dB -26.00 dB

Transmit Freq Error -50.441 kHz
® dB Bandwidth 42.281 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac(VHT40), PN9, worst data mode 0(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5510.0000 36.821
5550.0000 36.862
5670.0000 36.837
Tx, 5510MHz Tx, 5550MHz
% Agilent RL % Agilent RL
Ref -18 dBm #Atten 16 dB Ref -18 dBm #Atten 16 dB
#Samp h N #Samp . .
i y ) T i d "
dB/ dB/
L Lk 2 bt bl Loy L? .&.(TLMMI b
L i Rhi L ) S Ty
LaRv LaRv
M1 52 M1 52
Center 5.516 66 GHz Span 106 MHz Center 5.556 66 GHz Span 106 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
36.8212 MHz X dB -26.00 dB 36.8620 MHz X dB -26.00 dB
Transmit Freq Error 44,402 kHz Transmit Freq Error 43.659 kHz
® dB Bandwidth 45.179 MHz* ® dB Bandwidth 51.080 MHz*
Tx, 5670MHz
% Agilent RL
Ref -18 dBm #Atten 16 dB
#Samp
T ? X
dB/ . T
L dy i
ST i
LgAw
M1 52
Center 5.670 66 GHz Span 106 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
36.8367 MHz X dB -26.00 dB
Transmit Freq Error -6.161 kHz
® dB Bandwidth 45.382 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHT40), PN9, worst data mode 0(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5755.0000 36.826
5795.0000 36.670
Tx, 5755MHz
% Agilent RL
Ref -18 dBm #Atten 10 dB
#Samp
i A D B
dB/
PN \L_w 5
T i kil M i
LgAw
ML $2
Center 5.755 66 GHz Span 106 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.8263 MHz ® dB -6.00 4B
Transmit Freq Error 8.985 kHz
% dB Bandwidth 36.595 MHz*
Tx, 5795MHz
% Agilent RL
Ref -18 dBm #Atten 10 dB
#Samp
iy i i
dB/
_ - U‘I Pl "i‘l, Lus
[k
LgAw
ML $2
Center 5.795 66 GHz Span 106 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.6696 MHz ® dB -6.00 4B

Transmit Freq Error -9.235 kHz
® dB Bandwidth 36.532 MHz*

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401

63 of 247




Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac(VHTS80), PN9, worst data mode 0(MCS)

Freq. 99% Occupied

[MHZz] Bandwidth [MHz]

5210.0000 76.111
Tx, 5210MHz
% Agilent RL

Ref -18 dBm #fitten 18 dB
#Samp At i

Log
b b i

18
dB/

LgAw

Ml 52
Center 5.216 80 GHz
#Res BH 2 MHz

Occupied Bandwidth
76.1111 MHz

Span 200 MHz
Sweep 1.84 ms (1261 pts)

Occ BH % Pur 99.80 %
% dB -26.00 dB

#YBH 6 MHz

Transmit Freq Error —42.365 kHz
® dB Bandwidth 83.173 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac(VHTS80), PN9, worst data mode 0(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5290.0000 76.291
Tx, 5290MHz
% Agilent RL
Ref ~18 dBn #fitten 10 dB
o et
18
B/
— s IB ottt
LaA
ML s2
Center 5.290 80 GHz Span 200 MHz

#Res BH 2 MHz

#YBH 6 MHz

Occupied Bandwidth

76.2910 MHz

Transmit Freq Error -99.287 kHz

® dB Bandwidth

52,983 MHz*

Sweep 1.84 ms (1261 pts)

Occ BH % Pur 99.80 %
% dB -26.00 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHT80), PN9, worst data mode 0(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5530.0000 76.350
5610.0000 76.268
Tx, 5530MHz
% Agilent RL
Ref -18 dBm #Atten 18 dB
zSamp N et et
10 y
dB/
M mIth_l)JJl MMM o
LgAw
ML 52
Center 5.530 66 GHz Span 200 MHz
#Res BH 2 MHz #UBH 6 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
76.3504 MHz ® 0B 2500 OE
Transmit Freq Error 75.244 kHz
% dB Bandwidth 92,672 MHz*
Tx, 5610MHz
% Agilent RL
Ref -18 dBm #Atten 18 dB
#Samp .
Log
18
dB/ 5
——L quWJ b i w"'w.,m
LgAw
ML 52
Center 5.616 66 GHz Span 200 MHz
#Res BH 2 MHz #UBH 6 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
76.2679 MHz X dB -26.00 dB

Transmit Freq Error 60.855 kHz
® dB Bandwidth 89.643 MHz*

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac(VHTS80), PN9, worst data mode 0(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5775.0000 76.187
Tx, 5775MHz
% Agilent RL
Ref ~18 dBn #fitten 10 dB
#Samp N by
Log - oyl
18
B/

ool

LgAw

Ml 52

Center 5.775 @
#Res BH 2 MHz

GHz

#UBH 6 MHz Sweep 1.84 ms (1261 pts)

Occupied Bandwidth

76.1865 MHz

Transmit Freq Error —80.908 kHz
® dB Bandwidth 76.217 MHz*

Span 200 MHz

Occ BH % Pur 99.80 %
®dB  -6.00 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11a, PN9, worst data mode 6Mbps
Freq. -20dB Bandwidth
[MHZ] [MHZ]
5180.0000 19.147
5220.0000 19.262
5240.0000 18.726
Tx, 5180MHz Tx, 5220MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Peak #Peak
Log Log
18 18
Y A Ty Y p e Ty
/ by A \
W/‘” BN il AN
iy NI WM\M“ iyt iy \.J\ﬁ\f‘mnuluﬂ "w"f Mﬁ.ﬂvml e
LaRv LaRv
M1 52 M1 52
Center 5.180 66 GHz Span 46 MHz Center 5.220 66 GHz Span 46 MHz
#Res BH 180 kHz #VBH 568 kHz Sweep 1.2 ms (1261 pts) #Res BH 180 kHz #VBH 568 kHz Sweep 1.2 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
16.6263 MHz X dB -20.00 dB 16.6806 MHz X dB -20.00 dB
Transmit Freq Error -14.822 kHz Transmit Freq Error -17.197 kHz
® dB Bandwidth 19.147 MHz ® dB Bandwidth 19.262 MHz
Tx, 5240MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
18
4B/ JMWMMW\,\W L/wm.#»«“-nl\o—-'m«Q
i iy
7 Y
| ;qh ” JHM' ‘“!M“MW" A gl
L T Lo
LgAw
M1 52
Center 5.240 66 GHz Span 46 MHz
#Res BH 180 kHz #VBH 568 kHz Sweep 1.2 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
16.6711 MHz X dB -20.00 dB
Transmit Freq Error -19.724 kHz
® dB Bandwidth 18.726 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11a, PN9, worst data mode 6Mbps
Freq. -20dB Bandwidth
[MHz] [MHz]
5260.0000 18.953
5300.0000 18.518
5320.0000 19.463
Tx, 5260MHz Tx, 5300MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 10 dB Ref B dBm #Atten 10 dB
#Peak #Peak
Log Log
18 18
dB/ P WWW? Y {ﬂ..nw A "
ot by / N,
il ", il ™,
P Wb ki o o el
fdend | AP i P
LaRv LaRv
M1 52 M1 52
Center 5.260 66 GHz Span 46 MHz Center 5.300 66 GHz Span 46 MHz
#Res BH 180 kHz #VBH 568 kHz Sweep 1.2 ms (1261 pts) #Res BH 180 kHz #VBH 568 kHz Sweep 1.2 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
16.6486 MHz % dB 2000 G 16.5465 MHz % dB 2000 G
Transmit Freq Error -30.912 kHz Transmit Freq Error -5.921 kHz
® dB Bandwidth 18.953 MHz ® dB Bandwidth 18.518 MHz
Tx, 5320MHz
% Agilent RL
Ref B dBm #Atten 10 dB
#Peak
Log
18 —t—
iy P v
o .
A’Mu nl ' hﬂ% NI
;W"w‘\#"mw-w e
LgAw
M1 52
Center 5.320 66 GHz Span 46 MHz
#Res BH 180 kHz #VBH 568 kHz Sweep 1.2 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
16.6390 MHz X dB -20.00 dB
Transmit Freq Error -22.813 kHz
® dB Bandwidth 19.463 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11a, PN9, worst data mode 6Mbps
Freq. -20dB Bandwidth
[MHZ] [MHZ]
5500.0000 18.663
5580.0000 18.577
5700.0000 18.976
Tx, 5500MHz Tx, 5580MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Peak #Peak
Log Log
18 18
4B/ g, /HJ\ONWMWMWQ 4B/ o] oty
4 b e o h,
i < yid Y
L ld e PTCAWY, S W il (AT T
A A e Ll W P it
LaRv LaRv
M1 52 M1 52
Center 5.560 66 GHz Span 46 MHz Center 5.580 66 GHz Span 46 MHz
#Res BH 180 kHz #VBH 568 kHz Sweep 1.2 ms (1261 pts) #Res BH 180 kHz #VBH 568 kHz Sweep 1.2 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
16.6789 MHz % dB 2000 G 165431 MHz % dB 2000 G
Transmit Freq Error 23.640 kHz Transmit Freq Error 30.822 kHz
® dB Bandwidth 18.663 MHz ® dB Bandwidth 18.577 MHz
Tx, 5700MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
18
4B/ J».wwm WWL?
A L
il W,
pe A ,
T PR
LgAw
M1 52
Center 5700 66 GHz Span 46 MHz
#Res BH 180 kHz #VBH 568 kHz Sweep 1.2 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
16.6451 MHz % dB 2000 G
Transmit Freq Error 5.851 kHz
® dB Bandwidth 18.976 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11a, PN9, worst data mode 6Mbps
Freq. -20dB Bandwidth
[MHZ] [MHZ]
5745.0000 18.957
5785.0000 19.152
5825.0000 19.590
Tx, 5745MHz Tx, 5785MHz
% Agilent RL % Agilent RL
Ref -18 dBm #Atten 16 dB Ref -18 dBm #Atten 16 dB
#Peak #Peak
5%9 St Aapsitantrs N ST 5%9 P Miisai it
o/ 7 % Y / \
> “bf; il N
L Ty i ™,
AL L T i i =,
LaRv LaRv
M1 52 M1 52
Center 5.745 66 GHz Span 46 MHz Center 5.785 66 GHz Span 46 MHz
#Res BH 180 kHz #VBH 568 kHz Sweep 1.2 ms (1261 pts) #Res BH 180 kHz #VBH 568 kHz Sweep 1.2 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
16.6418 MHz % dB 2000 G 16.6285 MHz % dB 2000 G
Transmit Freq Error 28.342 kHz Transmit Freq Error 12.335 kHz
® dB Bandwidth 18.957 MHz ® dB Bandwidth 19.152 MHz
Tx, 5825MHz
% Agilent RL
Ref -18 dBm #Atten 16 dB
#Peak
5%9 et MWWMWWw
dB/ g \
3 e
it bl g
LgAw
M1 52
Center 5.825 66 GHz Span 46 MHz
#Res BH 180 kHz #VBH 568 kHz Sweep 1.2 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
16.6797 MHz X dB -20.00 dB
Transmit Freq Error —-8.453 kHz
® dB Bandwidth 19.599 MHz

UL Japan, Inc.

Shonan

EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT20), PN9, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHZ] [MHZ]
5180.0000 19.607
5220.0000 19.963
5240.0000 19.857
Tx, 5180MHz Tx, 5220MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Peak #Peak
Log Log
ig/ b it o T g ig/ D i e T
J W, J y
S i -
"VW"‘*AI‘-‘ A, I'J‘I*(Nﬂjmgﬂﬂwwﬂﬂw a'ullvr\m‘llww MMW»/’ A.I\mm{\”% i
LaRv LaRv
M1 52 M1 52
Center 5.180 66 GHz Span 46 MHz Center 5.220 66 GHz Span 46 MHz
#Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts) #Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
17.8189 MHz X dB -20.00 dB 17.8307 MHz X dB -20.00 dB
Transmit Freq Error -2.293 kHz Transmit Freq Error -26.782 kHz
® dB Bandwidth 19.687 MHz ® dB Bandwidth 19.963 MHz
Tx, 5240MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
18
4B/ wwwmm\ W&WW%
L b
7 i\
NI oty
LgAw
M1 52
Center 5.240 66 GHz Span 46 MHz
#Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
X dB -20.00 dB

17.8749 MHz

-25.914 kHz
19.857 MHz

Transmit Freq Error
® dB Bandwidth

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile

Kanagawa 259-1220 JAPAN
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Test report No.: 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT20), PN9, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHz] [MHz]
5260.0000 19.668
5300.0000 19.966
5320.0000 19.855
Tx, 5260MHz Tx, 5300MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Peak #Peak
Log Log
18 18
4B/ ?N‘W MVNWWHWW-? 4B/ ?’NWW% W
4 \, J \
i £ 7 e
et e (AT U rrad gl T
LaRv LaRv
M1 52 M1 52
Center 5.260 66 GHz Span 46 MHz Center 5.300 66 GHz Span 46 MHz
#Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts) #Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts)

Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
17.8300 MHz X dB -20.00 dB 17.8214 MHz X dB -20.00 dB
Transmit Freq Error —4.869 kHz Transmit Freq Error 16.795 kHz
® dB Bandwidth 19.668 MHz ® dB Bandwidth 19.966 MHz
Tx, 5320MHz
% Agilent RL
Ref B dBm #Atten 10 dB
#Peak
Log
18
4B/ ?w-ww;c\mﬂww\mmw o
ol \%

i Wl\a "f\r}In oAl W’ *W I A

Ca R W L ianiaes
LgAw
M1 52
Center 5.320 66 GHz Span 46 MHz
#Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %

17.8417 MHz X dB -20.00 dB

Transmit Freq Error -11.776 kHz
® dB Bandwidth 19.855 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test report No.

1 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT20), PN9, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHZ] [MHZ]
5500.0000 19.832
5580.0000 19.872
5700.0000 19.874
Tx, 5500MHz Tx, 5580MHz
% Agilent RL % Agilent RL
Ref -18 dBm #Atten 16 dB Ref -18 dBm #Atten 16 dB
#Peak #Peak
5%9 D M M—-'Mw\mwm% 5%9 i '| ‘o
oB/ o N o/ L b e
il N i 5
T i o VLV‘W‘AV\IW‘W I, A e , .)ﬁh\tﬂ UP‘MM M
i T Lk ead A t T
LaRv LaRv
M1 52 M1 52
Center 5.560 66 GHz Span 46 MHz Center 5.580 66 GHz Span 46 MHz
#Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts) #Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
17.8064 MHz % dB 2000 G 17.8652 MHz % dB 2000 G
Transmit Freq Error 35.247 kHz Transmit Freq Error —7.465 kHz
® dB Bandwidth 19.832 MHz ® dB Bandwidth 19.872 MHz
Tx, 5700MHz
% Agilent RL
Ref -18 dBm #Atten 16 dB
#Peak
5%9 D M T e v
o/ i Spe
Wﬂ“ "
'“,fﬂ'm‘dﬂ l.'nvMI'ﬂ"ﬁ,e’!g W‘m‘mﬂv i
LgAw
M1 52
Center 5700 66 GHz Span 46 MHz
#Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
17.8348 MHz % dB 2000 G

Transmit Freq Error 16.541 kHz
® dB Bandwidth 19.874 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT20), PN9, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHz] [MHz]
5745.0000 19.987
5785.0000 19.847
5825.0000 19.817
Tx, 5745MHz Tx, 5785MHz
% Agilent RL % Agilent RL
Ref -18 dBm #Atten 16 dB Ref -18 dBm #Atten 16 dB
#Peak #Peak
Lo e T P P T Lo e P, N e
4B/ 9}(m,l’ \\"‘wf 4B/ _Vj \“rf_
s ) . W Yty
e e R SREEnm
LaRv LaRv
M1 52 M1 52
Center 5.745 66 GHz Span 46 MHz Center 5.785 66 GHz Span 46 MHz
#Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts) #Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
17.8174 MHz X dB -20.00 dB 17.8624 MHz X dB -20.00 dB
Transmit Freq Error 7.693 kHz Transmit Freq Error 20.811 kHz
® dB Bandwidth 19.987 MHz ® dB Bandwidth 19.847 MHz
Tx, 5825MHz
% Agilent RL
Ref -18 dBm #Atten 16 dB
#Peak
ree P feprisiraliey
B/ V,J \“""l\f
P f\“ﬂ.’nﬁ [
TN P Ut i
LgAw
M1 52
Center 5.825 66 GHz Span 46 MHz
#Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
17.8489 MHz % dB 2000 G
Transmit Freq Error -10.418 kHz
® dB Bandwidth 19.817 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C , 50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT20), PN9, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHZ] [MHZ]
5180.0000 19.955
5220.0000 19.673
5240.0000 19.991
Tx, 5180MHz Tx, 5220MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Peak #Peak
Log Log
18 18
4B/ & Rl /WMWWWK'-J»? 4B/ VWU‘ [y WM-M‘\J\»
2 i oA y,
i W i =
. iy el dieora
LaRv LaRv
M1 52 M1 52
Center 5.180 66 GHz Span 46 MHz Center 5.220 66 GHz Span 46 MHz
#Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts) #Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
17.8498 MHz % dB 2000 G 17.8571 MHz % dB 2000 G
Transmit Freq Error 20.991 kHz Transmit Freq Error -12.783 kHz
® dB Bandwidth 19.955 MHz ® dB Bandwidth 19.673 MHz
Tx, 5240MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
18
4B/ ?gm ‘;M.Mw-\ Fofelfden] M«wq\?
F \y
el BN
o qm JH.WAM\H 4,) Jﬂﬂf;ﬁ“ﬁqw "I'I“ﬂlﬂw o
LgAw
M1 52
Center 5.240 66 GHz Span 46 MHz
#Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
17.8281 MHz X dB -20.00 dB
Transmit Freq Error -9.845 kHz
® dB Bandwidth 19.991 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C , 50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT20), PN9, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHZ] [MHZ]
5260.0000 19.856
5300.0000 19.966
5320.0000 19.417
Tx, 5260MHz Tx, 5300MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Peak #Peak
Log Log
18 18
4B/ g\pw»wwmmwwxlwuwuww? Y ?M . ] Fiw =y
f'“ \‘“m J'”J \m
LT g, st . i LT Y
LaRv LaRv
M1 52 M1 52
Center 5.260 66 GHz Span 46 MHz Center 5.300 66 GHz Span 46 MHz
#Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts) #Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
17.8246 MHz % dB 2000 G 17.8279 MHz % dB 2000 G
Transmit Freq Error -18.441 kHz Transmit Freq Error -30.321 kHz
® dB Bandwidth 19.856 MHz ® dB Bandwidth 19.966 MHz
Tx, 5320MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
18
dB/ w-"wv-zwvw' PNWMWWW..»AQ
d y
il ™,
i Aol
LgAw
M1 52
Center 5.320 66 GHz Span 46 MHz
#Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
17.8103 MHz X dB -20.00 dB
Transmit Freq Error -33.195 kHz
® dB Bandwidth 19.417 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.

1 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C , 50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT20), PN9, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHz] [MHz]
5500.0000 19.701
5580.0000 19.568
5700.0000 19.570
Tx, 5500MHz Tx, 5580MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Peak #Peak
Log Log
18 18
4B/ Qi N midjnlng 4B/ f e A e S
o e ) e
" NI 2 ",
R e i g ol il
i AR ¥ WP A T LAY
LaRv LaRv
M1 52 M1 52
Center 5.560 66 GHz Span 46 MHz Center 5.580 66 GHz Span 46 MHz
#Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts) #Res BH 200 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
17.8033 MHz X dB -20.00 dB 17.8536 MHz X dB -20.00 dB
Transmit Freq Error 16.686 kHz Transmit Freq Error 29.161 kHz
® dB Bandwidth 19.781 MHz ® dB Bandwidth 19.568 MHz
Tx, 5700MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
18
dB/ QPW‘»W ww'ww?
¥ Y
il i)
“w o g, A AW Pl /
T Ty
LgAw
M1 52
Center 5700 66 GHz Span 46 MHz
#Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
17.8580 MHz X dB -20.00 dB
Transmit Freq Error 16.173 kHz
® dB Bandwidth 19.579 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C , 50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT20), PN9, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHZ] [MHZ]
5745.0000 19.836
5785.0000 19.818
5825.0000 19.641
Tx, 5745MHz Tx, 5785MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Peak #Peak
Log Log
18 18
4B/ PR r— st fug, dB/ D e ki o gy
*M'J \L“f ’H‘J \«w
[ 1 n‘f‘ '\"H 1 f ‘r’”r “’1‘1 'I |
ALY i NEWARALY. W
LaRv LaRv
M1 52 M1 52
Center 5.745 66 GHz Span 46 MHz Center 5.785 66 GHz Span 46 MHz
#Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts) #Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
17.7790 MHz X dB -20.00 dB 17.8186 MHz X dB -20.00 dB
Transmit Freq Error 9.644 kHz Transmit Freq Error 18.406 kHz
® dB Bandwidth 19.836 MHz ® dB Bandwidth 19.818 MHz
Tx, 5825MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
18
4B/ fwwwww‘i
o N
o Y, PR IR
LIS RT Al
LgAw
M1 52
Center 5.825 66 GHz Span 46 MHz
#Res BH 200 kHz #VBH 628 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
17.8187 MHz X dB -20.00 dB
Transmit Freq Error -1.874 kHz
® dB Bandwidth 19.641 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT40), PN9, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHZz] [MHz]
5190.0000 38.330
5230.0000 38.485
Tx, 5190MHz
% Agilent RL
Ref 19 dBm #fitten 10 dB
9 P e g
o/ / \
[ )
WW"L. b A W M
Lafv
ML 52
Center 5,190 60 GHz Span 50 MHz
#Res BH 390 kiz WUBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %

36.3042 MHz x dB -20.00 dB

Transmit Freq Error 5.220 kHz

® dB Bandwidth 38.330 MHz
Tx, 5230MHz
% Agilent RL
Ref -18 dBm #fitten 18 dB
#Peak
Log i
16 ?’AI‘MMW = ®
dB/ ,JJ‘ k'\
il
A g st

LgAw

M1 52

Center 5.230 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %

36.3061 MHz % dB -20.00 dB

Transmit Freq Error -6.938 kHz
® dB Bandwidth 38.485 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT40), PN9, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHZ] [MHZ]
5270.0000 38.366
5310.0000 38.461
Tx, 5270MHz
% Agilent RL
Ref -10 dBm #Atten 10 dB
#Peak
Log Dol ool
19 i 4
B/ f h
/ W .
AT P RN
LgAw
M1 52
Center 5.270 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.2182 MHz X dB -20.00 dB
Transmit Freq Error -26.838 kHz
® dB Bandwidth 38.366 MHz
Tx, 5310MHz
% Agilent RL
Ref -10 dBm #Atten 10 dB
#Peak
Log & L m\ R ) %
18
B/ L L.
i Y .
I, T T
(ki !
LgAw
M1 52
Center 5.316 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.2347 MHz % dB 2000 G
Transmit Freq Error -13.926 kHz
® dB Bandwidth 38.461 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400

1 +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11n(HT40), PN9, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHz] [MHz]
5510.0000 38.133
5550.0000 38.407
5670.0000 38.355
Tx, 5510MHz Tx, 5550MHz
% Agilent RL % Agilent RL
Ref -18 dBm #Atten 16 dB Ref -18 dBm #Atten 16 dB
#Peak #Peak
i e e S o i e e
B/ aff I\\f B/ _);H \\f
W 1 1 Il
BRI LETETIw BN W
LaRv LaRv
M1 52 M1 52
Center 5.516 66 GHz Span 30 MHz Center 5.556 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts) #Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
36.2523 MHz X dB -20.00 dB 36.3903 MHz X dB -20.00 dB
Transmit Freq Error 55.836 kHz Transmit Freq Error 35.043 kHz
® dB Bandwidth 38.133 MHz ® dB Bandwidth 38.407 MHz
Tx, 5670MHz
% Agilent RL
Ref -18 dBm #Atten 16 dB
#Peak
i i i
B/ 1 L
L Il M‘J (1)
kel
LgAw
M1 52
Center 5.670 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.2733 MHz X dB -20.00 dB
Transmit Freq Error -842.283 Hz
® dB Bandwidth 38.355 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT40), PN9, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHz] [MHz]
5755.0000 38.421
5795.0000 38.597
Tx, 5755MHz
% Agilent RL
Ref ~18 dBn #fitten 10 dB
#Peak
5%9 QPR | d
dB/ J ]
9'! \he
oo b / L1
b LA
LgAw
ML s2
Center 5.755 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥

36.2543 MHz x dB -20.00 dB

Transmit Freq Error 47.742 kHz

® dB Bandwidth 38.421 MHz
Tx, 5795MHz
% Agilent RL
Ref -18 dBm #fitten 18 dB
#Peak
Log 3 &
18 £ Filad N
dB/ _)M{ \1\ -
R \

LgAw
M1 52
Center 5.795 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %

36.2218 MHz % dB -20.00 dB

Transmit Freq Error 1.615 kHz
® dB Bandwidth 38.597 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHT40), PN9, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHz] [MHz]
5190.0000 38.154
5230.0000 38.364
Tx, 5190MHz
% Agilent RL
Ref ~18 dBn #fitten 10 dB
#Peak
Log V- iy
10 P y it
de/ ] § e
A

WMV WJ“J\_’;'.A“M‘ ”.‘"',"»i'( ‘W“Lh!mm M .

LgAw

M1 52

Center 5.196 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %

36.2711 MHz % dB -20.00 dB

Transmit Freq Error -3.077 kHz

% ¢B Bandwidth 38.154 MHz
Tx, 5230MHz
% Agilent RL
Ref -18 dBm #Atten 16 dB
#Peak
Log
18 ?NWWWM“M *rvMMMu?
dB/ »f ‘\e
[ T J’! “"l R

LgAw
Ml 52
Center 5.230 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥

36.2643 MHz x dB -20.00 dB

Transmit Freq Error 12.665 kHz
® dB Bandwidth 38.364 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHT40), PN9, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHz] [MHz]
5270.0000 38.283
5310.0000 38.616
Tx, 5270MHz
% Agilent RL
Ref ~18 dBn #fitten 10 dB
#Peak
5%9 ¥ et WWMN?
B/ | Lo
/ Al
b2 M“\h WW'\MF Ayt
LgAw
ML s2
Center 5.270 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 ¥
36.2793 MHz % dB -20.00 dB

Transmit Freq Error 5.047 kHz

® dB Bandwidth 38.283 MHz
Tx, 5310MHz
% Agilent RL
Ref -18 dBm #fitten 18 dB
#Peak
Log D AN
16 Prpbnonns Y ?
B/ S ] lL"f
gl ﬁwmhlm LT T
i Wy MR Lo
LgAw
M1 52
Center 5.316 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.2491 MHz X dB -20.00 dB

Transmit Freq Error -8.115 kHz
® dB Bandwidth 38.616 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac(VHT40), PN9, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHz] [MHz]
5510.0000 38.156
5550.0000 38.468
5670.0000 38.148
Tx, 5510MHz Tx, 5550MHz
% Agilent RL % Agilent RL
Ref -18 dBm #Atten 16 dB Ref -18 dBm #Atten 16 dB
#Peak #Peak
5%9 A m R | A < 5%9 b e piy | oo e At el
dB/ / B/ / ]
i, N >y 1<
‘i UWIW IF.J" ey o W‘D'W'J'lf'l ..Wﬁ\.JJ \'M wI-'M"- b
LaRv LaRv
M1 52 M1 52
Center 5.516 66 GHz Span 30 MHz Center 5.556 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts) #Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
36.2070 MHz X dB -20.00 dB 36.2551 MHz X dB -20.00 dB
Transmit Freq Error 20.353 kHz Transmit Freq Error 30.459 kHz
® dB Bandwidth 38.156 MHz ® dB Bandwidth 38.468 MHz
Tx, 5670MHz
% Agilent RL
Ref -18 dBm #Atten 16 dB
#Peak
Ty o A e e P
B/ , ] \ .
i X
oo N Lt b
CARMA LA LT i PN
LgAw
M1 52
Center 5.670 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
36.2651 MHz X dB -20.00 dB
Transmit Freq Error 46.854 kHz
® dB Bandwidth 38.148 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHT40), PN9, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHz] [MHz]
5755.0000 38.344
5795.0000 38.258
Tx, 5755MHz
% Agilent RL
Ref ~18 dBn #fitten 10 dB
#Peak
s e e T I
dB/ | \
—)j \e
L "Iy
W. | 1
LgAw
ML s2
Center 5.755 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.2621 MHz % dB -20.00 dB

Transmit Freq Error 29.453 kHz

® dB Bandwidth 38.344 MHz
Tx, 5795MHz
% Agilent RL
Ref -18 dBm #fitten 18 dB
#Peak
Log T T
18 hddiing iy t
dB/ S f'! ‘mv
f \\ iy 4
AR TR
LgAw
M1 52
Center 5.795 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.2119 MHz X dB -20.00 dB

Transmit Freq Error 1.662 kHz
® dB Bandwidth 38.258 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac(VHTS80), PN9, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHz] [MHz]
5210.0000 79.298
Tx, 5210MHz
% Agilent RL
Ref ~18 dBn #fitten 10 dB
#Peak
T i i Ui
B/ S [ \ .
/ Il
T WA Sobabe
L L 1 il Lkl ]
LgAw
ML s2

Center 5.216 80 GHz

#Res BH 828 kHz

Occupied Bandwidth

75.5851 MHz

Transmit Freq Error -37.727 kHz
® dB Bandwidth 79.298 MHz

#YBH 2.4 MHz

Occ BH % Pur
% dB

Span 166 MHz

Sweep 1.84 ms (1261 pts)

99.9 ¥
-28.00 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac(VHTS80), PN9, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHZz] [MHZz]
5290.0000 79.821
Tx, 5290MHz
% Agilent RL
Ref 18 dBm Witten 10 B
#Peak
Lo i e s i v
B/ ] L
i [
(A I\I'AJ‘A-WW
LgAw
M1 52
Center 5.290 66 GHz Span 166 MHz
#Res BH 820 kHz #UBH 2.4 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
75.5976 MHz X dB -20.00 dB

Transmit Freq Error —47.773 kHz
® dB Bandwidth 79.821 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHT80), PN9, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHZ] [MHZ]
5530.0000 79.189
5610.0000 79.259
Tx, 5530MHz
% Agilent RL
Ref -10 dBm #Atten 10 dB
#Peak
T 2 s s g
B/ S i | -
! |
ettt dyety,
Wﬁwﬁﬁmﬁ by
LgAw
M1 52
Center 5.530 66 GHz Span 166 MHz
#Res BH 820 kHz #UBH 2.4 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
75.6846 MHz % dB 2000 G
Transmit Freq Error 56.148 kHz
® dB Bandwidth 79.189 MHz
Tx, 5610MHz
% Agilent RL
Ref -10 dBm #Atten 10 dB
#Peak
5%9 it} R S
B/ ] I
/ \
q L*Hr‘ WMA J““‘Lw"n
LgAw
M1 52
Center 5.616 66 GHz Span 166 MHz
#Res BH 820 kHz #UBH 2.4 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
75.6869 MHz X dB -20.00 dB
Transmit Freq Error 25.009 kHz
® dB Bandwidth 79.259 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac(VHTS80), PN9, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHz] [MHz]
5775.0000 79.331
Tx, 5775MHz
% Agilent RL
Ref ~18 dBn #fitten 10 dB
#Peak
s e e
dB/ [ )
] b
b g
LaA
ML s2
Center 5.775 80 GHz Span 166 Mz
#Res BH 820 khz WEH 2.4 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %

75.6363 MHz % dB -20.00 dB

Transmit Freq Error -45.122 kHz
® dB Bandwidth 79.331 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

Test place

Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

Engineer
Mode

UL Japan, Inc. Shonan EMC Lab.
No.1 Measurement Room
December 23, 2014

23deg.C
Tatsuya Arai

, 32%RH

(Method: PM)

No.5 Shielded Room
January 5, 2015

26 deg.C

,30 %RH

Yosuke Ishikawa
Tx, IEEE802.11a, PN9, High power setting
mobile/portable client device
Antena terminal power

(* P/M: Power Meter with power senser, AV: Average)

worst data mode :

6 Mbps

Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5180.0 -7.72 1.70 20.24 0.06 14.28 26.79 23.98 250.00 9.70
Mid 5220.0 -7.95 1.71 20.23 0.06 14.05 25.41 23.98 250.00 9.93
High 5240.0 -8.17 1.71 20.23 0.06 13.83 24.15 23.98 250.00 10.15

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5180.0 -7.72 1.70 20.24 0.06 1.00 15.28 33.73 - - -
Mid 5220.0 -7.95 1.71 20.23 0.06 1.00 15.05 31.99 - - -
High 5240.0 -8.17 1.71 20.23 0.06 1.00 14.83 30.41 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

[Pre check]

Antenna

Data rate Freq. PM (AV) | Cable Atten. Duty Result

Reading Loss Loss factor
[Mbps] [MHz] [dBm] [dB] [dB] [dB] [dBm]

6 5180.0 -7.72 1.70 20.24 0.06 14.28
9 5180.0 -1.77 1.70 20.24 0.09 14.26
12 5180.0 -7.85 1.70 20.24 0.18 14.27
18 5180.0 -7.89 1.70 20.24 0.17 14.22
24 5180.0 -8.04 1.70 20.24 0.23 14.13
36 5180.0 -8.18 1.70 20.24 0.32 14.08
48 5180.0 -8.22 1.70 20.24 0.41 14.13
54 5180.0 -8.29 1.70 20.24 0.46 14.11

Worst

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

Test place
Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

(Method: PM)

UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
January 15, 2015
21deg.C , 55%RH

Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11a, PN9, Low power setting worst data mode : 6 Mbps
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5180.0 -16.24 1.70 20.24 0.06 5.76 3.77 23.98 250.00 18.22
Mid 5220.0 -16.39 1.71 20.23 0.06 5.61 3.64 23.98 250.00 18.37
High 5240.0 -16.34 1.71 20.23 0.06 5.66 3.68 23.98 250.00 18.32
Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5180.0 -16.24 1.70 20.24 0.06 1.00 6.76 4.74 - - -
Mid 5220.0 -16.39 1.71 20.23 0.06 1.00 6.61 4.58 - - -
High 5240.0 -16.34 1.71 20.23 0.06 1.00 6.66 4.63 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

Test place
Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

Engineer
Mode

UL Japan, Inc. Shonan EMC Lab.

January 5, 2015
,30 %RH

26 deg.C

Yosuke Ishikawa
Tx, IEEE802.11a, PN9, High power setting
mobile/portable client device
Antena terminal power

(* P/M: Power Meter with power senser, AV: Average)

(Method: PM)

No.5 Shielded Room

worst data mode :

6 Mbps

Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5260.0 -7.74 1.72 20.23 0.06 14.27 26.73 23.98 250.00 9.71
Mid 5300.0 -7.73 1.72 20.23 0.06 14.28 26.79 23.98 250.00 9.70
High 5320.0 -7.72 1.73 20.22 0.06 14.29 26.85 23.98 250.00 9.69

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5260.0 -7.74 1.72 20.23 0.06 1.00 15.27 33.65 - - -
Mid 5300.0 -7.73 1.72 20.23 0.06 1.00 15.28 33.73 - - -
High 5320.0 -7.72 1.73 20.22 0.06 1.00 15.29 33.81 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Test place
Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

(Method: PM)

UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
January 15, 2015
21deg.C , 55%RH

Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11a, PN9, Low power setting worst data mode : 6 Mbps
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5260.0 -16.08 1.72 20.23 0.06 593 3.92 23.98 250.00 18.05
Mid 5300.0 -16.10 1.72 20.23 0.06 591 3.90 23.98 250.00 18.07
High 5320.0 -16.12 1.73 20.22 0.06 5.89 3.88 23.98 250.00 18.09
Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5260.0 -16.08 1.72 20.23 0.06 1.00 6.93 4.93 - - -
Mid 5300.0 -16.10 1.72 20.23 0.06 1.00 6.91 491 - - -
High 5320.0 -16.12 1.73 20.22 0.06 1.00 6.89 4.89 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

Test place
Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

Engineer
Mode

UL Japan, Inc. Shonan EMC Lab.
January 5, 2015
,30 %RH

26 deg.C

Yosuke Ishikawa
Tx, IEEE802.11a, PN9, High power setting
mobile/portable client device
Antena terminal power

(* P/M: Power Meter with power senser, AV: Average)

(Method: PM)

No.5 Shielded Room

worst data mode :

6 Mbps

Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5500.0 -8.81 1.76 20.21 0.06 13.22 20.99 23.98 250.00 10.76
Mid 5580.0 -8.98 1.75 20.21 0.06 13.04 20.14 23.98 250.00 10.94
High 5700.0 -8.67 1.74 20.20 0.06 13.33 21.53 23.98 250.00 10.65

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5500.0 -8.81 1.76 20.21 0.06 1.00 14.22 26.42 - - -
Mid 5580.0 -8.98 1.75 20.21 0.06 1.00 14.04 25.35 - - -
High 5700.0 -8.67 1.74 20.20 0.06 1.00 14.33 27.10 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)

(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 15, 2015
Temperature / Humidity 21deg.C , 55%RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11a, PN9, Low power setting worst data mode : 6 Mbps
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5500.0 -16.84 1.76 20.21 0.06 5.19 3.30 23.98 250.00 18.79
Mid 5580.0 -16.49 1.75 20.21 0.06 5.53 3.57 23.98 250.00 18.45
High 5700.0 -16.22 1.74 20.20 0.06 5.78 3.78 23.98 250.00 18.20

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5500.0 -16.84 1.76 20.21 0.06 1.00 6.19 4.16 - - -
Mid 5580.0 -16.49 1.75 20.21 0.06 1.00 6.53 4.50 - - -
High 5700.0 -16.22 1.74 20.20 0.06 1.00 6.78 4.76 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Test place
Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

Engineer
Mode

UL Japan, Inc. Shonan EMC Lab.
January 5, 2015
,30 %RH

26 deg.C

Yosuke Ishikawa
Tx, IEEE802.11a, PN9, High power setting
mobile/portable client device
Antena terminal power

(* P/M: Power Meter with power senser, AV: Average)

(Method: PM)

No.5 Shielded Room

worst data mode :

6 Mbps

Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5745.0 -10.51 1.74 20.20 0.06 11.49 14.09 30.00 1000.00 18.51
Mid 5785.0 -10.30 1.74 20.19 0.06 11.69 14.76 30.00 1000.00 18.31
High 5825.0 -10.27 1.73 20.19 0.06 11.71 14.83 30.00 1000.00 18.29

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5745.0 -10.51 1.74 20.20 0.06 1.00 12.49 17.74 - - -
Mid 5785.0 -10.30 1.74 20.19 0.06 1.00 12.69 18.58 - - -
High 5825.0 -10.27 1.73 20.19 0.06 1.00 12.71 18.66 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400

14814

63 50 6401
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Test report No.: 10622710S-E

Test place
Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

(Method: PM)

UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
January 15, 2015
21deg.C , 55%RH

Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11a, PN9, Low power setting worst data mode : 6 Mbps
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5745.0 -16.63 1.74 20.20 0.06 5.37 3.44 30.00 1000.00 24.63
Mid 5785.0 -16.46 1.74 20.19 0.06 5.53 3.57 30.00 1000.00 24.47
High 5825.0 -16.05 1.73 20.19 0.06 5.93 3.92 30.00 1000.00 24.07
Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5745.0 -16.63 1.74 20.20 0.06 1.00 6.37 4.34 - - -
Mid 5785.0 -16.46 1.74 20.19 0.06 1.00 6.53 4.50 - - -
High 5825.0 -16.05 1.73 20.19 0.06 1.00 6.93 4.93 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test place
Date

Temperature / Humidity 24deg.C

Engineer

UL Japan, Inc. Shonan EMC Lab.
December 22, 2014
, 32%RH

Tatsuya Arai

No.l Measurement Room

Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11a, (TX 5180MH2)

6Mbps 9Mbps
duty factor [dB] =10 x log ( 1.45[ms] / 1.43[ms] ) = 0.06 [dB] duty factor [dB] =10 x log ( 0.98[ms] / 0.96[ms] ) = 0.09 [dB]
# Agilent RL # Agilent RL
a Mkr2 1,449 ms a Mkr2 931 ps
Ref 18 dBm #fitten 28 dB -8.75 dB Ref 18 dBm #fitten 28 dB -2.92 dB
#Peak #Peak T
S R B T T ]| T 1 T T 1 I
18 18
dB/ dB/ |
T \r
I | | ! T
Lyfv Lyfv wj i
51 52 51 52
Center 5180 6606 GHz Span @ Hz Center 5180 6606 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 2 ms (8001 pts) Res BH 8 MHz #UBH 56 MHz Sweep 1.52 ms (80E1 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type ® Axis Amplitude
1R (€3] Time 297.2 p= -E.45 dBm 1R (€3] Tine 297.2 p= -£.84 dBm
la (€3] Time 1.427 me -3.33 dB la (€3] Tine 958.9 pe -1.69 dB
2R (€3] Time 297.2 pe -E.45 dBm 2R (€3] Tine 297.2 pe -£.84 dBm
2a (€3] Time 1.449 me -8.75 dB 2a (€3] Tine 981 pe -2.92 dB
12Mbps 18Mbps
duty factor [dB] =10 x log ( 0.75[ms] / 0.72[ms] ) = 0.18 [dB] duty factor [dB] =10 x log ( 0.51[ms] / 0.49[ms] ) = 0.17 [dB]
# Agilent RL # Agilent RL
a Mkr2 745 ps a Mkr2  512.8 ps
Ref 18 dBm #fitten 28 dB 2.22 dB Ref 18 dBm #fitten 28 dB -1.61 dB
#Peak
ek T T T ]
18
dB/
T I t T
LgAv -" LgAv “
12 ‘ 12 !
Center 5180 6606 GHz Span @ Hz Center 5180 6606 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 1 ms (8001 pts) Res BH 8 MHz #UBH 56 MHz Sveep 766 ps (8001 pts)
Marker Trace Type B Axis Amplitude Marker Trace Type B Axis Amplitude
1R (€3] Time 144.5 pe -2.64 dBm 1R (€3] Tine 144.8 pe -£.19 dBm
la (€3] Time 723.9 pe 2.24 dB la (€3] Tine 4916 pe -5.78 dB
2R (€3] Time 144.5 pe -2.64 dBm 2R (€3] Tine 144.8 pe -£.19 dBm
2a (€3] Time 745 pe 2.22 dB 2a (€3] Tine 512.8 pe -1.61 dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date December 22, 2014

Temperature / Humidity 24deg.C , 32%RH

Engineer Tatsuya Arai

Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11a, (Tx 5180MH?2)

24Mbps 36Mbps
duty factor [dB] =10 x log ( 0.39[ms] / 0.37[ms] ) = 0.23 [dB] duty factor [dB] =10 x log ( 0.28[ms] / 0.26[ms] ) = 0.32 [dB]
# Agilent RL # Agilent RL
a Mkr2 3931 ps a Mkr2 277 ps
Ref 18 dBm #fitten 28 dB 0.45 dB Ref 18 dBm #fitten 28 dB -8.43 dB
#Peak
] ——— | Y I
18
dB/
| [N I I
T
LgAv w m LgAv
12 | 12 il
Center 5180 6606 GHz Span @ Hz Center 5180 6606 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 526 ps (8001 pts) Res BH 8 MHz #UBH 56 MHz Sveep 526 ps (8001 pts)
Marker Trace Type # Axis Amplitude Marker Trace Type B Axis Amplitude
1R (€3] Time 77.67 p= -£.84 dBm 1R (€3] Tine 1312 pe -E.36 dBm
la (€3] Time 3718 pe 3.24 dB la (€3] Tine 255.8 pe -4.43 dB
2R (€3] Time 77.67 pe -£.84 dBm 2R (€3] Tine 131.2 pe -E.36 dBm
2a (€3] Time 393.1 pe 0.45 dB 2a (€3] Tine 277 pe -0.43 dB
48Mbps 54Mbps
duty factor [dB] =10 x log ( 0.22[ms] / 0.2[ms] ) = 0.41 [dB] duty factor [dB] =10 x log ( 0.2[ms] / 0.18[ms] ) = 0.46 [dB]
# Agilent RL # Agilent RL
a Mkr2  216.9 ps a Mkr2 201 ps
Ref 18 dBm #fitten 28 dB 2.21 dB Ref 18 dBm #fitten 28 dB -8.31 dB
#Peak
I N [
18
dB/
‘ T T ‘ ' I|
LgAv LgAv
12 ' [ 12 il T
Center 5180 6606 GHz Span @ Hz Center 5180 6606 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sveep 366 ps (8001 pts) Res BH 8 MHz #UBH 56 MHz Sveep 366 ps (8001 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type # Axis Amplitude
1R (€3] Time 52.8 ps -9.62 dBm 1R (€3] Tine 52.72 p= -9.29 dBm
la (€3] Time 195.7 pe 2.75 dB la (€3] Tine 179.8 pe -2.18 dB
2R (€3] Time 52.8 ps -9.62 dBm 2R (€3] Tine 52.72 p= -9.29 dBm
2a (€3] Time 216.9 pe 2.21 dB 2a (€3] Tine 201 pe -6.31 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400

1 +81 463 50 6401
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Test report No.: 10622710S-E

Test place

Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

Engineer
Mode

UL Japan, Inc. Shonan EMC Lab.
No.1 Measurement Room
December 23, 2014

23deg.C
Tatsuya Arai

, 32%RH

(Method: PM)

No.5 Shielded Room
January 5, 2015

26 deg.C

,30 %RH

Yosuke Ishikawa

Tx, IEEE802.11n(HT20), PN9, High power setting
mobile/portable client device
Antena terminal power

(* P/M: Power Meter with power senser, AV: Average)

worst data mode :

0 (MCS)

Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5180.0 -7.80 1.70 20.24 0.06 14.20 26.30 23.98 250.00 9.78
Mid 5220.0 -8.10 1.71 20.23 0.06 13.90 24.55 23.98 250.00 10.08
High 5240.0 -8.20 1.71 20.23 0.06 13.80 23.99 23.98 250.00 10.18

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5180.0 -7.80 1.70 20.24 0.06 1.00 15.20 33.11 - - -
Mid 5220.0 -8.10 1.71 20.23 0.06 1.00 14.90 30.90 - - -
High 5240.0 -8.20 1.71 20.23 0.06 1.00 14.80 30.20 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

[Pre check]
Antenna
Mode Freq. PM (AV) | Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHz] [dBm] [dB] [dB] [dB] [dBm]
0 5180.0 -7.80 1.70 20.24 0.06 14.20
1 5180.0 -7.97 1.70 20.24 0.12 14.09
2 5180.0 -8.02 1.70 20.24 0.18 14.10
3 5180.0 -8.04 1.70 20.24 0.23 14.13
4 5180.0 -8.16 1.70 20.24 0.32 14.10
5 5180.0 -8.22 1.70 20.24 0.41 14.13
6 5180.0 -8.29 1.70 20.24 0.46 14.11
7 5180.0 -8.32 1.70 20.24 0.48 14.10

Worst

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)

(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 15, 2015
Temperature / Humidity 21deg.C , 55%RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT20), PN9, Low power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5180.0 -16.02 1.70 20.24 0.06 5.98 3.96 23.98 250.00 18.00
Mid 5220.0 -16.15 1.71 20.23 0.06 5.85 3.85 23.98 250.00 18.13
High 5240.0 -16.53 1.71 20.23 0.06 5.47 3.52 23.98 250.00 18.51

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5180.0 -16.02 1.70 20.24 0.06 1.00 6.98 4.99 - - -
Mid 5220.0 -16.15 1.71 20.23 0.06 1.00 6.85 4.84 - - -
High 5240.0 -16.53 1.71 20.23 0.06 1.00 6.47 4.44 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

14814

63 50 6400

1 +81 463 50 6401
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Test report No.: 10622710S-E

Test place
Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

Engineer
Mode

UL Japan, Inc. Shonan EMC Lab.

January 5, 2015
,30 %RH

26 deg.C

Yosuke Ishikawa

Tx, IEEE802.11n(HT20), PN9, Hi power setting

mobile/portable client device
Antena terminal power

(* P/M: Power Meter with power senser, AV: Average)

(Method: PM)

No.5 Shielded Room

worst data mode :

0 (MCS)

Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5260.0 -7.59 1.72 20.23 0.06 14.42 27.67 23.98 250.00 9.56
Mid 5300.0 -7.74 1.72 20.23 0.06 14.27 26.73 23.98 250.00 9.71
High 5320.0 -7.64 1.73 20.22 0.06 14.37 27.35 23.98 250.00 9.61

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5260.0 -7.59 1.72 20.23 0.06 1.00 15.42 34.83 - - -
Mid 5300.0 -7.74 1.72 20.23 0.06 1.00 15.27 33.65 - - -
High 5320.0 -7.64 1.73 20.22 0.06 1.00 15.37 34.43 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Test place
Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

(Method: PM)

UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
January 15, 2015
21deg.C , 55%RH

Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT20), PN9, Low power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5260.0 -16.13 1.72 20.23 0.06 5.88 3.87 23.98 250.00 18.10
Mid 5300.0 -16.21 1.72 20.23 0.06 5.80 3.80 23.98 250.00 18.18
High 5320.0 -16.27 1.73 20.22 0.06 5.74 3.75 23.98 250.00 18.24
Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5260.0 -16.13 1.72 20.23 0.06 1.00 6.88 4.88 - - -
Mid 5300.0 -16.21 1.72 20.23 0.06 1.00 6.80 4.79 - - -
High 5320.0 -16.27 1.73 20.22 0.06 1.00 6.74 4.72 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

Test place
Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

Engineer
Mode

UL Japan, Inc. Shonan EMC Lab.

January 5, 2015
,30 %RH

26 deg.C

Yosuke Ishikawa
Tx, IEEE802.11n(HT20), PN9, High power setting
mobile/portable client device
Antena terminal power

(* P/M: Power Meter with power senser, AV: Average)

(Method: PM)

No.5 Shielded Room

worst data mode :

0 (MCS)

Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5500.0 -8.86 1.76 20.21 0.06 13.17 20.75 23.98 250.00 10.81
Mid 5580.0 -8.84 1.75 20.21 0.06 13.18 20.80 23.98 250.00 10.80
High 5700.0 -8.70 1.74 20.20 0.06 13.30 21.38 23.98 250.00 10.68

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5500.0 -8.86 1.76 20.21 0.06 1.00 14.17 26.12 - - -
Mid 5580.0 -8.84 1.75 20.21 0.06 1.00 14.18 26.18 - - -
High 5700.0 -8.70 1.74 20.20 0.06 1.00 14.30 26.92 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)

(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 15, 2015
Temperature / Humidity 21deg.C , 55%RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT20), PN9, Low power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5500.0 -16.78 1.76 20.21 0.06 5.25 3.35 23.98 250.00 18.73
Mid 5580.0 -16.72 1.75 20.21 0.06 5.30 3.39 23.98 250.00 18.68
High 5700.0 -16.14 1.74 20.20 0.06 5.86 3.85 23.98 250.00 18.12

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5500.0 -16.78 1.76 20.21 0.06 1.00 6.25 4.22 - - -
Mid 5580.0 -16.72 1.75 20.21 0.06 1.00 6.30 4.27 - - -
High 5700.0 -16.14 1.74 20.20 0.06 1.00 6.86 4.85 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)

(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 5, 2015
Temperature / Humidity 26 deg.C ,30 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT20), PN9, High power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5745.0 -10.50 1.74 20.20 0.06 11.50 14.13 30.00 1000.00 18.50
Mid 5785.0 -10.53 1.74 20.19 0.06 11.46 14.00 30.00 1000.00 18.54
High 5825.0 -10.14 1.73 20.19 0.06 11.84 15.28 30.00 1000.00 18.16

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5745.0 -10.50 1.74 20.20 0.06 1.00 12.50 17.78 - - -
Mid 5785.0 -10.53 1.74 20.19 0.06 1.00 12.46 17.62 - - -
High 5825.0 -10.14 1.73 20.19 0.06 1.00 12.84 19.23 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)

(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 15, 2015
Temperature / Humidity 21deg.C , 55%RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT20), PN9, Low power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5745.0 -16.41 1.74 20.20 0.06 5.59 3.62 30.00 1000.00 24.41
Mid 5785.0 -16.33 1.74 20.19 0.06 5.66 3.68 30.00 1000.00 24.34
High 5825.0 -16.23 1.73 20.19 0.06 5.75 3.76 30.00 1000.00 24.25

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5745.0 -16.41 1.74 20.20 0.06 1.00 6.59 4.56 - - -
Mid 5785.0 -16.33 1.74 20.19 0.06 1.00 6.66 4.63 - - -
High 5825.0 -16.23 1.73 20.19 0.06 1.00 6.75 4.73 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date December 22, 2014

Temperature / Humidity 24deg,C , 32%RH

Engineer Tatsuya Arai

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n(HT20), (Tx 5180MH?2)
MCS0 MCS1
duty factor [dB] =10 x log ( 1.36[ms] / 1.34[ms] ) = 0.06 [dB] duty factor [dB] =10 x log ( 0.71[ms] / 0.69[ms] ) = 0.12 [dB]
# Agilent RL # Agilent RL
a Mkr2  1.357 ms a Mkr2  708.8 ps
Ref 18 dBm #fitten 28 dB -1.56 dB Ref 18 dBm #fitten 28 dB -3.85 dB
#Peak #Peak
T T [ T [ [ T [ || %[ [ T T [T T T [ T ]
18 18
dB/ 3 dB/
T T L ] T '
LgAv LgAv |
51 52 51 52
Center 5180 6606 GHz Span @ Hz Center 5180 6606 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 1.52 ms (80G1 pts) Res BH 8 MHz #UBH 56 MHz Sweep 1 ms (8001 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type ® Axis Amplitude
1R (€3] Time 91.01 pe -E.35 dBm 1R (€3] Tine 164.2 pe -E.35 dBm
la (€3] Time 1.236 me 0.82 dB la (€3] Tine B27.9 pe -4.87 dB
2R (€3] Time 91.01 pe -E.35 dBm 2R (€3] Tine 164.5 pe -£.24 dBm
2a (€3] Time 1.357 me -1.56 dB 2a (€3] Tine 7HB.2 pe -3.85 dB
MCS2 MCS3
duty factor [dB] =10 x log ( 0.49[ms] / 0.47[ms] ) = 0.18 [dB] duty factor [dB] =10 x log ( 0.38[ms] / 0.36[ms] ) = 0.23 [dB]
# Agilent RL # Agilent RL
a Mkr2 492,99 ps a Mkr2 3849 ps
Ref 18 dBm #fitten 28 dB 2.85 dB Ref 18 dBm #fitten 28 dB 3.52 dB
#Peak #Peak
) A . I A ) O B
18 18
dB/ dB/
T T u T | ‘| T T T ‘l t
LgAv # LgAv
12 ' ! 12 I
Center 5180 6606 GHz Span @ Hz Center 5180 6606 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 766 ps (8001 pts) Res BH 8 MHz #UBH 56 MHz Sveep 526 ps (8001 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type # Axis Amplitude
1R (€3] Time 1466 pe -7.7% dBm 1R (€3] Tine 77.93 pe -9.24 dBm
la (€3] Time 4718 pe -3.83 dB la (€3] Tine 363.9 pe 6.74 dB
2R (€3] Time 146.6 pe= -7.7% dBm 2R (€3] Tine 77.93 pe -9.24 dBm
2a (€3] Time 492.9 pe 2.85 dB 2a (€3] Tine 384.9 pe 3.52 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test place
Date

Temperature / Humidity 24deg,C

Engineer

UL Japan, Inc. Shonan EMC Lab.
December 22, 2014
, 32%RH

Tatsuya Arai

No.l Measurement Room

Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n(HT20), (Tx 5180MH?2)

MCS4 MCS5
duty factor [dB] =10 x log ( 0.28[ms] / 0.26[ms] ) = 0.32 [dB] duty factor [dB] =10 x log ( 0.22[ms] / 0.2[ms] ) = 0.41 [dB]
# Agilent RL # Agilent RL
a Mkr2 277 ps a Mkr2  220.9 ps
Ref 18 dBm #fitten 28 dB -8.48 dB Ref 18 dBm #fitten 28 dB -1.39 dB
#Peak #Peak
R B [y s — | [ |
18 18
dB/ dB/
‘ | i T N | || { T "l ANy T UL A I T
LgAv LgAv
12 ! 12 I H
Center 5180 6606 GHz Span @ Hz Center 5180 6606 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 526 ps (8001 pts) Res BH 8 MHz #UBH 56 MHz Sveep 366 ps (8001 pts)
Marker Trace Type B Axis Amplitude Marker Trace Type # Axis Amplitude
1R (€3] Time 128.2 pe -E.71 dBm 1R (€3] Tine 53.36 pe -9.34 dBm
la (€3] Time 285.7 pe= -1.82 dB la (€3] Tine 199.2 pe -0.69 dB
2R (€3] Time 128.2 pe -E.71 dBm 2R (€3] Tine 53.36 pe -9.34 dBm
2a (€3] Time 277 pe -0.48 dB 2a (€3] Tine 220.9 pe -1.39 dB
MCS6 MCS7
duty factor [dB] =10 x log ( 0.2[ms] / 0.18[ms] ) = 0.46 [dB] duty factor [dB] =10 x log ( 0.19[ms] / 0.17[ms] ) = 0.48 [dB]
# Agilent RL # Agilent RL
a Mkr2 2049 ps a Mkr2 1889 ps
Ref 18 dBm #fitten 28 dB 1.86 dB Ref 18 dBm #fitten 28 dB -0.26 dB
#Peak #Peak
I N B [ s s ) e e — | P -
18 18
dB/ dB/
T T T AN LN T 1] (L [ 1"
I | ‘
LgAv LgAv
12 ! [T 12 "
Center 5180 6606 GHz Span @ Hz Center 5180 6606 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sveep 366 ps (8001 pts) Res BH 8 MHz #UBH 56 MHz Sveep 366 ps (8001 pts)
Marker Trace Type # Axis Amplitude Marker Trace Type # Axis Amplitude
1R (€3] Time 53.32 pe -2.87 dBm 1R (€3] Tine 53.21 pe -108.34 dEm
la (€3] Time 183.8 pe -1.87 dB la (€3] Tine 1E67.8 pe £.12 dB
2R (€3] Time 53.32 pe -2.87 dBm 2R (€3] Tine 53.21 pe -18.34 dEm
2a (€3] Time 284.9 pe 1.26 dB 2a (€3] Tine 188.9 pe -0.26 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Test place
Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

Engineer
Mode

UL Japan, Inc. Shonan EMC Lab.
January 23, 2015

24deg.C

, 50%RH

Shinichi Takano
Tx, IEEE802.11ac(VHT20), PN9, High power setting
mobile/portable client device
Antena terminal power

(Method: PM)

No.5 Shielded Room

(* P/M: Power Meter with power senser, AV: Average)

worst data mode :

0 (MCS)

Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5180.0 -7.84 1.70 20.24 0.10 14.20 26.30 23.98 250.00 9.78
Mid 5220.0 -8.08 1.71 20.23 0.10 13.96 24.89 23.98 250.00 10.02
High 5240.0 -8.21 1.71 20.23 0.10 13.83 24.15 23.98 250.00 10.15

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5180.0 -7.84 1.70 20.24 0.10 1.00 15.20 33.11 - - -
Mid 5220.0 -8.08 1.71 20.23 0.10 1.00 14.96 31.33 - - -
High 5240.0 -8.21 1.71 20.23 0.10 1.00 14.83 30.41 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

[Pre check]
Antenna
Mode Freq. PM (AV) | Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHz] [dBm] [dB] [dB] [dB] [dBm]
0 5180.0 -7.74 1.70 20.24 0.10 14.30
1 5180.0 -7.84 1.70 20.24 0.12 14.22
2 5180.0 -8.01 1.70 20.24 0.18 14.11
3 5180.0 -8.08 1.70 20.24 0.23 14.09
4 5180.0 -8.13 1.70 20.24 0.32 14.13
5 5180.0 -8.28 1.70 20.24 0.41 14.07
6 5180.0 -8.32 1.70 20.24 0.43 14.05
7 5180.0 -8.22 1.70 20.24 0.48 14.20
8 5180.0 -9.00 1.70 20.24 0.54 13.48

Worst

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)

(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C , 50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT20), PN9, Low power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5180.0 -15.91 1.70 20.24 0.10 6.13 4.10 23.98 250.00 17.85
Mid 5220.0 -16.03 1.71 20.23 0.10 6.01 3.99 23.98 250.00 17.97
High 5240.0 -16.54 1.71 20.23 0.10 5.50 3.55 23.98 250.00 18.48
Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5180.0 -15.91 1.70 20.24 0.10 1.00 7.13 5.16 - - -
Mid 5220.0 -16.03 1.71 20.23 0.10 1.00 7.01 5.02 - - -
High 5240.0 -16.54 1.71 20.23 0.10 1.00 6.50 4.47 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

Test place
Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

Engineer
Mode

UL Japan, Inc. Shonan EMC Lab.
January 23, 2015

24deg.C

, 50%RH

Shinichi Takano
Tx, IEEE802.11ac(VHT20), PN9, High power setting
mobile/portable client device
Antena terminal power

(* P/M: Power Meter with power senser, AV: Average)

(Method: PM)

No.5 Shielded Room

worst data mode :

0 (MCS)

Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5260.0 -7.62 1.72 20.23 0.10 14.43 27.73 23.98 250.00 9.55
Mid 5300.0 -7.71 1.72 20.23 0.10 14.34 27.16 23.98 250.00 9.64
High 5320.0 -7.81 1.73 20.22 0.10 14.24 26.55 23.98 250.00 9.74

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5260.0 -7.62 1.72 20.23 0.10 1.00 15.43 34.91 - - -
Mid 5300.0 -7.71 1.72 20.23 0.10 1.00 15.34 34.20 - - -
High 5320.0 -7.81 1.73 20.22 0.10 1.00 15.24 33.42 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)

(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C , 50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT20), PN9, Low power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5260.0 -16.03 1.72 20.23 0.10 6.02 4.00 23.98 250.00 17.96
Mid 5300.0 -16.17 1.72 20.23 0.10 5.88 3.87 23.98 250.00 18.10
High 5320.0 -16.18 1.73 20.22 0.10 5.87 3.86 23.98 250.00 18.11
Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5260.0 -16.03 1.72 20.23 0.10 1.00 7.02 5.04 - - -
Mid 5300.0 -16.17 1.72 20.23 0.10 1.00 6.88 4.88 - - -
High 5320.0 -16.18 1.73 20.22 0.10 1.00 6.87 4.86 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

Test place
Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

Engineer
Mode

UL Japan, Inc. Shonan EMC Lab.
January 23, 2015

24deg.C

, 50%RH

Shinichi Takano
Tx, IEEE802.11ac(VHT20), PN9, High power setting
mobile/portable client device
Antena terminal power

(* P/M: Power Meter with power senser, AV: Average)

(Method: PM)

No.5 Shielded Room

worst data mode :

0 (MCS)

Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5500.0 -8.73 1.76 20.21 0.10 13.34 21.58 23.98 250.00 10.64
Mid 5580.0 -8.59 1.75 20.21 0.10 13.47 2223 23.98 250.00 10.51
High 5700.0 -8.27 1.74 20.20 0.10 13.77 23.82 23.98 250.00 10.21

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5500.0 -8.73 1.76 20.21 0.10 1.00 14.34 27.16 - - -
Mid 5580.0 -8.59 1.75 20.21 0.10 1.00 14.47 27.99 - - -
High 5700.0 -8.27 1.74 20.20 0.10 1.00 14.77 29.99 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)

(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C , 50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT20), PN9, Low power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5500.0 -16.69 1.76 20.21 0.10 5.38 3.45 23.98 250.00 18.60
Mid 5580.0 -16.74 1.75 20.21 0.10 5.32 3.40 23.98 250.00 18.66
High 5700.0 -16.16 1.74 20.20 0.10 5.88 3.87 23.98 250.00 18.10

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5500.0 -16.69 1.76 20.21 0.10 1.00 6.38 4.35 - - -
Mid 5580.0 -16.74 1.75 20.21 0.10 1.00 6.32 4.29 - - -
High 5700.0 -16.16 1.74 20.20 0.10 1.00 6.88 4.88 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)

(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 21, 2015
Temperature / Humidity 23deg.C , 41%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT20), PN9, High power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5745.0 -10.40 1.74 20.20 0.10 11.64 14.59 30.00 1000.00 18.36
Mid 5785.0 -10.35 1.74 20.19 0.10 11.68 14.72 30.00 1000.00 18.32
High 5825.0 -10.18 1.73 20.19 0.10 11.84 15.28 30.00 1000.00 18.16

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5745.0 -10.40 1.74 20.20 0.10 1.00 12.64 18.37 - - -
Mid 5785.0 -10.35 1.74 20.19 0.10 1.00 12.68 18.54 - - -
High 5825.0 -10.18 1.73 20.19 0.10 1.00 12.84 19.23 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)

(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 21, 2015
Temperature / Humidity 23deg.C , 41%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT20), PN9, Low power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5745.0 -16.88 1.74 20.20 0.10 5.16 3.28 30.00 1000.00 24.84
Mid 5785.0 -16.76 1.74 20.19 0.10 5.27 3.37 30.00 1000.00 24.73
High 5825.0 -16.58 1.73 20.19 0.10 5.44 3.50 30.00 1000.00 24.56
Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5745.0 -16.88 1.74 20.20 0.10 1.00 6.16 4.13 - - -
Mid 5785.0 -16.76 1.74 20.19 0.10 1.00 6.27 4.24 - - -
High 5825.0 -16.58 1.73 20.19 0.10 1.00 6.44 4.41 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test place UL Japan, Inc. Shonan EMC Lab.
Date January 21, 2015

Temperature / Humidity 23deg.C , 41%RH

Engineer Shinichi Takano

Test report No.: 10622710S-E

No.l Measurement Room

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11ac(VHT20), (Tx 5180MH?2)
MCS0 MCS1
duty factor [dB] =10 x log ( 1.37[ms] / 1.34[ms] ) = 0.10 [dB] duty factor [dB] =10 x log ( 0.71[ms] / 0.69[ms] ) = 0.12 [dB]
# Agilent RL # Agilent RL
a Mkr2  1.365 ms a Mkr2 7135 ps
Ref 18 dBm #fitten 28 dB 1.83 dB Ref 18 dBm #fitten 28 dB 8.57 dB
ek ook | Le ] \ \ | | \ b | |
Log Log
18 18
dB/ dB/
T ‘ i r T T
LgAv LgAv *
12 12 !
Center 5.180 000 86 GHz Span @ Hz Center 5.180 000 86 GHz Span @ Hz
Res BH 8 MHz #BH 58 MHz Sweep 1.52 ms (3061 pts) Res BH 8 MHz #BH 58 MHz Sweep 1 ms (3661 pts)
Marker Trace Type ¥ Axie Amplitude Marker Trace Type ¥ Axig Amplitude
1R (&) Tine 1208.4 pe -7.08 dEn 1R (&) Tine 120.6 pe -£.19 dEn
la (&) Tine 1.344 ne -0.58 dB la (&) Tine 6914 pe 2.52dB
2R (&) Tine 1208.4 pe -7.08 dEn 2R (&) Tine 120.6 ps -£.19 dEn
2a (&) Tine 1.365 me 1.82 dB 20 (&) Tine 7135 pe 6.57 dB
MCS2 MCS3
duty factor [dB] =10 x log ( 0.5[ms] / 0.48[ms] ) = 0.18 [dB] duty factor [dB] =10 x log ( 0.39[ms] / 0.37[ms] ) = 0.23 [dB]
# Agilent RL # Agilent RL
a Mkr2 4968 ps a Mkrl  367.7 ps
Ref 18 dBm #fitten 28 dB -8.52 dB Ref 18 dBm #fitten 28 dB 8.23 dB
#Peak #Peak
ek T T T T T [ [ | %[ [ [ [ [ [ [ T T T
18 18
dB/ 1 dB/
T ik T 'H“ T | l u T T || I ‘l T T
LgAv m LgAv w
12 \ 12 '
Center 5.180 000 86 GHz Span @ Hz Center 5.180 000 86 GHz Span @ Hz
Res BH 8 MHz #BH 58 MHz Sweep 760 ps (8001 pts) Res BH 8 MHz #BH 58 MHz Sweep 520 ps (8001 pts)
Marker Trace Type ¥ Axis Amplitude Marker Trace Type ¥ Axie Amplitude
1R (&) Tine 120.5 pe -E.51 dEn 1R (&) Tine 70.44 pe -8.52 dEn
la (&) Tine 475.9 pe -3.17 dB la (&) Tine 677 pe 6.23 dB
2R (&) Tine 1208.4 pe -E.51 dEn 2R (&) Tine 70.44 pe -8.52 dEn
2a (&) Tine 496.8 pe -8.52 dB 2a (&) Tine 389 pe 6.7z dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test place
Date

Temperature / Humidity 23deg.C
Shinichi Takano

Engineer

UL Japan, Inc. Shonan EMC Lab.
January 21, 2015
, 41%RH

Test report No.

No.l Measurement Room

1 10622710S-E

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11ac(VHT20), (Tx 5180MH?2)

MCS4 MCS5
duty factor [dB] =10 x log ( 0.28[ms] / 0.26[ms] ) = 0.32 [dB] duty factor [dB] =10 x log ( 0.22[ms] / 0.2[ms] ) = 0.41 [dB]
# Agilent RL # Agilent RL
a Mkrl  259.9 ps a Mkrl 2037 ps
Ref 18 dBm #fitten 28 dB 1.78 dB Ref 18 dBm #fitten 28 dB -8.18 dB
#Peak #Peak
Y —— ] ——— T T T T T 1 ]
18 4 18
dB/ dB/
T T T T T T T T ¥ T ]
| |
LgAv LgAv “
12 I stoso 1 '|
Center 5.180 000 86 GHz Span @ Hz Center 5.180 000 86 GHz Span @ Hz
Res BH 8 MHz #BH 58 MHz Sweep 520 ps (8001 pts) Res BH 8 MHz #BH 58 MHz Sweep 300 ps (3001 pts)
Marker Trace Type ¥ Axie Amplitude Marker Trace Type ¥ Axig Amplitude
1R (&) Tine 70.44 pe -12.04 dEn 1R (&) Tine 40.41 pe -7.91 dEn
la (&) Tine 259.9 pe 1.72 dB la (&) Tine 2027 ps -0.12 dB
2R (&) Tine 70.44 pe -12.04 dEn 2R (&) Tine 40.41 pe -7.91 dEn
2a (&) Tine 281 pe 3.82 dB 2a (&) Tine 224.9 ps 1.51 dB
MCS6 MCS7
duty factor [dB] =10 x log ( 0.21[ms] / 0.19[ms] ) = 0.43 [dB] duty factor [dB] =10 x log ( 0.19[ms] / 0.17[ms] ) = 0.48 [dB]
# Agilent RL # Agilent RL
a Mkr2 2089 ps aMkrl 1718 ps
Ref 18 dBm #fitten 28 dB -1.16 dB Ref 18 dBm #fitten 28 dB 1.86 dB
#Peak #Peak
I — - — [ ) Y Y R
18 18
dB/ dB/
T T ‘ T | ] il I|\' M AL il NN
LgAv LgAv ‘
stoso |1 Ii stose [ il
Center 5.180 000 86 GHz Span @ Hz Center 5.180 000 86 GHz Span @ Hz
Res BH 8 MHz #BH 58 MHz Sweep 300 ps (3001 pts) Res BH 8 MHz #BH 58 MHz Sweep 300 ps (3001 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1R (&) Tine 40.68 pe -108.18 dEn 1R (&) Tine 40.68 pe -9.28 dEn
la (&) Tine 187.7 ps -1.32 dB la (&) Tine 171.8 ps 1.66 dB
2R (&) Tine 40.68 pe -108.18 dEn 2R (&) Tine 40.68 pe -9.28 dEn
2a (&) Tine 208.9 us -1.16 dB 2a (&) Tine 192.9 us 0.62 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400

Telephone
Facsimile

1 +81 463 50 6401
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Test report No.: 10622710S-E

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date January 21, 2015

Temperature / Humidity 23deg.C , 41%RH

Engineer Shinichi Takano

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11ac(VHT20), (Tx 5180MH?2)

MCS8
duty factor [dB] =10 x log ( 0.17[ms] / 0.15[ms] ) = 0.54 [dB]
# Agilent RL
aMkr2 1729 ps
Ref 18 dBm #Atten 28 dB 2.67 dB

#Peak | |

Log 2R ‘ 5
18
B/ —

|
LgAv %
\l'

§1 52

Center 5.180 000 86 GHz Span @ Hz
Res BH 8 MHz #BH 58 MHz Sweep 300 ps (3001 pts)
Marker Trace Type ¥ Axig Amplitude
1R (&) Tine 40.49 pe -9.92 dEn
la (&) Tine 150.9 pe 2.48 dB
2R (&) Tine 40.49 pe -9.92 dEn
2a (&) Tine 172.9 us 2.67 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Test place
Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

Engineer
Mode

(Method: PM)
UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
January 8, 2015
23 deg.C  ,47 %RH
Yosuke Ishikawa
Tx, IEEE802.11n(HT40), PN9, High power setting

mobile/portable client device

Antena terminal power

(* P/M: Power Meter with power senser, AV: Average)

worst data mode :

0 (MCS)

Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5190.0 -9.10 1.70 20.23 0.19 13.02 20.04 23.98 250.00 10.96
High 5230.0 -8.32 1.71 20.23 0.19 13.81 24.04 23.98 250.00 10.17

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5190.0 -9.10 1.70 20.23 0.19 1.00 14.02 25.23 - - -
High 5230.0 -8.32 1.71 20.23 0.19 1.00 14.81 30.27 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

[Pre check]
Antenna
Mode Freq. PM (AV) | Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHz] [dBm] [dB] [dB] [dB] [dBm]
0 5190.0 -9.10 1.70 20.23 0.19 13.02  JWorst
1 5190.0 -9.29 1.70 20.23 0.24 12.88
2 5190.0 -9.34 1.70 20.23 0.33 12.92
3 5190.0 -9.60 1.70 20.23 0.41 12.74
4 5190.0 -9.73 1.70 20.23 0.58 12.78
5 5190.0 -9.82 1.70 20.23 0.67 12.78
6 5190.0 -9.75 1.70 20.23 0.73 12.91
7 5190.0 -9.76 1.70 20.23 0.79 12.96

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)
(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 15, 2015
Temperature / Humidity 21deg.C , 55%RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT40), PN9, Low power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5190.0 -16.13 1.70 20.23 0.19 5.99 3.97 23.98 250.00 17.99
High 5230.0 -16.20 1.71 20.23 0.19 5.93 3.92 23.98 250.00 18.05
Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5190.0 -16.13 1.70 20.23 0.19 1.00 6.99 5.00 - - -
High 5230.0 -16.20 1.71 20.23 0.19 1.00 6.93 4.93 - - -

Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)

(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 5, 2015
Temperature / Humidity 26 deg.C ,30 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT40), PN9, High power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5270.0 -8.19 1.72 20.23 0.19 13.95 24.83 23.98 250.00 10.03
High 5310.0 -7.98 1.73 20.23 0.19 14.17 26.12 23.98 250.00 9.81

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5270.0 -8.19 1.72 20.23 0.19 1.00 14.95 31.26 - - -
High 5310.0 -7.98 1.73 20.23 0.19 1.00 15.17 32.89 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)
(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 15, 2015
Temperature / Humidity 21deg.C , 55%RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT40), PN9, Low power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5270.0 -16.33 1.72 20.23 0.19 5.81 3.81 23.98 250.00 18.17
High 5310.0 -16.19 1.73 20.23 0.19 5.96 3.94 23.98 250.00 18.02
Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5270.0 -16.33 1.72 20.23 0.19 1.00 6.81 4.80 - - -
High 5310.0 -16.19 1.73 20.23 0.19 1.00 6.96 4.97 - - -

Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

Test place
Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

Engineer
Mode

UL Japan, Inc. Shonan EMC Lab.

January 5, 2015
,30 %RH

26 deg.C

Yosuke Ishikawa
Tx, IEEE802.11n(HT40), PN9, High power setting
mobile/portable client device
Antena terminal power

(Method: PM)

No.5 Shielded Room

(* P/M: Power Meter with power senser, AV: Average)

worst data mode :

0 (MCS)

Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5510.0 -8.93 1.76 20.21 0.19 13.23 21.04 23.98 250.00 10.75
Mid 5550.0 -8.43 1.76 20.21 0.19 13.73 23.60 23.98 250.00 10.25
High 5670.0 -8.44 1.75 20.20 0.19 13.70 23.44 23.98 250.00 10.28

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5510.0 -8.93 1.76 20.21 0.19 1.00 14.23 26.49 - - -
Mid 5550.0 -8.43 1.76 20.21 0.19 1.00 14.73 29.72 - - -
High 5670.0 -8.44 1.75 20.20 0.19 1.00 14.70 29.51 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Test place
Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

Engineer
Mode

UL Japan, Inc. Shonan EMC Lab.

January 15, 2015

21deg.C

, 55%RH

Yosuke Ishikawa
Tx, IEEE802.11n(HT40), PN9, Power setting 5dBm
mobile/portable client device
Antena terminal power

(Method: PM)

No.5 Shielded Room

(* P/M: Power Meter with power senser, AV: Average)

worst data mode :

0 (MCS)

Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5510.0 -16.99 1.76 20.21 0.19 5.17 3.29 23.98 250.00 18.81
Mid 5550.0 -16.73 1.76 20.21 0.19 5.43 3.49 23.98 250.00 18.55
High 5670.0 -16.26 1.75 20.20 0.19 5.88 3.87 23.98 250.00 18.10

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5510.0 -16.99 1.76 20.21 0.19 1.00 6.17 4.14 - - -
Mid 5550.0 -16.73 1.76 20.21 0.19 1.00 6.43 4.40 - - -
High 5670.0 -16.26 1.75 20.20 0.19 1.00 6.88 4.88 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400

14814

63 50 6401
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)
(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 5, 2015
Temperature / Humidity 26deg.C , 30%RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT40), PN9, High power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5755.0 -10.01 1.74 20.19 0.19 12.11 16.26 30.00 1000.00 17.89
High 5795.0 -10.04 1.74 20.19 0.19 12.08 16.14 30.00 1000.00 17.92
Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5755.0 -10.01 1.74 20.19 0.19 1.00 13.11 20.46 - - -
High 5795.0 -10.04 1.74 20.19 0.19 1.00 13.08 20.32 - - -

Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)
(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 15, 2015
Temperature / Humidity 21deg.C , 55%RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT40), PN9, Low power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5755.0 -16.65 1.74 20.19 0.19 5.47 3.52 30.00 1000.00 24.53
High 5795.0 -16.62 1.74 20.19 0.19 5.50 3.55 30.00 1000.00 24.50
Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5755.0 -16.65 1.74 20.19 0.19 1.00 6.47 4.44 - - -
High 5795.0 -16.62 1.74 20.19 0.19 1.00 6.50 4.47 - - -

Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date December 22, 2014

Temperature / Humidity 24deg.C , 32%RH

Engineer Tatsuya Arai

Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n(HT40), (Tx 5190MH?2)
MCS0 MCS1
duty factor [dB] =10 x log ( 0.69[ms] / 0.66[ms] ) = 0.19 [dB] duty factor [dB] =10 x log ( 0.37[ms] / 0.35[ms] ) = 0.24 [dB]
# Agilent RL # Agilent RL
a Mkr2 635 ps a Mkr2 373 ps
Ref 6 dBm #fitten 18 dB 5.48 dB Ref 6 dBm #fitten 18 dB 3.54 dB
#Peak #Peak
Log Log 2 —a
18 18
dB/ dB/
L T T T r
T
! \
- , .‘
LgAv it LgAv m
12 12 |
Center 51960 6606 GHz Span @ Hz Center 5199 606 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 1 ms (8001 pts) Res BH 8 MHz #UBH 56 MHz Sveep 526 ps (8001 pts)
Marker Trace Type B Axis Amplitude Marker Trace Type # Axis Amplitude
1R (€3] Time 172.2 pe -21.29 dEm 1R (€3] Tine 93.07 pe= -18.62 dEm
la (€3] Time BE4 pe £.93 dB la (€3] Tine 352 pe 6.15 dB
2R (€3] Time 172.2 pe -21.29 dEm 2R (€3] Tine 93.07 pe= -18.62 dEm
2a (€3] Time B85 pe 5.40 dB 2a (€3] Tine I3 pe 3.54 dB
MCS2 MCS3
duty factor [dB] =10 x log ( 0.27[ms] / 0.25[ms] ) = 0.33 [dB] duty factor [dB] =10 x log ( 0.22[ms] / 0.2[ms] ) = 0.41 [dB]
# Agilent RL # Agilent RL
a Mkr2  268.8 ps a Mkr2  216.9 ps
Ref 6 dBm #fitten 18 dB -2.31 dB Ref 6 dBm #fitten 18 dB -8.65 dB
#Peak [ #Peak T
Log 2R Log 2R z
18 18
dB/ dB/
T i I T “ A | L \I
ﬁ | '
| | i [
ri 1 Il T
LgAv w w LgAv
12 ‘ 12 il I
Center 51960 6606 GHz Span @ Hz Center 51960 6606 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 526 ps (8001 pts) Res BH 8 MHz #UBH 56 MHz Sveep 366 ps (8001 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type # Axis Amplitude
1R (€3] Time 143.8 pe -15.59 dEm 1R (€3] Tine 54.52 pe -1E.72 dEm
la (€3] Time 247.9 pe 1.35 dB la (€3] Tine 195.9 pe 2.23 dB
2R (€3] Time 143.8 pe -15.59 dEm 2R (€3] Tine 54.52 pe -1E.72 dEm
2a (€3] Time 268.8 pe -2.31 dB 2a (€3] Tine 216.9 pe -0.65 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test place
Date

Temperature / Humidity 24deg.C

Engineer

UL Japan, Inc. Shonan EMC Lab.

December 22, 2014

, 32%RH

Tatsuya Arai

No.l Measurement Room

Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n(HT40), (Tx 5190MH?2)

MCS4 MCS5
duty factor [dB] =10 x log ( 0.16[ms] / 0.14[ms] ) = 0.58 [dB] duty factor [dB] =10 x log ( 0.14[ms] / 0.12[ms] ) = 0.67 [dB]
# Agilent RL # Agilent RL
a Mkr2 1649 ps a Mkr2 1369 ps
Ref 6 dBm #fitten 18 dB 8.31 dB Ref 6 dBm #fitten 18 dB 0.44 dB
#Paak #Peak
Lngea | 2R. 3 Lngea 2R | —_— 12
18 18
dB/ dB/
i ¥ |||. | t ] \{ ’ M ’ \” i "I\
e V[ '
] ] I [
Il 1 Il
LgAv W LgAv i
5152 i M s1 s -1 T
Center 51960 6606 GHz Span @ Hz Center 51960 6606 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sveep 366 ps (8001 pts) Res BH 8 MHz #UBH 56 MHz Sveep 266 ps (8001 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type ® Axis Amplitude
FoE m g U B TR
ine .2 pe -1. a ine .8 pe -8.
2; (€3] Time 68.1 :s -1E.72 dEm 2R (€3] Tine 45.1 :s -15.82 dEm
2a (€3] Time 164.9 pe 0.21 dB 2a (€3] Tine 136.9 pe 0.44 dB
MCS6 MCS7
duty factor [dB]= 10 x log ( 0.13[ms] /0.11[ms] ) = 0.73 [dB duty factor [dB]= 10 x log ( 0.12[ms] / 0.1[ms] ) = 0.79 [dB
Y g Y g
# Agilent RL # Agilent RL
a Mkr2 1289 ps a Mkr2  120.9 ps
Ref 6 dBm #fitten 18 dB 0.01 dB Ref 6 dBm #fitten 18 dB 1.83 dB
#Peak N #Peak
Log 2k z Log
18 18
dB/ dB/
i I R i ”
i |
1 )
n[
LgAv T " H- LgAv
s1 s \ | 51 39 I Il
Center 51960 6606 GHz Span @ Hz Center 51960 6606 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 266 ps (8001 pts) Res BH 8 MHz #UBH 56 MHz Sveep 266 ps (8001 pts)
Marker Trace Type B Axis Amplitude Marker Trace Type B Axis Amplitude
1R (€3] Time 45.03 pe -15.49 dEm 1R (€3] Tine 45.08 pe -16.95 dEm
1 (€3] T 1e87.2 3.83 dB 1 (€3] Ti 99.93 1.46 dB
2; (€3] T:::z 45.03 :2 -15.49 dEm 2; (€3] T:::z 45.02 :2 -16.95 dEm
2a (€3] Time 128.9 pe 0.8l dB 2a (€3] Tine 128.9 pe 1.83 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)

Test place UL Japan, Inc. Shonan EMC Lab.
No.l Measurement Room

Date December 23, 2014

Temperature / Humidity 23deg.C , 32%RH

Engineer Tatsuya Arai

Mode

Tx, IEEE802.11ac(VHT40), PN9, High power setting

mobile/portable client device

(Method: PM)

No.5 Shielded Room
January 23, 2015
24deg.C , 50%RH
Shinichi Takano

worst data mode :

Antena terminal power

(* P/M: Power Meter with power senser, AV: Average)

0 (MCS)

Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5190.0 -8.92 1.70 20.23 0.13 13.14 20.61 23.98 250.00 10.84
High 5230.0 -8.54 1.71 20.23 0.13 13.53 22.54 23.98 250.00 10.45

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5190.0 -8.92 1.70 20.23 0.13 1.00 14.14 25.94 - - -
High 5230.0 -8.54 1.71 20.23 0.13 1.00 14.53 28.38 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

[Pre check]
Antenna
Mode Freq. PM (AV) | Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHz] [dBm] [dB] [dB] [dB] [dBm]
0 5190.0 -8.92 1.70 20.23 0.13 13.14
1 5190.0 -9.13 1.70 20.23 0.23 13.03
2 5190.0 -9.23 1.70 20.23 0.33 13.03
3 5190.0 -9.25 1.70 20.23 0.41 13.09
4 5190.0 -9.45 1.70 20.23 0.54 13.02
5 5190.0 -9.57 1.70 20.23 0.67 13.03
6 5190.0 -9.65 1.70 20.23 0.73 13.01
7 5190.0 -9.68 1.70 20.23 0.79 13.04
8 5190.0 -9.75 1.70 20.23 0.86 13.04
9 5190.0 -9.88 1.70 20.23 0.93 12.98

Worst

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)
(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 15, 2015
Temperature / Humidity 21deg.C , 55%RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHT40), PN9, Low power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5190.0 -16.18 1.70 20.23 0.13 5.88 3.87 23.98 250.00 18.10
High 5230.0 -16.24 1.71 20.23 0.13 5.83 3.83 23.98 250.00 18.15
Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5190.0 -16.18 1.70 20.23 0.13 1.00 6.88 4.88 - - -
High 5230.0 -16.24 1.71 20.23 0.13 1.00 6.83 4.82 - - -

Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)

(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C , 50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT40), PN9, High power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5270.0 -8.44 1.72 20.23 0.13 13.64 23.12 23.98 250.00 10.34
High 5310.0 -8.49 1.73 20.23 0.13 13.60 22.91 23.98 250.00 10.38
Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5270.0 -8.44 1.72 20.23 0.13 1.00 14.64 29.11 - - -
High 5310.0 -8.49 1.73 20.23 0.13 1.00 14.60 28.84 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)
(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 15, 2015
Temperature / Humidity 21deg.C , 55%RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHT40), PN9, Low power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5270.0 -16.27 1.72 20.23 0.13 5.81 3.81 23.98 250.00 18.17
High 5310.0 -16.38 1.73 20.23 0.13 5.71 3.72 23.98 250.00 18.27
Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5270.0 -16.27 1.72 20.23 0.13 1.00 6.81 4.80 - - -
High 5310.0 -16.38 1.73 20.23 0.13 1.00 6.71 4.69 - - -

Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E
Revised date : April 1,2015

Maximum Conducted Output Power (Conducted)

(Method: PM)

No.5 Shielded Room

Test place UL Japan, Inc. Shonan EMC Lab.
Date January 23, 2015
Temperature / Humidity 24deg.C , 50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT40), PN9, High power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* PIM: Power Meter with power senser, AV: Average)
Ch Freq. P/M (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mw] [dBm] [mw] [dB]
Low 5510.0 -8.74 1.76 20.21 0.13 13.36 21.68 23.98 250.00 10.62
Mid 5550.0 -8.52 1.76 20.21 0.13 13.58 22.80 23.98 250.00 10.40
High 5670.0 -8.39 1.75 20.20 0.13 13.69 23.39 23.98 250.00 10.29

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

Reference Data

EIRP (* PIM: Power Meter with power senser, AV: Average)
Ch Freq. P/M (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.i.rp.) (eirp.) | (ei.rp) (eirp)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5510.0 -8.74 1.76 20.21 0.13 1.00 14.36 27.29 - - -
Mid 5550.0 -8.52 1.76 20.21 0.13 1.00 14.58 28.71 - - -
High 5670.0 -8.39 1.75 20.20 0.13 1.00 14.69 29.44 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Test place
Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

Engineer
Mode

UL Japan, Inc. Shonan EMC Lab.

January 15, 2015

21deg.C

, 55%RH

Yosuke Ishikawa
Tx, IEEE802.11ac(VHT40), PN9, Low power setting
mobile/portable client device
Antena terminal power

(Method: PM)

No.5 Shielded Room

(* P/M: Power Meter with power senser, AV: Average)

worst data mode :

0 (MCS)

Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5510.0 -16.92 1.76 20.21 0.13 5.18 3.30 23.98 250.00 18.80
Mid 5550.0 -16.73 1.76 20.21 0.13 5.37 3.44 23.98 250.00 18.61
High 5670.0 -16.20 1.75 20.20 0.13 5.88 3.87 23.98 250.00 18.10

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5510.0 -16.92 1.76 20.21 0.13 1.00 6.18 4.15 - - -
Mid 5550.0 -16.73 1.76 20.21 0.13 1.00 6.37 4.34 - - -
High 5670.0 -16.20 1.75 20.20 0.13 1.00 6.88 4.88 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400

14814

63 50 6401
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)
(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 5, 2015
Temperature / Humidity 26 deg.C ,30 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHT40), PN9, High power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5755.0 -10.16 1.74 20.19 0.13 11.90 15.49 30.00 1000.00 18.10
High 5795.0 -10.27 1.74 20.19 0.13 11.79 15.10 30.00 1000.00 18.21
Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5755.0 -10.16 1.74 20.19 0.13 1.00 12.90 19.50 - - -
High 5795.0 -10.27 1.74 20.19 0.13 1.00 12.79 19.01 - - -

Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)
(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 15, 2015
Temperature / Humidity 21deg.C , 55%RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHT40), PN9, Low power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5755.0 -16.69 1.74 20.19 0.13 5.37 3.44 30.00 1000.00 24.63
High 5795.0 -16.55 1.74 20.19 0.13 5.51 3.56 30.00 1000.00 24.49
Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5755.0 -16.69 1.74 20.19 0.13 1.00 6.37 4.34 - - -
High 5795.0 -16.55 1.74 20.19 0.13 1.00 6.51 4.48 - - -

Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date December 22, 2014

Temperature / Humidity 24deg.C , 32%RH

Engineer Tatsuya Arai

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11ac(VHT40), (Tx 5190MHz)
MCS0 MCS1
duty factor [dB] =10 x log ( 0.69[ms] / 0.67[ms] ) = 0.13 [dB] duty factor [dB] =10 x log ( 0.38[ms] / 0.36[ms] ) = 0.23 [dB]
# Agilent RL # Agilent RL
a Mkr? 6889 ps a Mkr2 3769 ps
Ref 6 dBm #fitten 18 dB 1.27 dB Ref 6 dBm #fitten 18 dB 0.65 dB
#Peak 1 #Peak N
Log z 2 Log 2R P
18 18
dB/ dB/
“ 11| H‘ R ™] T [T I ||w ||\‘|\‘ T
[
1
LgAv F LgAv m
12 ' 12 I ‘
Center 51960 6606 GHz Span @ Hz Center 51960 6606 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 766 ps (8001 pts) Res BH 8 MHz #UBH 56 MHz Sveep 526 ps (8001 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type # Axis Amplitude
1R (€3] Time 4513 pe -17.67 dEm 1R (€3] Tine 93.65 pe -15.52 dEm
la (€3] Time BE7.2 pe 5.48 dB la (€3] Tine 355.8 pe 2.90 dB
2R (€3] Time 4513 pe -17.67 dEm 2R (€3] Tine 93.65 pe -15.52 dEm
2a (€3] Time 628.9 pe 1.27 dB 2a (€3] Tine 376.9 pe 0.ES dB
MCS2 MCS3
duty factor [dB] =10 x log ( 0.27[ms] / 0.25[ms] ) = 0.33 [dB] duty factor [dB] =10 x log ( 0.22[ms] / 0.2[ms] ) = 0.41 [dB]
# Agilent RL # Agilent RL
a Mkr2 2729 ps a Mkr2  220.8 ps
Ref 6 dBm #fitten 18 dB -0.38 dB Ref 6 dBm #fitten 18 dB -8.36 dB
#Peak #Peak 1 [
Log 2R —2 Log 2x 2
18 18
dB/ dB/
T i H imati “ | “|||
t - |
I
LgAv * M LgAv
12 ‘ ‘ 12 11 ]
Center 51960 6606 GHz Span @ Hz Center 51960 6606 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 526 ps (8001 pts) Res BH 8 MHz #UBH 56 MHz Sveep 366 ps (8001 pts)
Marker Trace Type B Axis Amplitude Marker Trace Type # Axis Amplitude
1R (€3] Time 120.3 pe -16.59 dEm 1R (€3] Tine 50.85 pe -15.62 dEm
la (€3] Time 2518 pe 2.86 dB la (€3] Tine 199.8 pe 5.82 dB
2R (€3] Time 120.3 pe -16.59 dEm 2R (€3] Tine 50.85 pe -15.62 dEm
2a (€3] Time 272.9 pe -0.30 dB 2a (€3] Tine 220.8 p= -0.36 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test place
Date

Temperature / Humidity 24deg.C

Engineer

UL Japan, Inc. Shonan EMC Lab.
December 22, 2014
, 32%RH

Tatsuya Arai

Test report No.: 10622710S-E

No.l Measurement Room

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11ac(VHT40), (Tx 5190MH?2)

MCS4 MCS5
duty factor [dB] =10 x log ( 0.17[ms] / 0.15[ms] ) = 0.54 [dB] duty factor [dB] =10 x log ( 0.14[ms] / 0.12[ms] ) = 0.67 [dB]
# Agilent RL # Agilent RL
a Mkr2 1689 ps a Mkr2  140.8 ps
Ref 6 dBm #fitten 18 dB -8.63 dB Ref 6 dBm #fitten 18 dB -1.48 dB
#Peak #Peak T T [
Log 2R ] Lag 2R 2
18 18
dB/ dB/
| T | v | T UII lr\ ” “ |‘ LI l |l T ||| | ¥ ' \l‘\ |‘ |
| Il
LgAv W LgAv
12 C i 12 i ‘
Center 51960 6606 GHz Span @ Hz Center 51960 6606 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sveep 366 ps (8001 pts) Res BH 8 MHz #UBH 56 MHz Sveep 266 ps (8001 pts)
Marker Trace Type # Axis Amplitude Marker Trace Type ® Axis Amplitude
1R (€3] Time 93.59 pe -17.9€ dEm 1R (€3] Tine 48.1 ps -16.64 dEm
la (€3] Time 147.9 pe 0.48 dB la (€3] Tine 119.9 pe 2.44 dB
2R (€3] Time 93.59 pe -17.9€ dEm 2R (€3] Tine 48.1 ps -16.64 dEm
2a (€3] Time 168.9 pe -0.63 dB 2a (€3] Tine 148.8 pe -1.48 dB
MCS6 MCS7
duty factor [dB] =10 x log ( 0.13[ms] /0.11[ms] ) = 0.73 [dB] duty factor [dB] =10 x log ( 0.12[ms] / 0.1[ms] ) = 0.79 [dB]
# Agilent RL # Agilent RL
a Mkr2 132,38 ps a Mkr2 1249 ps
Ref 6 dBm #fitten 18 dB -8.75 dB Ref 6 dBm #fitten 18 dB -8.24 dB
#Peak T #Peak [ ] [
Log 2R — 2 Log | -
18 18
dB/ dB/
“” [ t i
] I I
i Il 1 1 [
LgAv LgAv w
s1 s T il 51 39 ! il
Center 51960 6606 GHz Span @ Hz Center 51960 6606 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 266 ps (8001 pts) Res BH 8 MHz #UBH 56 MHz Sveep 266 ps (8001 pts)
Marker Trace Type B Axis Amplitude Marker Trace Type ® Axis Amplitude
1R (€3] Time 48,15 pe -15.84 dEm 1R (€3] Tine 48.1 ps -16.78 dEm
la (€3] Time 111.7 pe -0.18 dB la (€3] Tine 183.8 pe -3.55 dB
2R (€3] Time 48,15 pe -15.84 dEm 2R (€3] Tine 48.1 ps -16.78 dEm
2a (€3] Time 132.8 pe -8.75 dB 2a (€3] Tine 124.9 pe -0.24 dB

UL Japan, Inc.

Shonan E

MC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date December 22, 2014

Temperature / Humidity 24deg.C , 32%RH

Engineer Tatsuya Arai

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)
Tx, IEEE802.11ac(VHT40), (Tx 5190MHz)

MCS8 MCS9
duty factor [dB] =10 x log ( 116.9[ms] / 95.87[ms] | 0.86 [dB] duty factor [dB] =10 x log ( 108.8[ms] / 87.92[ms] | 0.93 [dB]
# Agilent RL # Agilent RL
a Mkr2  116.9 ps a Mkr2  108.8 ps
Ref 6 dBm #fitten 18 dB 0.73 dB Ref 6 dBm #fitten 18 dB -1.19 dB
| ] |
Log R ———— z
18
dB/
i |||||" ‘l\‘” H‘ |\ “I‘ ‘
! ] ]
I i
Il 1 Il M
| y
LgAv LgAv
stosol |1 ] I stoso N ‘
Center 5190 6606 GHz Span @ Hz Center 5190 6606 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 156 ps (8601 pts) Res BH 8 MHz #UBH 56 MHz Sveep 156 ps (8601 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type # Axis Amplitude
1R (€3] Time 23.61 pe -12.18 dEm 1R (€3] Tine 23.59 pe -18.42 dEm
la (€3] Time 9E.87 pe= 3.25 dB la (€3] Tine 87.92 p= -0.20 dB
2R (€3] Time 23.61 pe -12.18 dEm 2R (€3] Tine 23.59 pe -18.42 dEm
2a (€3] Time 116.9 pe 0.73 dB 2a (€3] Tine 188.8 pe -1.13 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room

Date January 23, 2015

Temperature / Humidity 24deg.C , 50%RH

Engineer Shinichi Takano

Mode Tx, IEEE802.11ac(VHTS80), PN9, High power setting worst data mode :

Maximum Conducted Output Power (Conducted)

(Method: PM)

mobile/portable client device

Antena terminal power

(* P/M: Power Meter with power senser, AV: Average)

0 (MCS)

Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5210.0 -9.56 1.71 20.23 0.26 12.64 18.37 23.98 250.00 11.34

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5210.0 -9.56 1.71 20.23 0.26 1.00 13.64 23.12 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

[Pre check]
Antenna
Mode Freq. PM (AV) | Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHz] [dBm] [dB] [dB] [dB] [dBm]
0 5210.0 -9.56 1.71 20.23 0.26 12.64 |Worst
1 5210.0 -9.79 1.71 20.23 0.43 12.58
2 5210.0 -9.92 1.71 20.23 0.58 12.60
3 5210.0 -10.01 1.71 20.23 0.67 12.60
4 5210.0 -10.21 1.71 20.23 0.87 12.60
5 5210.0 -10.33 1.71 20.23 0.97 12.58
6 5210.0 -10.44 1.71 20.23 0.97 12.47
7 5210.0 -10.44 1.71 20.23 1.09 12.59
8 5210.0 -10.49 1.71 20.23 1.17 12.62
9 5210.0 -10.61 1.71 20.23 1.24 12.57

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)
(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 15, 2015
Temperature / Humidity 21deg.C , 55%RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHT80), PN9, Low power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5210.0 -16.22 1.71 20.23 0.26 5.98 3.96 23.98 250.00 18.00

Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5210.0 -16.22 1.71 20.23 0.26 1.00 6.98 4.99 - - -

Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)
(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C , 50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHTS80), PN9, High power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5290.0 -9.24 1.72 20.23 0.26 12.97 19.82 23.98 250.00 11.01

Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5290.0 -9.24 1.72 20.23 0.26 1.00 13.97 24.95 - - -

Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)
(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 15, 2015
Temperature / Humidity 21deg.C , 55%RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHT80), PN9, Low power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5290.0 -16.26 1.72 20.23 0.26 5.95 3.94 23.98 250.00 18.03

Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5290.0 -16.26 1.72 20.23 0.26 1.00 6.95 4.95 - - -

Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

Test place
Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

(Method: PM)

UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
January 5, 2015
26 deg.C  ,30%RH

Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHTS80), PN9, High power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5530.0 -9.87 1.76 20.21 0.26 12.36 17.22 23.98 250.00 11.62
High 5610.0 -9.48 1.75 20.20 0.26 12.73 18.75 23.98 250.00 11.25
Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5530.0 -9.87 1.76 20.21 0.26 1.00 13.36 21.68 - - -
High 5610.0 -9.48 1.75 20.20 0.26 1.00 13.73 23.60 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

14814

63 50 6400

1 +81 463 50 6401
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Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)
(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 15, 2015
Temperature / Humidity 21deg.C , 55%RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHT80), PN9, Low power setting worst data mode : 0 (MCS)
mobile/portable client device
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5530.0 -16.56 1.76 20.21 0.26 5.67 3.69 23.98 250.00 18.31
High 5610.0 -16.22 1.75 20.20 0.26 5.99 3.97 23.98 250.00 17.99

Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)

[MHz] | [dBm] [dB] [dB] [dB] [dBi] | [dBm] | [mW] | [dBm] | [mwW] [dB]
Low | 55300 | -16.56 176 | 2021 0.26 1.00 6.67 4.65 - - -
High | 56100 | -16.22 175 | 2020 | 026 1.00 6.99 5.00 - - -

Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

Test place
Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

Engineer
Mode

UL Japan, Inc. Shonan EMC Lab.

January 5, 2015
, 30%RH

26deg.C

Yosuke Ishikawa
Tx, IEEE802.11ac(VHTS80), PN9, High power setting
mobile/portable client device
Antena terminal power

(* P/M: Power Meter with power senser, AV: Average)

(Method: PM)

No.5 Shielded Room

worst data mode :

0 (MCS)

Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5775.0 -9.84 1.74 20.19 0.26 12.35 17.18 30.00 1000.00 17.65

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5775.0 -9.84 1.74 20.19 0.26 1.00 13.35 21.63 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Test place
Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

Engineer
Mode

UL Japan, Inc. Shonan EMC Lab.
January 15, 2015

21deg.C

, 55%RH

Yosuke Ishikawa
Tx, IEEE802.11ac(VHT80), PN9, Low power setting
mobile/portable client device
Antena terminal power

(* P/M: Power Meter with power senser, AV: Average)

(Method: PM)

No.5 Shielded Room

worst data mode :

0 (MCS)

Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5775.0 -16.20 1.74 20.19 0.26 5.99 3.97 30.00 1000.00 24.01

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5775.0 -16.20 1.74 20.19 0.26 1.00 6.99 5.00 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Antenna Gain

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test place
Date

Temperature / Humidity 24deg.C

Engineer

UL Japan, Inc. Shonan EMC Lab.
December 22, 2014
, 32%RH

Tatsuya Arai

No.l Measurement Room

Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11ac(VHT80), (Tx 5210MH?2)

MCS0 MCS1
duty factor [dB] =10 x log ( 0.35[ms] / 0.33[ms] ) = 0.26 [dB] duty factor [dB] =10 x log ( 0.21[ms] / 0.19[ms] ) = 0.43 [dB]
# Agilent RL # Agilent RL
a Mkr2  352.9 ps a Mkr2 2089 ps
Ref 6 dBm #fitten 18 dB 0.86 dB Ref 6 dBm #fitten 18 dB 0.13 dB
#Peak #Peak
et I — | [ I o — | R ——
18 18
dB/ M dB/
g Tt [T l T T ‘ T T |
| I ’
1N T 1
LgAv LgAv m
12 12 - ’
Center 5.216 6606 GHz Span @ Hz Center 5.216 6606 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 526 ps (8001 pts) Res BH 8 MHz #UBH 56 MHz Sveep 366 ps (8001 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type ® Axis Amplitude
1R (€3] Time 99.38 pe -19.64 dEm 1R (€3] Tine 57.9 ps -21.77 dEm
la (€3] Time 3318 pe -8.87 dB la (€3] Tine 187.9 pe 2.83 dB
2R (€3] Time 99.38 pe -19.64 dEm 2R (€3] Tine 57.9 ps -21.77 dEm
2a (€3] Time 352.9 pe 0.86 dB 2a (€3] Tine 288.9 pe 0.13 dB
MCS2 MCS3
duty factor [dB] =10 x log ( 0.16[ms] / 0.14[ms] ) = 0.58 [dB] duty factor [dB] =10 x log ( 0.14[ms] / 0.12[ms] ) = 0.67 [dB]
# Agilent RL # Agilent RL
a Mkr2  160.8 ps a Mkr2 1369 ps
Ref 6 dBm #fitten 18 dB 0.86 dB Ref 6 dBm #fitten 18 dB 0.01 dB
#Peak #Peak
e | ] | ] || ] - | | ]
19 z 19 Z
dB/ dB/
I
! [ [ ' | | \ F
| ] I i I
T T 1 Il J| 1
LgAv :M Lof M m
st [T LN 5 52 L il
Center 5.2160 6606 GHz Span @ Hz Center 5.216 6606 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 266 ps (8001 pts) Res BH 8 MHz #UBH 56 MHz Sveep 266 ps (8001 pts)
Marker Trace Type # Axis Amplitude Marker Trace Type # Axis Amplitude
1R (€3] Time 27.33 pe -22.08 dEm 1R (€3] Tine 37.25 pe -22.67 dEm
la (€3] Time 129.8 pe -0.16 dB la (€3] Tine 116 pe 1.28 dB
2R (€3] Time 27.33 pe -22.08 dEm 2R (€3] Tine 37.25 pe -22.67 dEm
2a (€3] Time 168.8 pe 0.86 dB 2a (€3] Tine 136.9 pe 0.8l dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test place
Date

Temperature / Humidity 24deg.C

Engineer

UL Japan, Inc. Shonan EMC Lab.
December 22, 2014
, 32%RH

Tatsuya Arai

No.l Measurement Room

Test report No.

1 10622710S-E

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11ac(VHT80), (Tx 5210MH?2)

MCS4 MCS5
duty factor [dB] =10 x log ( 0.11[ms] / 0.09[ms] ) = 0.87 [dB] duty factor [dB] =10 x log ( 0.1[ms] / 0.08[ms] ) = 0.97 [dB]
# Agilent RL # Agilent RL
a Mkr2 1129 ps a Mkr2  100.9 ps
Ref 6 dBm #fitten 18 dB 1.13 dB Ref 6 dBm #fitten 18 dB -8.62 dB
#Peak #Peak
e | I R | | I R | ]
19 z 19 E
dB/ dB/
| | T | ' |
T T T T T
L ] ] ! l \ f
| | I 1 I L] |
11 4 Il Il il ki Il
LgAv fW LgAv
st ] [ ] stoso | RN
Center 5.2160 6606 GHz Span @ Hz Center 5.216 6606 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 156 ps (8601 pts) Res BH 8 MHz #UBH 56 MHz Sveep 156 ps (8601 pts)
Marker Trace Type # Axis Amplitude Marker Trace Type # Axis Amplitude
1R (€3] Time 25.27 pe= -22.92 dEm 1R (€3] Tine 27.73 pe -22.09 dEm
la (€3] Time 92.04 p= 2.E6 dB la (€3] Tine 90.02 pe 0.23 dB
2R (€3] Time 25.27 pe= -22.92 dEm 2R (€3] Tine 27.73 pe -22.09 dEm
2a (€3] Time 112.9 pe 1.18 dB 2a (€3] Tine 188.9 pe -0.62 dB
MCS6 MCS7
duty factor [dB] =10 x log ( 0.1[ms] / 0.08[ms] ) = 0.97 [dB] duty factor [dB] =10 x log ( 0.09[ms] / 0.07[ms] ) = 1.09 [dB]
# Agilent RL # Agilent RL
a Mkr?  96.88 ps a Mkr2 92,87 ps
Ref 6 dBm #fitten 18 dB -08.82 dB Ref 6 dBm #fitten 18 dB 8.33 dB
#Peak #Peak
e | I | ] — I | |
18 2 18 2
dB/ dB/
Ll . w Y T
T 1 .
' | | | |
I f ki i
I 1 1 Il Il il 1
LgAv LgAv w
51 39 Ll e s1 sz [ '] [
Center 5.216 6606 GHz Span @ Hz Center 5.2160 6606 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 156 ps (8601 pts) Res BH 8 MHz #UBH 56 MHz Sveep 156 ps (8601 pts)
Marker Trace Type # Axis Amplitude Marker Trace Type ® Axis Amplitude
1R (€3] Time 35.06 pe= -22.86 dEm 1R (€3] Tine 3E.6E p= -22.02 dEm
la (€3] Time 7E.01 pe 1.22 dB la (€3] Tine 71.89 pe 2.42 dB
2R (€3] Time 35.06 pe= -22.86 dEm 2R (€3] Tine 3E.BE p= -22.02 dEm
2a (€3] Time 9E.98 p= -g.82 dB 2a (€3] Tine 92.87 pe= 0.23 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile

153 of 247




Test place
Date
Temperature
Engineer

UL Japan, Inc. Shonan EMC Lab.
December 22, 2014
, 32%RH

/Humidity 24deg.C
Tatsuya Arai

No.l Measurement Room

Test report No.: 10622710S-E

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11ac(VHT80), (Tx 5210MH?2)

MCS8 MCS9
duty factor [dB] =10 x log ( 0.0888[ms] / 0.0679[m 1.17 [dB] duty factor [dB] =10 x log ( 0.0849[ms] / 0.0638[m 1.24 [dB]
# Agilent RL # Agilent RL
a Mkr?  88.84 ps a Mkr?  84.86 ps
Ref 6 dBm #fitten 18 dB -8.38 dB Ref 6 dBm #fitten 18 dB -8.54 dB
oot ] T ]| e
Log on Log
18 18
dB/ dB/
\'| '||H' Ll ULk K
' ]
1 !
LgAv W LgAv
12 il [TTTT 12 [ [ T
Center 5.216 6606 GHz Span @ Hz Center 5.216 6606 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 156 ps (8601 pts) Res BH 8 MHz #UBH 56 MHz Sveep 156 ps (8601 pts)
Marker Trace Type # Axis Amplitude Marker Trace Type ® Axis Amplitude
1R (€3] Time 3576 pe= -21.85 dEm 1R (€3] Tine 3E.23 pe -21.76 dEm
la (€3] Time 67.87 p= 2.23 dB la (€3] Tine 63.82 pe -1.91 dB
2R (€3] Time 3576 pe -21.85 dEm 2R (€3] Tine 36.23 pe -21.76 dEm
2a (€3] Time 92.84 pe -0.38 dB 2a (€3] Tine 94.86 pe= -8.54 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Test place
Date

Temperature / Humidity

Radiated Emission

No.3 Semi Anechoic Chamber
January 5, 2015
22 deg.C, 34 %RH

January 8, 2015
23 deg.C, 40 %RH

January 24, 2015
26 deg.C, 34 %RH

January 25, 2015

Engineer Tatsuya Arai Tatsuya Arai Shinichi Takano Tatsuya Arai
Mode TX, 5180 MHz (20MHz BW)
Antenna Monopole

Tx, IEEE802.11a

(* PK: Peak, AV: Average, QP: Quasi-Peak)

January 27, 2015
22 deg.C, 27 %RH 25 deg.C, 34 %RH
Akira Sato

(above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]

Hori. 5150.000 [PK 54.8 315 15.2 39.3 62.2 73.9 11.7 100 121

Hori. 5150.000 |AV 37.0 315 15.2 39.3 44.4 53.9 9.5 100 121

Vert. 5150.000 |PK 54.0 315 15.2 39.3 61.4 73.9 125 102 107

Vert. 5150.000 |AV 36.0 315 15.2 39.3 43.4 53.9 10.5 102 107

*This mode was perfomed only band edges measurement.

Tx, IEEE802.11n (HT20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]

Hori. 5150.000 [PK 59.6 315 15.2 39.3 67.0 73.9 6.9 100 253

Hori. 10360.000 |PK 47.8 39.3 7.7 39.5 55.3 73.9 18.6 100 12]*1)

Hori. 15540.000 |PK 48.4 39.6 0.2 40.6 47.6 73.9 26.3 105 149

Hori. 5150.000 |AV 37.3 315 15.2 39.3 44.7 53.9 9.2 100 253

Hori. 10360.000 |AV 35.7 39.3 7.7 39.5 43.2 53.9 10.7 100 12]*1)

Hori. 15540.000 |AV 36.6 39.6 0.2 40.6 35.8 53.9 18.1 105 149

Vert. 5150.000 |PK 57.6 315 15.2 39.3 65.0 73.9 8.9 107 54

Vert. 10360.000 |PK 45.5 39.3 7.7 39.5 53.0 73.9 20.9 100 128]*1)

Vert. 15540.000 |PK 46.9 39.6 0.2 40.6 46.1 73.9 27.8 109 248

Vert. 5150.000 |AV 36.2 315 15.2 39.3 43.6 53.9 10.3 107 54

Vert. 10360.000 |AV 34.2 39.3 7.7 39.5 417 53.9 12.2 100 128]*1)

Vert 15540.000 |AV 35.8 39.6 0.2 40.6 35.0 53.9 18.9 109 248

*Thé 4th harmonic was not seen so the result was its base noise level.
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Tx, IEEE802.11ac (VHT20)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

(above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]

Hori. 5150.000 [PK 58.7 315 15.2 39.3 66.1 73.9 7.8 100 122

Hori. 5150.000 |AV 38.4 315 15.2 39.3 45.8 53.9 8.1 100 122

Vert. 5150.000 |PK 58.2 315 15.2 39.3 65.6 73.9 8.3 112 93

Vert. 5150.000 |AV 38.1 315 15.2 39.3 45.5 53.9 8.4 112 93

*This mode was perfomed only band edges measurement.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Test place
Date

Temperature / Humidity

Engineer
Mode
Antenna

Tx, IEEE802.11n (HT20)

Radiated Emission

No.3 Semi Anechoic Chamber
January 20, 2015 January 24, 2015 January 25, 2015 January 27, 2015
27 deg.C, 31 %RH 26 deg.C, 34 %RH 22 deg.C, 27 %RH 25 deg.C, 34 %RH

Yosuke Ishikawa Shinichi Takano Tatsuya Arai Akira Sato
TX, 5240 MHz (20MHz BW)
Monopole

(* PK: Peak, AV: Average, QP: Quasi-Peak)

(above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark

[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]
Hori. 10480.000 [PK 47.2 39.5 7.8 39.4 55.1 73.9 18.8 100 10[*1)
Hori. 15720.000 |PK 48.1 38.9 0.4 40.6 46.8 73.9 27.1 105 152
Hori. 10480.000 |AV 35.8 39.5 7.8 39.4 43.7 53.9 10.2 100 10]*1)
Hori. 15720.000 |AV 36.7 38.9 0.4 40.6 35.4 53.9 18.5 105 152
Vert. 10480.000 |PK 45.6 39.5 7.8 39.4 53.5 73.9 20.4 100 258|*1)
Vert. 15720.000 |PK 47.2 38.9 0.4 40.6 45.9 73.9 28.0 111 298
Vert. 10480.000 |AV 34.4 39.5 7.8 39.4 42.3 53.9 11.6 100 258|*1)
Vert. 15720.000 |AV 35.6 38.9 0.4 40.6 34.3 53.9 19.6 111 298
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 4th harmonic was not seen so the result was its base noise level.

Distance factor:

15GHz-40GHz 20l0g(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 20, 2015 January 17, 2015 February 1, 2015

Temperature / Humidity 27 deg.C, 31 %RH 22 deg.C, 32 %RH 22 deg.C, 35 %RH

Engineer Yosuke Ishikawa Shinichi Takano Tatsuya Arai

Mode TX, 5260 MHz (20MHz BW)

Antenna Monopole

Tx, IEEE802.11n (HT20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (below 1GHz and above 1GHz Inside of the restricted band)

Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 38.367 [QP 22.3 14.9 6.5 32.2 11.5 40.0 28.5 304 69

Hori. 505.097 |QP 215 17.9 9.3 321 16.6 46.0 29.4 100 143

Hori. 10520.000 |PK 46.9 39.6 7.8 394 54.9 73.9 19.0 100 111*1)

Hori. 15780.000 |PK 49.8 38.7 0.5 40.7 48.3 73.9 25.6 108 154

Hori. 10520.000 |AV 35.0 39.6 7.8 394 43.0 53.9 10.9 100 111*1)

Hori. 15780.000 |AV 36.5 38.7 0.5 40.7 35.0 53.9 18.9 108 154

Vert. 37.555 [QP 22.4 15.1 6.5 322 11.8 40.0 28.2 100 114

Vert. 496.937 |QP 22.2 17.7 9.2 321 17.0 46.0 29.0 100 51

Vert. 10520.000 |PK 454 39.6 7.8 394 53.4 73.9 20.5 100 256 (*1)

Vert. 15780.000 |PK 49.0 38.7 0.5 40.7 475 73.9 26.4 112 299

Vert. 10520.000 |AV 34.0 39.6 7.8 394 420 53.9 11.9 100 256 (*1)

Vert. 15780.000 |AV 35.6 38.7 0.5 40.7 34.1 53.9 19.8 112 299

*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

*The 4th harmonic was not seen so the result was its base noise level.

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Test place
Date

Temperature / Humidity

Radiated Emission

No.3 Semi Anechoic Chamber
January 5, 2015
22 deg.C, 34 %RH

January 8, 2015
23 deg.C, 40 %RH

January 24, 2015
26 deg.C, 34 %RH

January 25, 2015

January 27, 2015
22 deg.C, 27 %RH 25 deg.C, 34 %RH

Engineer Tatsuya Arai Tatsuya Arai Shinichi Takano Tatsuya Arai Akira Sato
Mode TX, 5320 MHz (20MHz BW)
Antenna Monopole

Tx, IEEE802.11a

(* PK: Peak, AV: Average, QP: Quasi-Peak)

(above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] [cm] | [deg.]

Hori. 5350.000 [PK 55.6 316 15.2 39.0 63.4 73.9 10.5 100 129

Hori. 5350.000 |AV 37.7 31.6 15.2 39.0 45.5 53.9 8.4 100 129

Vert. 5350.000 |PK 55.9 31.6 15.2 39.0 63.7 73.9 10.2 102 85

Vert. 5350.000 |AV 37.9 31.6 15.2 39.0 45.7 53.9 8.2 102 85

*This mode was perfomed only band edges measurement.

Tx, IEEE802.11n (HT20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] [cm] | [deg.]

Hori. 5350.000 [PK 60.5 316 15.2 39.0 68.3 73.9 5.6 100 68

Hori. 10640.000 |PK 46.4 39.7 7.9 39.4 54.6 73.9 19.3 112 11

Hori. 15960.000 |PK 48.3 38.0 0.9 40.7 46.5 73.9 27.4 107 142

Hori. 5350.000 |AV 38.5 31.6 15.2 39.0 46.3 53.9 7.6 100 68

Hori. 10640.000 |AV 35.1 39.7 7.9 39.4 43.3 53.9 10.6 112 11

Hori. 15960.000 |AV 36.0 38.0 0.9 40.7 34.2 53.9 19.7 107 142

Vert. 5350.000 |PK 59.0 31.6 15.2 39.0 66.8 73.9 7.1 105 292

Vert. 10640.000 |PK 46.3 39.7 7.9 39.4 54.5 73.9 19.4 100 257

Vert. 15960.000 |PK 47.3 38.0 0.9 40.7 45.5 73.9 28.4 115 261

Vert. 5350.000 |AV 37.8 31.6 15.2 39.0 45.6 53.9 8.3 105 292

Vert. 10640.000 |AV 34.1 39.7 7.9 39.4 42.3 53.9 11.6 100 257

Vert. 15960.000 |AV 35.7 38.0 0.9 40.7 33.9 53.9 20.0 115 261

*The 4th harmonic was not seen so the result was Its base noise level.

Tx, IEEE802.11ac (VHT?20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] [cm] | [deg.]

Hori. 5350.000 [PK 55.6 316 15.2 39.0 63.4 73.9 10.5 100 129

Hori. 5350.000 |AV 37.7 31.6 15.2 39.0 45.5 53.9 8.4 100 129

Vert. 5350.000 |PK 55.9 31.6 15.2 39.0 63.7 73.9 10.2 102 85

Vert. 5350.000 |AV 37.9 31.6 15.2 39.0 45.7 53.9 8.2 102 85

*This mode was perfomed only band edges measurement.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401

158 of 247



Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 5, 2015 January 8, 2015 January 24, 2015 January 25, 2015  January 27, 2015

Temperature / Humidity 22 deg.C, 34 %RH 23 deg.C, 40 %RH 26 deg.C, 34 %RH 22 deg.C, 27 %RH 25 deg.C, 34 %RH

Engineer Tatsuya Arai Tatsuya Arai Shinichi Takano Tatsuya Arai Akira Sato

Mode TX, 5500 MHz (20MHz BW)

Antenna Monopole

Tx, IEEE802.11a (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5460.000 |PK 51.2 31.6 15.3 38.9 59.2 73.9 14.7 100 123

Hori. 5470.000 |PK 56.0 31.6 15.3 38.8 64.1 73.9 9.8 100 123(*1)

Hori. 5460.000 |AV 354 31.6 15.3 38.9 434 53.9 10.5 100 123

Hori. 5470.000 |AV 36.2 31.6 15.3 38.8 44.3 53.9 9.6 100 123(*1)

Vert. 5460.000 |PK 48.1 31.6 15.3 38.9 56.1 73.9 17.8 110 103

Vert. 5470.000 |PK 53.7 31.6 15.3 38.8 61.8 73.9 12.1 110 103(*1)

Vert. 5460.000 |AV 33.9 31.6 15.3 38.9 41.9 53.9 12.0 110 103

Vert 5470.000 |AV 35.9 31.6 15.3 38.8 44.0 53.9 9.9 110 103[*1)

*Thils mode was perfomed only band edges measurement.
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Tx, IEEE802.11n (HT20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]

Hori. 5460.000 [PK 54.7 316 15.3 38.9 62.7 73.9 11.2 100 44

Hori. 5470.000 |PK 59.4 31.6 15.3 38.8 67.5 73.9 6.4 100 441*1)

Hori. 11000.000 |PK 45.6 40.2 8.3 39.4 54.7 73.9 19.2 100 341

Hori. 16500.000 |PK 477 39.2 1.2 40.5 47.6 73.9 26.3 100 208]*1)

Hori. 5460.000 |AV 35.6 31.6 15.3 38.9 43.6 53.9 10.3 100 44

Hori. 5470.000 |AV 37.4 31.6 15.3 38.8 45.5 53.9 8.4 100 441*1)

Hori. 11000.000 |AV 33.7 40.2 8.3 39.4 42.8 53.9 111 100 341

Hori. 16500.000 |AV 35.5 39.2 1.2 40.5 35.4 53.9 18.5 100 208]*1)

Vert. 5460.000 |PK 52.4 31.6 15.3 38.9 60.4 73.9 135 100 284

Vert. 5470.000 |PK 58.1 31.6 15.3 38.8 66.2 73.9 7.7 100 2841*1)

Vert. 11000.000 |PK 45.9 40.2 8.3 39.4 55.0 73.9 18.9 100 0

Vert. 16500.000 |PK 46.4 39.2 1.2 40.5 46.3 73.9 27.6 112 256|*1)

Vert. 5460.000 |AV 34.7 31.6 15.3 38.9 42.7 53.9 11.2 100 284

Vert. 5470.000 |AV 36.7 31.6 15.3 38.8 44.8 53.9 9.1 100 2841*1)

Vert. 11000.000 |AV 33.4 40.2 8.3 39.4 42,5 53.9 114 100 0

Vert 16500.000 |AV 35.1 39.2 1.2 40.5 35.0 53.9 18.9 112 256]*1)

*Thé 4th harmonic was not seen so the result was its base noise level.
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Tx, IEEE802.11ac (VHT?20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]

Hori. 5460.000 [PK 52.6 316 15.4 38.9 60.7 73.9 13.2 100 51

Hori. 5470.000 |PK 58.8 31.6 15.4 38.8 67.0 73.9 6.9 100 51|*1)

Hori. 5460.000 |AV 36.2 31.6 15.4 38.9 44.3 53.9 9.6 100 51

Hori. 5470.000 |AV 38.5 31.6 15.4 38.8 46.7 53.9 7.2 100 51|*1)

Vert. 5460.000 |PK 52.9 31.6 15.4 38.9 61.0 73.9 12.9 100 95

Vert. 5470.000 |PK 59.2 31.6 15.4 38.8 67.4 73.9 6.5 100 95(|*1)

Vert. 5460.000 |AV 35.9 31.6 15.4 38.9 44.0 53.9 9.9 100 95

Vert 5470.000 |AV 38.3 31.6 15.4 38.8 46.5 53.9 7.4 100 95|*1)

*This mode was perfomed only band edges measurement.
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber
Date January 20, 2015 January 24, 2015 January 25, 2015 January 27, 2015
Temperature / Humidity 27 deg.C, 31 %RH 26 deg.C, 34 %RH 22 deg.C, 27 %RH 25 deg.C, 34 %R}
Engineer Yosuke Ishikawa Shinichi Takano Tatsuya Arai Akira Sato
Mode TX, 5580 MHz (20MHz BW)
Antenna Monopole
Tx, IEEE802.11n (HT20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]
Hori. 11160.000 |PK 46.8 40.1 8.2 39.3 55.8 73.9 18.1 100 345
Hori. 16740.000 |PK 47.4 39.9 11 40.2 48.2 73.9 25.7 100 209(*1)
Hori. 11160.000 |AV 34.0 40.1 8.2 39.3 43.0 53.9 10.9 100 345
Hori. 16740.000 |AV 35.6 39.9 11 40.2 36.4 53.9 175 100 209(*1)
Vert. 11160.000 |PK 45.8 40.1 8.2 39.3 54.8 73.9 19.1 100 0
Vert. 16740.000 |PK 457 39.9 11 40.2 46.5 73.9 27.4 107 245(*1)
Vert. 11160.000 |AV 33.9 40.1 8.2 39.3 429 53.9 11.0 100 0
Vert. 16740.000 |AV 344 39.9 1.1 40.2 35.2 53.9 18.7 107 245(*1)
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

*The 4th harmonic was not seen so the result was its base noise level.

Distance factor: 15GHz-40GHz

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 24, 2015 January 25, 2015 January 27, 2015

Temperature / Humidity 26 deg.C, 34 %RH 22 deg.C, 27 %RH 25 deg.C, 34 %RH

Engineer Shinichi Takano Tatsuya Arai Akira Sato

Mode TX, 5700 MHz (20MHz BW)

Antenna Monopole

Tx, IEEE802.11a (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5725.000 |PK 56.8 32.2 15.5 38.9 65.6 73.9 8.3 100 64]*1)

Hori. 5725.000 |AV 39.1 322 15.5 38.9 47.9 53.9 6.0 100 64|*1)

Vert. 5725.000 |PK 56.3 322 15.5 38.9 65.1 73.9 8.8 100 107(*1)

Vert. 5725.000 |AV 37.8 32.2 15.5 38.9 46.6 53.9 7.3 100 107(*1)

*This mode was perfomed only band edges measurement.

*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Tx, IEEE802.11n (HT20)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

(above 1GHz Inside of the restricted band)

Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]
Hori. 5725.000 [PK 62.7 32.2 155 38.9 715 73.9 2.4 100 39[*1)
Hori. 11400.000 |PK 45.2 39.9 8.1 39.2 54.0 73.9 19.9 100 0
Hori. 17100.000 |PK 46.2 413 11 39.7 48.9 73.9 25.0 100 2141*1)
Hori. 5725.000 |AV 39.6 32.2 15.5 38.9 48.4 53.9 55 100 39|*1)
Hori. 11400.000 |AV 33.7 39.9 8.1 39.2 42,5 53.9 114 100 0
Hori. 17100.000 |AV 34.2 413 11 39.7 36.9 53.9 17.0 100 214]*1)
Vert. 5725.000 |PK 61.9 32.2 15.5 38.9 70.7 73.9 3.2 100 100]*1)
Vert. 11400.000 |PK 45.0 39.9 8.1 39.2 53.8 73.9 20.1 100 0
Vert. 17100.000 |PK 45.4 413 11 39.7 48.1 73.9 25.8 108 257]*1)
Vert. 5725.000 |AV 38.6 32.2 15.5 38.9 47.4 53.9 6.5 100 100]*1)
Vert. 11400.000 |AV 33.6 39.9 8.1 39.2 42.4 53.9 115 100 0
Vert 17100.000 |AV 33.5 41.3 1.1 39.7 36.2 53.9 17.7 108 257]*1)

*The 4th harmonic was not seen so the result was Its base noise level.

*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Tx, IEEE802.11ac (VHT20)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

(above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]

Hori. 5725.000 [PK 59.0 32.2 15.6 38.9 67.9 73.9 6.0 116 243[*1)

Hori. 5725.000 |AV 39.2 32.2 15.6 38.9 48.1 53.9 5.8 116 243]*1)

Vert. 5725.000 |PK 57.2 32.2 15.6 38.9 66.1 73.9 7.8 100 73|*1)

Vert. 5725.000 |AV 38.4 32.2 15.6 38.9 47.3 53.9 6.6 100 73]|*1)

*This mode was perfomed only band edges measurement.

*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E
Revised data : April 9, 2015

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 6, 2015 January 20, 2015 January 24, 2015 January 26, 2015  January 27, 2015

Temperature / Humidity 23 deg.C, 40 %RH 27 deg.C, 31 %RH 26 deg.C, 34 %RH 24 deg.C, 37 %RH 25 deg.C, 34 %RH

Engineer Tatsuya Arai Yosuke Ishikawa Shinichi Takano Akira Sato Akira Sato

Mode TX, 5745 MHz (20MHz BW)

Antenna Monopole

Tx, IEEE802.11a (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Outside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [cm] | [deg.]

Hori. 5715.000 |PK 51.7 321 15.5 38.9 60.4 -34.8 -27.0 7.8 100 66(*1)

Hori. 5725.000 |PK 56.2 322 15.5 38.9 65.0 -30.2 -17.0 13.2 100 66|*1)

Vert. 5715.000 |PK 49.7 321 15.5 38.9 58.4 -36.8 -27.0 9.8 100 971*1)

Vert. 5725.000 |PK 55.0 32.2 15.5 38.9 63.8 -314 -17.0 14.4 100 97[*1)

*This mode was perfomed only band edges measurement.
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Tx, IEEE802.11n (HT20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]
Hori. 5715.000 [PK 55.4 32.1 155 38.9 64.1 73.9 9.8 100 74]*1)
Hori. 11490.000 |PK 45.0 39.9 8.1 39.2 53.8 73.9 20.1 100 0
Hori. 17235.000 |PK 44.0 42.2 1.2 39.6 47.8 73.9 26.1 100 359(*1)
Hori. 5715.000 |AV 33.8 32.1 15.5 38.9 42,5 53.9 11.4 100 74]*1)
Hori. 11490.000 |AV 33.2 39.9 8.1 39.2 42.0 53.9 11.9 100 0
Hori. 17235.000 |AV 32.1 42.2 1.2 39.6 35.9 53.9 18.0 100 359(*1)
Vert. 5715.000 |PK 53.3 32.1 15.5 38.9 62.0 73.9 11.9 100 297|*1)
Vert. 11490.000 |PK 44.8 39.9 8.1 39.2 53.6 73.9 20.3 100 0
Vert. 17235.000 |PK 425 42.2 1.2 39.6 46.3 73.9 27.6 100 0]*1)
Vert. 5715.000 |AV 335 32.1 15.5 38.9 42.2 53.9 117 100 297|*1)
Vert. 11490.000 |AV 33.2 39.9 8.1 39.2 42.0 53.9 11.9 100 0
Vert. 17235.000 |AV 32.3 42.2 1.2 39.6 36.1 53.9 17.8 100 0]*1)
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
(above 1GHz Outside of the restricted band)
Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{ [dBm] [dBm] [dB] [cm] | [deg.]
Hori. 5725.000 [PK 63.1 32.2 155 38.9 71.9 -23.3 -17.0 6.3 100 74
Vert. 5725.000 |PK 61.3 32.2 15.5 38.9 70.1 -25.1 -17.0 8.1 100 297

*The 4th harmonic was not seen so the result was Its base noise level.

Tx, IEEE802.11ac (VHT?20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]
Hori. 5715.000 [PK 54.8 32.1 15.6 38.9 63.6 73.9 10.3 100 61[*1)
Hori. 5715.000 |AV 34.4 32.1 15.6 38.9 43.2 53.9 10.7 100 61]|*1)
Vert. 5715.000 |PK 51.7 32.1 15.6 38.9 60.5 73.9 13.4 100 70]*1)
Vert. 5715.000 |AV 33.8 32.1 15.6 38.9 42.6 53.9 11.3 100 70]*1)

*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
(above 1GHz Outside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{ [dBm] [dBm] [dB] [cm] | [deg.]

Hori. 5725.000 [PK 63.4 32.2 15.6 38.9 72.3 -22.9 -17.0 5.9 100 61

Vert. 5725.000 |PK 60.8 32.2 15.6 38.9 69.7 -25.5 -17.0 8.5 100 70

*This mode was perfomed only band edges measurement.

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Resrult(EIRP[dBm])=10*LOG (({ (10 ~ ( Electric Field Strength [dBuV/m] /20 ) * 10 ~ (-6) * Distance:3[m] ) * 2 } /30) *10"3)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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43033
Text Box
Revised data : April 9, 2015


Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber
Date January 20, 2015 January 24, 2015 January 26, 2015 January 27, 2015
Temperature / Humidity 27 deg.C, 31 %RH 26 deg.C, 34 %RH 24 deg.C, 37 %RH 25 deg.C, 34 %R}
Engineer Yosuke Ishikawa Shinichi Takano Akira Sato Akira Sato
Mode TX, 5785 MHz (20MHz BW)
Antenna Monopole
Tx, IEEE802.11n (HT20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]
Hori. 11570.000 |PK 447 39.8 8.2 39.3 53.4 73.9 20.5 100 0
Hori. 17355.000 |PK 42.3 43.0 14 39.5 47.2 73.9 26.7 100 22|*1)
Hori. 11570.000 |AV 33.0 39.8 8.2 39.3 41.7 53.9 12.2 100 0
Hori. 17355.000 |AV 31.7 43.0 14 395 36.6 53.9 17.3 100 22|*1)
Vert. 11570.000 |PK 44.2 39.8 8.2 39.3 52.9 73.9 21.0 100 0
Vert. 17355.000 |PK 43.6 43.0 14 39.5 485 73.9 25.4 100 355(*1)
Vert. 11570.000 |AV 33.0 39.8 8.2 39.3 41.7 53.9 12.2 100 0
Vert. 17355.000 |AV 31.7 43.0 14 39.5 36.6 53.9 17.3 100 355[*1)
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

*The 4th harmonic was not seen so the result was its base noise level.

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E
Revised data : April 9, 2015

Test plac
Date

e

Temperature / Humidity

Engineer
Mode
Antenna

Tx, IEEE802.11a

Radiated Emission

No.3 Semi Anechoic Chamber
January 6, 2015
23 deg.C, 40 %RH
Tatsuya Arai

TX,

Monopole

January 20, 2015
27 deg.C, 31 %RH
Yosuke Ishikawa
5825 MHz

(* PK: Peak, AV: Average, QP: Quasi-Peak)

January 24, 2015
26 deg.C, 34 %RH
Shinichi Takano
(20MHz BW)

January 26, 2015
24 deg.C, 37 %RH 25 deg.C, 34 %RH
Akira Sato

January 27, 2015

Akira Sato

(above 1GHz Outside of the restricted band)

Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [cm] | [deg.]
Hori. 5850.000 [PK 54.2 32.4 15.6 38.9 63.3 -31.9 -17.0 14.9 100 69
Hori. 5860.000 |PK 48.7 325 15.6 38.9 57.9 -37.3 -27.0 10.3 100 69
Vert. 5850.000 |PK 50.5 32.4 15.6 38.9 59.6 -35.6 -17.0 18.6 100 85
Vert. 5860.000 |PK 47.7 32.5 15.6 38.9 56.9 -38.3 -27.0 11.3 100 85
*This mode was perfomed only band edges measurement.
Tx, IEEE802.11n (HT20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] [cm] | [deg.]
Hori. 5860.000 [PK 51.7 325 15.6 38.9 60.9 73.9 13.0 106 118[*1)
Hori. 11650.000 |PK 43.9 39.7 8.2 39.3 52.5 73.9 21.4 100 0
Hori. 17475.000 |PK 44.0 43.8 14 39.4 49.8 73.9 24.1 100 359(*1)
Hori. 5860.000 |AV 33.4 325 15.6 38.9 42.6 53.9 113 106 118]*1)
Hori. 11650.000 |AV 32.2 39.7 8.2 39.3 40.8 53.9 13.1 100 0
Hori. 17475.000 |AV 315 43.8 14 39.4 37.3 53.9 16.6 100 359(*1)
Vert. 5860.000 |PK 48.3 325 15.6 38.9 57.5 73.9 16.4 100 60|*1)
Vert. 11650.000 |PK 43.3 39.7 8.2 39.3 51.9 73.9 22.0 100 0
Vert. 17475.000 |PK 42.2 43.8 14 39.4 48.0 73.9 25.9 100 0]*1)
Vert. 5860.000 |AV 33.1 325 15.6 38.9 42.3 53.9 11.6 100 60|*1)
Vert. 11650.000 |AV 32.2 39.7 8.2 39.3 40.8 53.9 13.1 100 0
Vert. 17475.000 |AV 31.1 43.8 1.4 39.4 36.9 53.9 17.0 100 0]*1)
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
(above 1GHz Outside of the restricted band)
Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [cm] | [deg.]
Hori. 5850.000 [PK 58.5 32.4 15.6 38.9 67.6 -27.6 -17.0 10.6 106 118
Vert. 5850.000 |PK 56.9 32.4 15.6 38.9 66.0 -29.2 -17.0 12.2 100 60
*The 4th harmonic was not seen so the result was Its base noise level.
Tx, IEEE802.11ac (VHT?20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] [cm] | [deg.]
Hori. 5860.000 [PK 48.7 325 15.6 38.9 57.9 73.9 16.0 108 69[*1)
Hori. 5860.000 |AV 335 325 15.6 38.9 42.7 53.9 11.2 108 69|*1)
Vert. 5860.000 |PK 46.8 325 15.6 38.9 56.0 73.9 17.9 100 96|*1)
Vert. 5860.000 |AV 33.3 32.5 15.6 38.9 42.5 53.9 11.4 100 96]*1)
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
(above 1GHz Outside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [cm] | [deg.]
Hori. 5850.000 [PK 58.3 32.4 15.6 38.9 67.4 -27.8 -17.0 10.8 108 69
Vert. 5850.000 |PK 55.7 32.4 15.6 38.9 64.8 -30.4 -17.0 13.4 100 96

*This mode was perfomed only band edges measurement.

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ (10 ~ ( Electric Field Strength [dBuV/m] /20 ) * 10 ” (-6) * Distance:3[m] ) * 2 } /30) *10"3)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
20log(3.0m/1.0m)= 9.5dB

Distance

factor:

15GHz-40GHz

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile

: +81 463 50 6400

1 +81 463 50 6401
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43033
Text Box
Revised data : April 9, 2015


Test report No.: 10622710S-E

Test place
Date

Temperature / Humidity

Engineer Tatsuya Arai Tatsuya Arai Tatsuya Arai Akira Sato
Mode TX, 5190 MHz (40MHz BW)
Antenna Monopole

Tx, IEEE802.11n (HT40)

Radiated Emission

No.3 Semi Anechoic Chamber
January 5, 2015 January 6, 2015
22 deg.C, 34 %RH 23 deg.C, 40 %RH

(* PK: Peak, AV: Average, QP: Quasi-Peak)

January 25, 2015
22 deg.C, 27 %RH

January 26, 2015
24 deg.C, 37 %RH 25 deg.C, 34 %RH

January 27, 2015

Akira Sato

(above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]
Hori. 5150.000 [PK 63.1 315 15.2 39.3 70.5 73.9 3.4 100 253
Hori. 10380.000 |PK 46.4 39.3 7.7 39.5 53.9 73.9 20.0 100 345(*1)
Hori. 15570.000 |PK 44.7 39.5 0.2 40.6 43.8 73.9 30.1 100 149
Hori. 5150.000 |AV 44.0 315 15.2 39.3 51.4 53.9 25 100 253
Hori. 10380.000 |AV 35.5 39.3 7.7 39.5 43.0 53.9 10.9 100 345(*1)
Hori. 15570.000 |AV 35.7 39.5 0.2 40.6 34.8 53.9 19.1 100 149
Vert. 5150.000 |PK 61.9 315 15.2 39.3 69.3 73.9 4.6 103 104
Vert. 10380.000 |PK 46.1 39.3 7.7 39.5 53.6 73.9 20.3 100 0]*1)
Vert. 15570.000 |PK 44.6 39.5 0.2 40.6 43.7 73.9 30.2 100 359
Vert. 5150.000 |AV 43.2 315 15.2 39.3 50.6 53.9 33 103 104
Vert. 10380.000 |AV 34.4 39.3 7.7 39.5 41.9 53.9 12.0 100 0]*1)
Vert 15570.000 |AV 35.5 39.5 0.2 40.6 34.6 53.9 19.3 100 359

*The 4th harmonic was not seen so the result was Its base noise level.

*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Tx, IEEE802.11ac (VHT40)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

(above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]

Hori. 5150.000 [PK 60.5 315 15.2 39.3 67.9 73.9 6.0 100 123

Hori. 5150.000 |AV 43.1 315 15.2 39.3 50.5 53.9 34 100 123

Vert. 5150.000 |PK 58.8 315 15.2 39.3 66.2 73.9 7.7 102 51

Vert. 5150.000 |AV 42.0 315 15.2 39.3 49.4 53.9 4.5 102 51

*This mode was perfomed only band edges measurement.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber
Date January 20, 2015 January 25, 2015 January 26, 2015 January 27, 2015
Temperature / Humidity 27 deg.C, 31 %RH 22 deg.C, 27 %RH 24 deg.C, 37 %RH 25 deg.C, 34 %R}
Engineer Yosuke Ishikawa Tatsuya Arai Akira Sato Akira Sato
Mode TX, 5230 MHz (40MHz BW)
Antenna Monopole
Tx, IEEE802.11n (HT40) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]
Hori. 10460.000 |PK 475 39.5 7.8 394 55.4 73.9 18.5 100 341[*1)
Hori. 15690.000 |PK 450 39.0 0.4 40.6 43.8 73.9 30.1 100 141
Hori. 10460.000 |AV 35.8 395 7.8 394 43.7 53.9 10.2 100 341|*1)
Hori. 15690.000 |AV 35.2 39.0 0.4 40.6 34.0 53.9 19.9 100 141
Vert. 10460.000 |PK 46.0 395 7.8 394 53.9 73.9 20.0 100 0[*1)
Vert. 15690.000 |PK 45.8 39.0 0.4 40.6 44.6 73.9 29.3 100 37
Vert. 10460.000 |AV 34.9 395 7.8 394 42.8 53.9 111 100 0[*1)
Vert. 15690.000 |AV 35.0 39.0 0.4 40.6 33.8 53.9 20.1 100 37
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

*The 4th harmonic was not seen so the result was its base noise level.

Distance factor: 15GHz-40GHz

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Test place
Date

Temperature / Humidity

Engineer Tatsuya Arai Yosuke Ishikawa Tatsuya Arai Akira Sato
Mode TX, 5310 MHz (40MHz BW)
Antenna Monopole

Tx, IEEE802.11n (HT40)

Radiated Emission

No.3 Semi Anechoic Chamber
January 5, 2015 January 20, 2015
22 deg.C, 34 %RH 27 deg.C, 31 %RH

(* PK: Peak, AV: Average, QP: Quasi-Peak)

January 25, 2015
22 deg.C, 27 %RH

January 26, 2015
24 deg.C, 37 %RH 25 deg.C, 34 %RH

January 27, 2015

Akira Sato

(above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] [cm] | [deg.]

Hori. 5350.000 [PK 65.9 316 15.2 39.0 73.7 73.9 0.2 100 62

Hori. 10620.000 |PK 46.0 39.7 7.8 39.4 54.1 73.9 19.8 100 343

Hori. 15930.000 |PK 44.0 38.1 0.8 40.7 42.2 73.9 317 100 132

Hori. 5350.000 |AV 45.5 31.6 15.2 39.0 53.3 53.9 0.6 100 62

Hori. 10620.000 |AV 35.7 39.7 7.8 39.4 43.8 53.9 10.1 100 343

Hori. 15930.000 |AV 34.5 38.1 0.8 40.7 32.7 53.9 21.2 100 132

Vert. 5350.000 |PK 64.3 31.6 15.2 39.0 72.1 73.9 18 105 284

Vert. 10620.000 |PK 45.2 39.7 7.8 39.4 53.3 73.9 20.6 100 0

Vert. 15930.000 |PK 43.8 38.1 0.8 40.7 42.0 73.9 31.9 100 306

Vert. 5350.000 |AV 44.0 31.6 15.2 39.0 51.8 53.9 2.1 105 284

Vert. 10620.000 |AV 34.6 39.7 7.8 39.4 42.7 53.9 11.2 100 0

Vert. 15930.000 |AV 34.5 38.1 0.8 40.7 32.7 53.9 21.2 100 306

*The 4th harmonic was not seen so the result was Its base noise level.

Tx, IEEE802.11ac (VHTA40) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] [cm] | [deg.]

Hori. 5350.000 [PK 63.9 316 15.2 39.0 717 73.9 2.2 100 52

Hori. 5350.000 |AV 45.4 31.6 15.2 39.0 53.2 53.9 0.7 100 52

Vert. 5350.000 |PK 60.3 31.6 15.2 39.0 68.1 73.9 5.8 100 87

Vert. 5350.000 |AV 44.6 31.6 15.2 39.0 52.4 53.9 15 100 87

*This mode was perfomed only band edges measurement.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 5, 2015 January 20, 2015 January 25, 2015 January 26, 2015  January 27, 2015

Temperature / Humidity 22 deg.C, 34 %RH 27 deg.C, 31 %RH 22 deg.C, 27 %RH 24 deg.C, 37 %RH 25 deg.C, 34 %RH

Engineer Tatsuya Arai Yosuke Ishikawa Tatsuya Arai Akira Sato Akira Sato

Mode TX, 5510 MHz (40MHz BW)

Antenna Monopole

Tx, IEEE802.11n (HT40) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5460.000 |PK 58.0 31.6 15.3 38.9 66.0 73.9 7.9 100 46

Hori. 5470.000 |PK 65.0 31.6 15.3 38.8 73.1 73.9 0.8 100 46(*1)

Hori. 11020.000 |PK 449 40.2 8.3 394 54.0 73.9 19.9 100 344

Hori. 16530.000 |PK 42.7 39.3 1.2 40.5 42.7 73.9 31.2 100 208(*1)

Hori. 5460.000 |AV 40.4 31.6 15.3 38.9 48.4 53.9 55 100 46

Hori. 5470.000 |AV 42.8 31.6 15.3 38.8 50.9 53.9 3.0 100 46(*1)

Hori. 11020.000 |AV 345 40.2 8.3 394 43.6 53.9 10.3 100 344

Hori. 16530.000 |AV 33.8 39.3 1.2 40.5 33.8 53.9 20.1 100 208(*1)

Vert. 5460.000 |PK 56.8 31.6 15.3 38.9 64.8 73.9 9.1 112 265

Vert. 5470.000 |PK 61.9 31.6 15.3 38.8 70.0 73.9 3.9 112 265(*1)

Vert. 11020.000 |PK 441 40.2 8.3 394 53.2 73.9 20.7 100 0

Vert. 16530.000 |PK 43.0 39.3 1.2 40.5 43.0 73.9 30.9 100 302(*1)

Vert. 5460.000 |AV 39.1 31.6 15.3 38.9 47.1 53.9 6.8 112 265

Vert. 5470.000 |AV 40.5 31.6 15.3 38.8 48.6 53.9 53 112 265(*1)

Vert. 11020.000 |AV 341 40.2 8.3 394 43.2 53.9 10.7 100 0

Vert 16530.000 |AV 33.6 39.3 1.2 40.5 33.6 53.9 20.3 100 302{*1)

*Thé 4th harmonic was not seen so the result was its base noise level.
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Tx, IEEE802.11ac (VHTA40) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]

Hori. 5460.000 [PK 58.6 316 15.3 38.9 66.6 73.9 7.3 100 55

Hori. 5470.000 |PK 63.3 31.6 15.3 38.8 714 73.9 25 100 55|*1)

Hori. 5460.000 |AV 42.0 31.6 15.3 38.9 50.0 53.9 3.9 100 55

Hori. 5470.000 |AV 44.1 31.6 15.3 38.8 52.2 53.9 17 100 55|*1)

Vert. 5460.000 |PK 57.6 31.6 15.3 38.9 65.6 73.9 8.3 100 90

Vert. 5470.000 |PK 60.1 31.6 15.3 38.8 68.2 73.9 5.7 100 90(*1)

Vert. 5460.000 |AV 40.1 31.6 15.3 38.9 48.1 53.9 5.8 100 90

Vert. 5470.000 |AV 42.2 31.6 15.3 38.8 50.3 53.9 3.6 100 90|*1)

*This mode was perfomed only band edges measurement.
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401

168 of 247




Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber
Date January 20, 2015 January 25, 2015 January 26, 2015 January 27, 2015
Temperature / Humidity 27 deg.C, 31 %RH 22 deg.C, 27 %RH 24 deg.C, 37 %RH 25 deg.C, 34 %R}
Engineer Yosuke Ishikawa Tatsuya Arai Akira Sato Akira Sato
Mode TX, 5550 MHz (40MHz BW)
Antenna Monopole
Tx, IEEE802.11n (HT40) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]
Hori. 11100.000 |PK 450 40.1 8.2 394 53.9 73.9 20.0 100 341
Hori. 16650.000 |PK 43.3 39.7 11 40.3 43.8 73.9 30.1 100 180(*1)
Hori. 11100.000 |AV 34.6 40.1 8.2 394 435 53.9 10.4 100 341
Hori. 16650.000 |AV 341 39.7 11 40.3 34.6 53.9 19.3 100 180(*1)
Vert. 11100.000 |PK 44.8 40.1 8.2 394 53.7 73.9 20.2 100 0
Vert. 16650.000 |PK 435 39.7 11 40.3 440 73.9 29.9 100 262(*1)
Vert. 11100.000 |AV 344 40.1 8.2 394 43.3 53.9 10.6 100 0
Vert 16650.000 |AV 33.7 39.7 1.1 40.3 34.2 53.9 19.7 100 262(*1)

*The 4th harmonic was not seen so the result was Its base noise level.

*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor:

15GHz-40GHz

20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 20, 2015 January 20, 2015 January 25, 2015 January 26, 2015  January 27, 2015

Temperature / Humidity 27 deg.C, 31 %RH 27 deg.C, 31 %RH 22 deg.C, 27 %RH 24 deg.C, 37 %RH 25 deg.C, 34 %RH

Engineer Yosuke Ishikawa Yosuke Ishikawa Tatsuya Arai Akira Sato Akira Sato

Mode TX, 5670 MHz (40MHz BW)

Antenna Monopole

Tx, IEEE802.11n (HT40) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5725.000 |PK 54.2 32.2 15.5 38.9 63.0 73.9 10.9 100 45[*1)

Hori. 11340.000 |PK 45.6 40.0 8.1 39.3 54.4 73.9 19.5 100 345

Hori. 17010.000 |PK 42.8 40.7 11 39.8 44.8 73.9 29.1 100 0[*1)

Hori. 5725.000 |AV 39.8 322 15.5 38.9 48.6 53.9 5.3 100 45(*1)

Hori. 11340.000 |AV 34.6 40.0 8.1 39.3 434 53.9 10.5 100 345

Hori. 17010.000 |AV 33.6 40.7 11 39.8 35.6 53.9 18.3 100 0[*1)

Vert. 5725.000 |PK 52.1 322 15.5 38.9 60.9 73.9 13.0 100 86(*1)

Vert. 11340.000 |PK 450 40.0 8.1 39.3 53.8 73.9 20.1 100 0

Vert. 17010.000 |PK 43.3 40.7 11 39.8 45.3 73.9 28.6 100 359(*1)

Vert. 5725.000 |AV 38.3 322 15.5 38.9 47.1 53.9 6.8 100 86(*1)

Vert. 11340.000 |AV 345 40.0 8.1 39.3 43.3 53.9 10.6 100 0

Vert 17010.000 |AV 33.6 40.7 1.1 39.8 35.6 53.9 18.3 100 359(*1)

*Thé 4th harmonic was not seen so the result was its base noise level.
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
Tx, IEEE802.11ac (VHT40)

(* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]

Hori. 5725.000 [PK 52.7 32.2 155 38.9 61.5 73.9 12.4 100 471*1)

Hori. 5725.000 |AV 39.4 32.2 15.5 38.9 48.2 53.9 5.7 100 471*1)

Vert. 5725.000 |PK 51.1 32.2 15.5 38.9 59.9 73.9 14.0 100 99(*1)

Vert. 5725.000 |AV 38.3 32.2 15.5 38.9 47.1 53.9 6.8 100 99]*1)

*This mode was perfomed only band edges measurement.
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E
Revised data : April 9, 2015

Test plac
Date

e

Temperature / Humidity

Engineer
Mode
Antenna

Tx, IEEE802.11n (HT40)

Radiated Emission

No.3 Semi Anechoic Chamber
January 6, 2015
23 deg.C, 40 %RH
Tatsuya Arai

TX,
Monopole

5755 MHz

(* PK: Peak, AV: Average, QP: Quasi-Peak)

January 25, 2015
22 deg.C, 27 %RH
Tatsuya Arai
(40MHz BW)

January 26, 2015
24 deg.C, 37 %RH
Akira Sato

January 27, 2015
25 deg.C, 34 %R}
Akira Sato

(above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] [cm] | [deg.]
Hori. 5715.000 [PK 56.9 32.1 155 38.9 65.6 73.9 8.3 112 70[*1)
Hori. 11510.000 |PK 45.5 39.9 8.1 39.2 54.3 73.9 19.6 100 0
Hori. 17265.000 |PK 43.2 42.4 1.2 39.6 47.2 73.9 26.7 100 359(*1)
Hori. 5715.000 |AV 37.0 32.1 15.5 38.9 457 53.9 8.2 112 70]*1)
Hori. 11510.000 |AV 34.6 39.9 8.1 39.2 43.4 53.9 10.5 100 0
Hori. 17265.000 |AV 33.1 42.4 1.2 39.6 37.1 53.9 16.8 100 359(*1)
Vert. 5715.000 |PK 56.7 32.1 15.5 38.9 65.4 73.9 8.5 100 98|*1)
Vert. 11510.000 |PK 45.6 39.9 8.1 39.2 54.4 73.9 19.5 100 0
Vert. 17265.000 |PK 43.4 42.4 1.2 39.6 47.4 73.9 26.5 100 0]*1)
Vert. 5715.000 |AV 37.0 32.1 15.5 38.9 457 53.9 8.2 100 98|*1)
Vert. 11510.000 |AV 34.6 39.9 8.1 39.2 43.4 53.9 10.5 100 0
Vert. 17265.000 |AV 33.2 42.4 1.2 39.6 37.2 53.9 16.7 100 0]*1)
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
(above 1GHz Outside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [cm] | [deg.]
Hori. 5725.000 [PK 63.2 32.2 155 38.9 72.0 -23.2 -17.0 6.2 112 70
Vert. 5725.000 |PK 61.0 32.2 15.5 38.9 69.8 -25.4 -17.0 8.4 100 98
*The 4th harmonic was not seen so the result was Its base noise level.
Tx, IEEE802.11ac (VHTA40) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] [cm] | [deg.]
Hori. 5715.000 [PK 56.9 32.1 155 38.9 65.6 73.9 8.3 100 52[*1)
Hori. 5715.000 |AV 37.6 32.1 15.5 38.9 46.3 53.9 7.6 100 52|*1)
Vert. 5715.000 |PK 54.3 32.1 15.5 38.9 63.0 73.9 10.9 170 92|*1)
Vert. 5715.000 |AV 36.3 32.1 15.5 38.9 45.0 53.9 8.9 170 92]*1)
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
(above 1GHz Outside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [cm] | [deg.]
Hori. 5725.000 [PK 62.1 32.2 155 38.9 70.9 -243 -17.0 7.3 100 52
Vert. 5725.000 |PK 61.5 32.2 15.5 38.9 70.3 -24.9 -17.0 7.9 170 92

*This mode was perfomed only band edges measurement.

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ (10 ~ ( Electric Field Strength [dBuV/m] /20 ) * 10 ~ (-6) * Distance:3[m] ) * 2 } /30) *10"3)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
20log(3.0m/1.0m)= 9.5dB

Distance

factor:

15GHz-40GHz

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile

: +81 463 50 6400

1 +81 463 50 6401
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Test report No.: 10622710S-E
Revised data : April 9, 2015

Test plac
Date

e

Temperature / Humidity

Engineer
Mode
Antenna

Tx, IEEE802.11n (HT40)

Radiated Emission

No.3 Semi Anechoic Chamber
January 6, 2015

23 deg.C, 40
Tatsuya Arai
TX,

%RH

5795 MHz

Monopole

January 25, 2015
22 deg.C, 27 %RH
Tatsuya Arai
(40MHz BW)

January 26, 2015
24 deg.C, 37 %RH
Akira Sato

January 27, 2015
25 deg.C, 34 %R}
Akira Sato

(* PK: Peak, AV: Average, QP: Quasi-Peak)

(above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]
Hori. 11590.000 [PK 455 39.8 8.2 39.3 54.2 73.9 19.7 100 0
Hori. 17385.000 |PK 42.9 43.2 14 39.5 48.0 73.9 25.9 100 0]*1)
Hori. 11590.000 |AV 34.2 39.8 8.2 39.3 42.9 53.9 11.0 100 0
Hori. 17385.000 |AV 32.6 43.2 14 39.5 37.7 53.9 16.2 100 0]*1)
Vert. 11590.000 |PK 44.8 39.8 8.2 39.3 53.5 73.9 20.4 100 0
Vert. 17385.000 |PK 43.6 43.2 14 39.5 48.7 73.9 25.2 100 359(*1)
Vert. 11590.000 |AV 34.1 39.8 8.2 39.3 42.8 53.9 111 100 0
Vert. 17385.000 |AV 32.5 43.2 1.4 39.5 37.6 53.9 16.3 100 359]|*1)
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
(above 1GHz Outside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{ [dBm] [dBm] [dB] [cm] | [deg.]
Hori. 5850.000 [PK 49.4 32.4 15.6 38.9 58.5 -36.7 -170] 197 107 114
Hori. 5860.000 |PK 46.4 325 15.6 38.9 55.6 -39.6 -270| 126 107 114
Vert. 5850.000 |PK 48.2 32.4 15.6 38.9 57.3 -37.9 -17.0| 20.9 100 108
Vert. 5860.000 |PK 46.6 32.5 15.6 38.9 55.8 -39.4 -27.0| 124 100 108

*The 4th harmonic was not seen so the result was Its base noise level.

Tx, IEEE802.11ac (VHT40)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

(above 1GHz Outside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{ [dBm] [dBm] [dB] [cm] | [deg.]

Hori. 5850.000 [PK 48.6 32.4 15.6 38.9 57.7 -37.5 -170] 205 100 111

Hori. 5860.000 |PK 46.2 325 15.6 38.9 55.4 -39.8 -270| 128 100 111

Vert. 5850.000 |PK 47.6 32.4 15.6 38.9 56.7 -38.5 -17.0| 215 100 74

Vert. 5860.000 |PK 46.4 32.5 15.6 38.9 55.6 -39.6 -27.0| 126 100 74

*This mode was perfomed only band edges measurement.

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ (10 ~ ( Electric Field Strength [dBuV/m] /20 ) * 10 ” (-6) * Distance:3[m] ) * 2 } / 30) *10"3)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
20log(3.0m/1.0m)= 9.5dB

Distance

factor:

15GHz-40GHz

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber
Date January 6, 2015 January 25, 2015 January 26, 2015 January 27, 2015
Temperature / Humidity 23 deg.C, 40 %RH 22 deg.C, 27 %RH 24 deg.C, 37 %RH 25 deg.C, 34 %R}
Engineer Tatsuya Arai Tatsuya Arai Akira Sato Akira Sato
Mode TX, 5210 MHz (80MHz BW)
Antenna Monopole
Tx, IEEE802.11ac (VHTB80) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]
Hori. 5150.000 |PK 60.7 315 15.2 39.3 68.1 73.9 5.8 100 246
Hori. 10420.000 |PK 455 394 7.8 39.5 53.2 73.9 20.7 100 341(*1)
Hori. 15630.000 |PK 447 39.3 0.3 40.6 43.7 73.9 30.2 100 359
Hori. 5150.000 |AV 43.9 315 15.2 39.3 51.3 53.9 2.6 100 246
Hori. 10420.000 |AV 35.9 394 7.8 395 43.6 53.9 10.3 100 341(*1)
Hori. 15630.000 |AV 35.2 39.3 0.3 40.6 34.2 53.9 19.7 100 359
Vert. 5150.000 |PK 59.0 315 15.2 39.3 66.4 73.9 7.5 189 89
Vert. 10420.000 |PK 450 394 7.8 39.5 52.7 73.9 21.2 100 0[*1)
Vert. 15630.000 |PK 46.4 39.3 0.3 40.6 454 73.9 28.5 100 0
Vert. 5150.000 |AV 43.1 315 15.2 39.3 50.5 53.9 34 189 89
Vert. 10420.000 |AV 35.3 394 7.8 395 43.0 53.9 10.9 100 0[*1)
Vert 15630.000 |AV 35.9 39.3 0.3 40.6 34.9 53.9 19.0 100 0

*The 4th harmonic was not seen so the result was Its base noise level.
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Test place
Date

Temperature / Humidity

Engineer
Mode
Antenna

Tx, IEEE802.11ac (VHTS80)

Radiated Emission

No.3 Semi Anechoic Chamber
January 5, 2015
22 deg.C, 34 %RH
Tatsuya Arai

TX,
Monopole

5290 MHz

January 25, 2015
22 deg.C, 27 %RH
Tatsuya Arai
(80MHz BW)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

January 26, 2015
24 deg.C, 37 %RH

Akira Sato

January 27, 2015
25 deg.C, 34 %R}
Akira Sato

(above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]
Hori. 5350.000 [PK 61.5 316 15.2 39.0 69.3 73.9 4.6 100 65
Hori. 10580.000 |PK 45.9 39.6 7.8 39.4 53.9 73.9 20.0 100 343|*1)
Hori. 15870.000 |PK 44.8 38.3 0.8 40.7 43.2 73.9 30.7 100 0
Hori. 5350.000 |AV 42.9 31.6 15.2 39.0 50.7 53.9 3.2 100 65
Hori. 10580.000 |AV 35.6 39.6 7.8 39.4 43.6 53.9 10.3 100 343|*1)
Hori. 15870.000 |AV 34.7 38.3 0.8 40.7 33.1 53.9 20.8 100 0
Vert. 5350.000 |PK 59.6 31.6 15.2 39.0 67.4 73.9 6.5 106 277
Vert. 10580.000 |PK 45.5 39.6 7.8 39.4 53.5 73.9 20.4 100 0]*1)
Vert. 15870.000 |PK 45.0 38.3 0.8 40.7 43.4 73.9 30.5 100 359
Vert. 5350.000 |AV 415 31.6 15.2 39.0 49.3 53.9 4.6 106 277
Vert. 10580.000 |AV 35.4 39.6 7.8 39.4 43.4 53.9 10.5 100 0]*1)
Vert 15870.000 |AV 34.7 38.3 0.8 40.7 33.1 53.9 20.8 100 359

*The 4th harmonic was not seen so the result was Its base noise level.

*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor:

15GHz-40GHz

20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Test place
Date

Temperature / Humidity

Engineer
Mode
Antenna

Tx, IEEE802.11ac (VHTS80)

Radiated Emission

No.3 Semi Anechoic Chamber
January 5, 2015
22 deg.C, 34 %RH
Tatsuya Arai

TX,
Monopole

5530 MHz

January 25, 2015
22 deg.C, 27 %RH
Tatsuya Arai
(80MHz BW)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

January 26, 2015
24 deg.C, 37 %RH

Akira Sato

(above 1GHz Inside of the restricted band)

January 27, 2015
25 deg.C, 34 %R}
Akira Sato

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]
Hori. 5460.000 [PK 58.0 316 15.3 38.9 66.0 73.9 7.9 100 46
Hori. 5470.000 |PK 59.7 31.6 15.3 38.8 67.8 73.9 6.1 100 46|*1)
Hori. 11060.000 |PK 44.8 40.2 8.2 39.4 53.8 73.9 20.1 100 344
Hori. 16590.000 |PK 43.9 39.5 11 40.4 44.1 73.9 29.8 100 359(*1)
Hori. 5460.000 |AV 417 31.6 15.3 38.9 49.7 53.9 4.2 100 46
Hori. 5470.000 |AV 43.2 31.6 15.3 38.8 51.3 53.9 2.6 100 46|*1)
Hori. 11060.000 |AV 35.0 40.2 8.2 39.4 44.0 53.9 9.9 100 344
Hori. 16590.000 |AV 34.5 39.5 11 40.4 34.7 53.9 19.2 100 359(*1)
Vert. 5460.000 |PK 55.0 31.6 15.3 38.9 63.0 73.9 10.9 109 97
Vert. 5470.000 |PK 59.1 31.6 15.3 38.8 67.2 73.9 6.7 109 97|*1)
Vert. 11060.000 |PK 44.5 40.2 8.2 39.4 53.5 73.9 20.4 100 0
Vert. 16590.000 |PK 43.9 39.5 11 40.4 44.1 73.9 29.8 100 0]*1)
Vert. 5460.000 |AV 39.8 31.6 15.3 38.9 47.8 53.9 6.1 109 97
Vert. 5470.000 |AV 42.1 31.6 15.3 38.8 50.2 53.9 3.7 109 97|*1)
Vert. 11060.000 |AV 34.9 40.2 8.2 39.4 43.9 53.9 10.0 100 0
Vert 16590.000 |AV 34.5 39.5 1.1 40.4 34.7 53.9 19.2 100 0]*1)

*The 4th harmonic was not seen so the result was Its base noise level.

1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor:

15GHz-40GHz

20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber
Date January 20, 2015 January 25, 2015 January 26, 2015 January 27, 2015
Temperature / Humidity 27 deg.C, 31 %RH 22 deg.C, 27 %RH 24 deg.C, 37 %RH 25 deg.C, 34 %R}
Engineer Yosuke Ishikawa Tatsuya Arai Akira Sato Akira Sato
Mode TX, 5610 MHz (80MHz BW)
Antenna Monopole
Tx, IEEE802.11ac (VHTB80) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]
Hori. 5725.000 |PK 48.7 32.2 15.5 38.9 57.5 73.9 16.4 100 51[*1)
Hori. 11220.000 |PK 455 40.1 8.1 39.3 54.4 73.9 19.5 100 343
Hori. 16830.000 |PK 434 40.2 11 40.1 44.6 73.9 29.3 100 0[*1)
Hori. 5725.000 |AV 37.0 322 15.5 38.9 45.8 53.9 8.1 100 51(*1)
Hori. 11220.000 |AV 35.8 40.1 8.1 39.3 447 53.9 9.2 100 343
Hori. 16830.000 |AV 34.3 40.2 11 40.1 355 53.9 18.4 100 0[*1)
Vert. 5725.000 |PK 475 322 15.5 38.9 56.3 73.9 17.6 100 100(*1)
Vert. 11220.000 |PK 45.3 40.1 8.1 39.3 54.2 73.9 19.7 100 0
Vert. 16830.000 |PK 43.9 40.2 11 40.1 451 73.9 28.8 100 359(*1)
Vert. 5725.000 |AV 36.1 322 15.5 38.9 449 53.9 9.0 100 100(*1)
Vert. 11220.000 |AV 354 40.1 8.1 39.3 44.3 53.9 9.6 100 0
Vert. 16830.000 |AV 33.7 40.2 1.1 40.1 34.9 53.9 19.0 100 359(*1)

*The 4th harmonic was not seen so the result was Its base noise level.

1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor:

15GHz-40GHz

20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E
Revised data : April 9, 2015

Radiated Emission

Test place No.3 Semi Anechoic Chamber
Date January 6, 2015 January 25, 2015 January 26, 2015 January 27, 2015
Temperature / Humidity 23 deg.C, 40 %RH 22 deg.C, 27 %RH 24 deg.C, 37 %RH 25 deg.C, 34 %R}
Engineer Tatsuya Arai Tatsuya Arai Akira Sato Akira Sato
Mode TX, 5775 MHz (80MHz BW)
Antenna Monopole
Tx, IEEE802.11ac (VHTB80) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]
Hori. 5715.000 |PK 57.8 321 15.5 38.9 66.5 73.9 1.4 110 74]1*1)
Hori. 11550.000 |PK 44.8 39.8 8.2 39.2 53.6 73.9 20.3 100 0
Hori. 17325.000 |PK 42.8 42.8 13 395 47.4 73.9 26.5 100 359(*1)
Hori. 5715.000 |AV 38.9 321 15.5 38.9 47.6 53.9 6.3 110 741*1)
Hori. 11550.000 |AV 35.1 39.8 8.2 39.2 43.9 53.9 10.0 100 0
Hori. 17325.000 |AV 331 42.8 13 39.5 37.7 53.9 16.2 100 359(*1)
Vert. 5715.000 |PK 56.4 321 15.5 38.9 65.1 73.9 8.8 100 290(*1)
Vert. 11550.000 |PK 450 39.8 8.2 39.2 53.8 73.9 20.1 100 0
Vert. 17325.000 |PK 43.1 42.8 13 395 47.7 73.9 26.2 100 0[*1)
Vert. 5715.000 |AV 38.1 321 15.5 38.9 46.8 53.9 7.1 100 290(*1)
Vert. 11550.000 |AV 35.1 39.8 8.2 39.2 43.9 53.9 10.0 100 0
Vert 17325.000 |AV 33.6 42.8 1.3 39.5 38.2 53.9 15.7 100 0]*1)

*1) 'i'his frequency was an outside of the restricted band, but that was applied the imit of 15.209.
(above 1GHz Outside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{ [dBm] [dBm] [dB] [cm] | [deg.]

Hori. 5725.000 [PK 59.7 32.2 155 38.9 68.5 -26.7 -17.0 9.7 110 74

Hori. 5850.000 |PK 55.1 32.4 15.6 38.9 64.2 -31.0 -17.0| 140 105 49

Hori. 5860.000 |PK 52.1 325 15.6 38.9 61.3 -33.9 -27.0 6.9 105 49

Vert. 5725.000 |PK 57.6 32.2 15.5 38.9 66.4 -28.8 -17.0| 118 100 290

Vert. 5850.000 |PK 54.7 32.4 15.6 38.9 63.8 -31.4 -170| 144 100 93

Vert. 5860.000 |PK 51.9 32.5 15.6 38.9 61.1 -34.1 -27.0 7.1 100 0

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Resrult(EIRP[dBm])=10*LOG (({ (10 ~ ( Electric Field Strength [dBuV/m] /20 ) * 10 ~ (-6) * Distance:3[m] ) * 2 } /30) *10"3)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

*The 4th harmonic was not seen so the result was its base noise level.

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Test place

Radiated Emission

No.3 Semi Anechoic Chamber

Date

Temperature / Humidity

January 29, 2015
24 deg.C, 35 %RH

January 31, 2015
24 deg.C, 40 %RH

Engineer Akira Sato Yosuke Ishikawa
Mode TX, 5180 MHz (20MHz BW)
Antenna Dual
Tx, IEEE802.11a (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] [cm] | [deg.]
Hori. 5150.000 [PK 52.1 315 15.2 39.3 59.5 73.9 14.4 100 236
Hori. 5150.000 |AV 36.2 315 15.2 39.3 43.6 53.9 10.3 100 236
Vert. 5150.000 |PK 53.5 315 15.2 39.3 60.9 73.9 13.0 100 89
Vert. 5150.000 |AV 35.7 315 15.2 39.3 43.1 53.9 10.8 100 89
*This mode was perfomed only band edges measurement.
Tx, IEEE802.11n (HT20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] [cm] | [deg.]
Hori. 5150.000 [PK 57.6 315 15.2 39.3 65.0 73.9 8.9 100 23
Hori. 5150.000 |AV 37.1 315 15.2 39.3 44.5 53.9 9.4 100 23
Vert. 5150.000 |PK 57.4 315 15.2 39.3 64.8 73.9 9.1 100 95
Vert. 5150.000 |AV 36.0 315 15.2 39.3 43.4 53.9 10.5 100 95
*This mode was perfomed only band edges measurement.
Tx, IEEE802.11ac (VHT?20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] [cm] | [deg.]
Hori. 5150.000 [PK 575 315 15.2 39.3 64.9 73.9 9.0 100 87
Hori. 5150.000 |AV 35.7 315 15.2 39.3 43.1 53.9 10.8 100 87
Vert. 5150.000 |PK 58.4 315 15.2 39.3 65.8 73.9 8.1 100 109
Vert. 5150.000 |AV 36.9 315 15.2 39.3 44.3 53.9 9.6 100 109

*This mode was perfomed only band edges measurement.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz

20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Test place

Radiated Emission

No.3 Semi Anechoic Chamber

Date

Temperature / Humidity

January 29, 2015
24 deg.C, 35 %RH

January 31, 2015
24 deg.C, 40 %RH

Engineer Akira Sato Yosuke Ishikawa
Mode TX, 5320 MHz (20MHz BW)
Antenna Dual
Tx, IEEE802.11a (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] [cm] | [deg.]
Hori. 5350.000 [PK 54.5 316 15.2 39.0 62.3 73.9 11.6 100 212
Hori. 5350.000 |AV 375 31.6 15.2 39.0 453 53.9 8.6 100 212
Vert. 5350.000 |PK 55.4 31.6 15.2 39.0 63.2 73.9 10.7 100 114
Vert. 5350.000 |AV 37.4 31.6 15.2 39.0 45.2 53.9 8.7 100 114
*This mode was perfomed only band edges measurement.
Tx, IEEE802.11n (HT20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] [cm] | [deg.]
Hori. 5350.000 [PK 57.3 316 15.2 39.0 65.1 73.9 8.8 113 248
Hori. 5350.000 |AV 38.3 31.6 15.2 39.0 46.1 53.9 7.8 113 248
Vert. 5350.000 |PK 56.7 31.6 15.2 39.0 64.5 73.9 9.4 100 119
Vert. 5350.000 |AV 37.5 31.6 15.2 39.0 45.3 53.9 8.6 100 119
*This mode was perfomed only band edges measurement.
Tx, IEEE802.11ac (VHT?20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] [cm] | [deg.]
Hori. 5350.000 [PK 59.8 316 15.2 39.0 67.6 73.9 6.3 100 50
Hori. 5350.000 |AV 38.2 31.6 15.2 39.0 46.0 53.9 7.9 100 50
Vert. 5350.000 |PK 57.5 31.6 15.2 39.0 65.3 73.9 8.6 100 113
Vert. 5350.000 |AV 37.0 31.6 15.2 39.0 44.8 53.9 9.1 100 113

*This mode was perfomed only band edges measurement.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz

20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 29, 2015 January 31, 2015

Temperature / Humidity 24 deg.C, 35 %RH 24 deg.C, 40 %RH

Engineer Akira Sato Yosuke Ishikawa

Mode TX, 5500 MHz (20MHz BW)

Antenna Dual

Tx, IEEE802.11a (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5460.000 |PK 48.4 31.6 15.3 38.9 56.4 73.9 17.5 100 70

Hori. 5470.000 |PK 53.1 31.6 15.3 38.8 61.2 73.9 12.7 100 70(*1)

Hori. 5460.000 |AV 345 31.6 15.3 38.9 425 53.9 114 100 70

Hori. 5470.000 |AV 36.0 31.6 15.3 38.8 441 53.9 9.8 100 70(1*1)

Vert. 5460.000 |PK 48.0 31.6 15.3 38.9 56.0 73.9 17.9 100 73

Vert. 5470.000 |PK 53.0 31.6 15.3 38.8 61.1 73.9 12.8 100 73|*1)

Vert. 5460.000 |AV 335 31.6 15.3 38.9 415 53.9 12.4 100 73

Vert 5470.000 |AV 35.7 31.6 15.3 38.8 43.8 53.9 10.1 100 73]*1)

*Thils mode was perfomed only band edges measurement.
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Tx, IEEE802.11n (HT20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]

Hori. 5460.000 [PK 54.1 316 15.3 38.9 62.1 73.9 11.8 100 44

Hori. 5470.000 |PK 59.2 31.6 15.3 38.8 67.3 73.9 6.6 100 441*1)

Hori. 5460.000 |AV 35.3 31.6 15.3 38.9 43.3 53.9 10.6 100 44

Hori. 5470.000 |AV 37.2 31.6 15.3 38.8 453 53.9 8.6 100 441*1)

Vert. 5460.000 |PK 49.3 31.6 15.3 38.9 57.3 73.9 16.6 100 161

Vert. 5470.000 |PK 56.9 31.6 15.3 38.8 65.0 73.9 8.9 100 161]*1)

Vert. 5460.000 |AV 34.2 31.6 15.3 38.9 42.2 53.9 117 100 161

Vert. 5470.000 |AV 36.3 31.6 15.3 38.8 44.4 53.9 9.5 100 161]*1)

*This mode was perfomed only band edges measurement.
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Tx, IEEE802.11ac (VHT?20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]

Hori. 5460.000 [PK 56.1 316 15.3 38.9 64.1 73.9 9.8 100 53

Hori. 5470.000 |PK 59.2 31.6 15.3 38.8 67.3 73.9 6.6 100 53|*1)

Hori. 5460.000 |AV 35.0 31.6 15.3 38.9 43.0 53.9 10.9 100 53

Hori. 5470.000 |AV 36.8 31.6 15.3 38.8 44.9 53.9 9.0 100 53|*1)

Vert. 5460.000 |PK 50.6 31.6 15.3 38.9 58.6 73.9 15.3 100 0

Vert. 5470.000 |PK 56.2 31.6 15.3 38.8 64.3 73.9 9.6 100 0]*1)

Vert. 5460.000 |AV 34.8 31.6 15.3 38.9 42.8 53.9 111 100 0

Vert. 5470.000 |AV 36.4 31.6 15.3 38.8 44.5 53.9 9.4 100 0]*1)

*This mode was perfomed only band edges measurement.

*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E
Revised data : April 9, 2015

Test place
Date

Temperature / Humidity

Radiated Emission

No.3 Semi Anechoic Chamber
January 29, 2015
24 deg.C, 35 %RH

Engineer Akira Sato
Mode TX, 5700 MHz (20MHz BW)
Antenna Dual
Tx, IEEE802.11a (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] [cm] | [deg.]
Hori. 5725.000 [PK 51.7 32.2 155 38.9 60.5 73.9 13.4 100 240[*1)
Hori. 5725.000 |AV 37.1 32.2 15.5 38.9 45.9 53.9 8.0 100 240]*1)
Vert. 5725.000 |PK 51.2 32.2 15.5 38.9 60.0 73.9 13.9 100 159]*1)
Vert. 5725.000 |AV 35.4 32.2 15.5 38.9 44.2 53.9 9.7 100 159]*1)

*This mode was perfomed only band edges measurement.

*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Tx, IEEE802.11n (HT20)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

(above 1GHz Inside of the restricted band)

Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]

Hori. 5725.000 [PK 59.5 32.2 155 38.9 68.3 73.9 5.6 100 38[*1)

Hori. 5725.000 |AV 38.1 32.2 15.5 38.9 46.9 53.9 7.0 100 38|*1)

Vert. 5725.000 |PK 57.9 32.2 15.5 38.9 66.6 73.9 7.3 100 281|*1)

Vert. 5725.000 |AV 36.8 32.2 15.5 38.9 45.6 53.9 8.3 100 281]*1)

*This mode was perfomed only band edges measurement.

*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Tx, IEEE802.11ac (VHT20)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

(above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]

Hori. 5725.000 [PK 56.0 32.2 155 38.9 64.8 73.9 9.1 100 236[*1)

Hori. 5725.000 |AV 38.6 32.2 15.5 38.9 47.4 53.9 6.5 100 236|*1)

Vert. 5725.000 |PK 56.0 32.2 15.5 38.9 64.8 73.9 9.1 100 1441*1)

Vert. 5725.000 |AV 36.1 32.2 15.5 38.9 44.9 53.9 9.0 100 1441*1)

*This mode was perfomed only band edges measurement.

*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E
Revised data : April 9, 2015

Radiated Emission

Test place No.3 Semi Anechoic Chamber
Date January 30, 2015 January 31, 2015
Temperature / Humidity 24 deg.C, 37 %RH 24 deg.C, 40 %RH
Engineer Akira Sato Yosuke Ishikawa
Mode TX, 5745 MHz (20MHz BW)
Antenna Dual
Tx, IEEE802.11a (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]
Hori. 5715.000 |PK 48.3 321 15.5 38.9 57.0 73.9 16.9 119 50(*1)
Hori. 5715.000 |AV 33.0 321 15.5 38.9 41.7 53.9 12.2 119 50(*1)
Vert. 5715.000 |PK 485 321 15.5 38.9 57.2 73.9 16.7 100 93|*1)
Vert. 5715.000 |AV 33.0 32.1 15.5 38.9 41.7 53.9 12.2 100 93[*1)
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
(above 1GHz Outside of the restricted band)
Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [cm] | [deg.]
Hori. 5725.000 |PK 53.7 32.2 15.5 38.9 62.5 -32.7 -17.0 15.7 119 50
Vert. 5725.000 |PK 54.2 32.2 15.5 38.9 63.0 -32.2 -17.0 15.2 100 93
*This mode was perfomed only band edges measurement.
Tx, IEEE802.11n (HT20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]
Hori. 5715.000 |PK 54.0 321 15.5 38.9 62.7 73.9 11.2 100 61]*1)
Hori. 5715.000 |AV 33.7 321 15.5 38.9 424 53.9 115 100 61|*1)
Hori. 5725.000 |AV 36.3 322 15.5 38.9 451 53.9 8.8 100 61|*1)
Vert. 5725.000 |PK 58.0 32.2 15.5 38.9 66.8 73.9 7.1 100 114(*1)
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
(above 1GHz Outside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [cm] | [deg.]
Hori. 5725.000 |PK 59.8 32.2 15.5 38.9 68.6 -26.6 -17.0 9.6 100 61
Vert. 5725.000 |PK 58.0 32.2 15.5 38.9 66.8 -28.4 -17.0 114 100 114
*This mode was perfomed only band edges measurement.
Tx, IEEE802.11ac (VHT?20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]
Hori. 5715.000 |PK 53.0 321 15.5 38.9 61.7 73.9 12.2 100 37[*1)
Hori. 5715.000 |AV 33.1 32.1 15.5 38.9 41.8 53.9 12.1 100 37(*D)
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
(above 1GHz Outside of the restricted band)
Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [cm] | [deg.]
Hori. 5725.000 |PK 60.3 32.2 15.5 38.9 69.1 -26.1 -17.0 9.1 100 37
Vert. 5715.000 |PK 47.2 321 15.5 38.9 55.9 -39.3 -27.0 12.3 100 225
Vert. 5725.000 |PK 54.2 32.2 15.5 38.9 63.0 -32.2 -17.0 15.2 100 225

*This mode was perfomed only band edges measurement.

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ (10 ~ ( Electric Field Strength [dBuV/m] /20 ) * 10 ~ (-6) * Distance:3[m] ) * 2 } /30) *10"3)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
20log(3.0m/1.0m)= 9.5dB

Distance

factor:

15GHz-40GHz

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E
Revised data : April 9, 2015

Radiated Emission

Test place No.3 Semi Anechoic Chamber
Date January 30, 2015 January 31, 2015
Temperature / Humidity 24 deg.C, 37 %RH 24 deg.C, 40 %RH
Engineer Akira Sato Yosuke Ishikawa
Mode TX, 5825 MHz (20MHz BW)
Antenna Dual
Tx, IEEE802.11a (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Outside of the restricted band)
Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [cm] | [deg.]
Hori. 5850.000 |PK 49.7 324 15.6 38.9 58.8 -36.4 -17.0 19.4 100 62
Hori. 5860.000 |PK 457 325 15.6 38.9 54.9 -40.3 -27.0 13.3 100 62
Vert. 5850.000 |PK 47.7 324 15.6 38.9 56.8 -38.4 -17.0 21.4 100 98
Vert. 5860.000 |PK 45.1 325 15.6 38.9 54.3 -40.9 -27.0 13.9 100 98
*This mode was perfomed only band edges measurement.
Tx, IEEE802.11n (HT20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]
Hori. 5860.000 |PK 47.1 325 15.6 38.9 56.3 73.9 17.6 100 32[*1)
Hori. 5860.000 |AV 32.7 325 15.6 38.9 41.9 53.9 12.0 100 32[*1)
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
(above 1GHz Outside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [cm] | [deg.]
Hori. 5850.000 |PK 53.1 324 15.6 38.9 62.2 -33.0 -17.0 16.0 100 32
Vert. 5850.000 |PK 51.2 324 15.6 38.9 60.3 -34.9 -17.0 17.9 100 304
Vert. 5860.000 |PK 46.1 325 15.6 38.9 55.3 -39.9 -27.0 12.9 100 304

*This mode was perfomed only band edges measurement.

Tx, IEEE802.11ac (VHT20)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

(above 1GHz Outside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{ [dBm] [dBm] [dB] [cm] | [deg.]

Hori. 5850.000 [PK 55.3 32.4 15.6 38.9 64.4 -30.8 -170] 1338 100 63

Hori. 5860.000 |PK 47.3 325 15.6 38.9 56.5 -38.7 270 117 100 63

Vert. 5850.000 |PK 51.4 32.4 15.6 38.9 60.5 -34.7 -170| 177 100 105

Vert. 5860.000 |PK 45.0 32.5 15.6 38.9 54.2 -41.0 -27.0| 140 100 105

*This mode was perfomed only band edges measurement.

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ (10 ~ ( Electric Field Strength [dBuV/m] /20 ) * 10 ” (-6) * Distance:3[m] ) * 2 } / 30) *10"3)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
20log(3.0m/1.0m)= 9.5dB

Distance

factor:

15GHz-40GHz

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 29, 2015

Temperature / Humidity 24 deg.C, 35 %RH

Engineer Akira Sato

Mode TX, 5190 MHz (40MHz BW)

Antenna Dual

Tx, IEEE802.11n (HT40) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5150.000 |PK 62.3 315 15.2 39.3 69.7 73.9 4.2 100 242

Hori. 5150.000 |AV 43.8 315 15.2 39.3 51.2 53.9 2.7 100 242

Vert. 5150.000 |PK 63.0 315 15.2 39.3 70.4 73.9 35 100 135

Vert. 5150.000 |AV 43.0 315 15.2 39.3 50.4 53.9 3.5 100 135

*This mode was perfomed only band edges measurement.

Tx, IEEE802.11ac (VHTA40) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5150.000 |PK 60.7 315 15.2 39.3 68.1 73.9 5.8 100 0

Hori. 5150.000 |AV 42.7 315 15.2 39.3 50.1 53.9 3.8 100 0

Vert. 5150.000 |PK 58.7 315 15.2 39.3 66.1 73.9 7.8 100 72

Vert. 5150.000 |AV 41.6 315 15.2 39.3 49.0 53.9 4.9 100 72

*This mode was perfomed only band edges measurement.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor:

15GHz-40GHz

20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 29, 2015

Temperature / Humidity 24 deg.C, 35 %RH

Engineer Akira Sato

Mode TX, 5310 MHz (40MHz BW)

Antenna Dual

Tx, IEEE802.11n (HT40) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5350.000 |PK 60.1 31.6 15.2 39.0 67.9 73.9 6.0 100 98

Hori. 5350.000 |AV 41.9 31.6 15.2 39.0 49.7 53.9 4.2 100 98|VBW:1.6kHz

Vert. 5350.000 |PK 62.2 31.6 15.2 39.0 70.0 73.9 39 100 87

Vert. 5350.000 |AV 435 31.6 15.2 39.0 51.3 53.9 2.6 100 87

*This mode was perfomed only band edges measurement.

Tx, IEEE802.11ac (VHTA40) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5350.000 |PK 63.1 31.6 15.2 39.0 70.9 73.9 3.0 100 0

Hori. 5350.000 |AV 452 31.6 15.2 39.0 53.0 53.9 0.9 100 0

Vert. 5350.000 |PK 60.3 31.6 15.2 39.0 68.1 73.9 5.8 100 112

Vert. 5350.000 |AV 44.4 31.6 15.2 39.0 52.2 53.9 1.7 100 112

*This mode was perfomed only band edges measurement.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
20log(3.0m/1.0m)= 9.5dB

Distance factor:

15GHz-40GHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 29, 2015 January 30, 2015

Temperature / Humidity 24 deg.C, 35 %RH 24 deg.C, 37 %RH

Engineer Akira Sato Akira Sato

Mode TX, 5510 MHz (40MHz BW)

Antenna Dual

Tx, IEEE802.11n (HT40) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5460.000 |PK 55.6 31.6 15.3 38.9 63.6 73.9 10.3 100 67

Hori. 5470.000 |PK 61.7 31.6 15.3 38.8 69.8 73.9 4.1 100 67|*1)

Hori. 5460.000 |AV 39.2 31.6 15.3 38.9 47.2 53.9 6.7 100 67

Hori. 5470.000 |AV 41.3 31.6 15.3 38.8 494 53.9 45 100 67|*1)

Vert. 5460.000 |PK 55.5 31.6 15.3 38.9 63.5 73.9 10.4 100 76

Vert. 5470.000 |PK 61.2 31.6 15.3 38.8 69.3 73.9 4.6 100 76(*1)

Vert. 5460.000 |AV 38.8 31.6 15.3 38.9 46.8 53.9 7.1 100 76

Vert 5470.000 |AV 40.4 31.6 15.3 38.8 48.5 53.9 5.4 100 76]*1)

*Thils mode was perfomed only band edges measurement.
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Tx, IEEE802.11ac (VHTA40) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]

Hori. 5460.000 [PK 54.0 316 15.3 38.9 62.0 73.9 11.9 100 63

Hori. 5470.000 |PK 58.2 31.6 15.3 38.8 66.3 73.9 7.6 100 63]|*1)

Hori. 5460.000 |AV 40.0 31.6 15.3 38.9 48.0 53.9 5.9 100 63

Hori. 5470.000 |AV 40.1 31.6 15.3 38.8 48.2 53.9 5.7 100 63]|*1)

Vert. 5460.000 |PK 53.4 31.6 15.3 38.9 61.4 73.9 125 100 119

Vert. 5470.000 |PK 58.2 31.6 15.3 38.8 66.3 73.9 7.6 100 119]*1)

Vert. 5460.000 |AV 38.3 31.6 15.3 38.9 46.3 53.9 7.6 100 119

Vert. 5470.000 |AV 40.9 31.6 15.3 38.8 49.0 53.9 4.9 100 119]*1)

*This mode was perfomed only band edges measurement.
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Test place

Radiated Emission

No.3 Semi Anechoic Chamber

Date

Temperature / Humidity

January 29, 2015
24 deg.C, 35 %RH

January 30, 2015
24 deg.C, 37 %RH

Engineer Akira Sato Akira Sato
Mode TX, 5670 MHz (40MHz BW)
Antenna Dual
Tx, IEEE802.11n (HT40) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] [cm] | [deg.]
Hori. 5725.000 [PK 53.6 32.2 155 38.9 62.4 73.9 115 100 27[*1)
Hori. 5725.000 |AV 37.2 32.2 15.5 38.9 46.0 53.9 7.9 100 27]*1)
Vert. 5725.000 |PK 51.2 32.2 15.5 38.9 60.0 73.9 13.9 100 89(*1)
Vert. 5725.000 |AV 35.5 32.2 15.5 38.9 44.3 53.9 9.6 100 89|*1)

*This mode was perfomed only band edges measurement.

*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Tx, IEEE802.11ac (VHT40)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

(above 1GHz Inside of the restricted band)

Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]

Hori. 5725.000 [PK 52.3 32.2 155 38.9 61.1 73.9 12.8 100 60[*1)

Hori. 5725.000 |AV 375 32.2 15.5 38.9 46.3 53.9 7.6 100 60|*1)

Vert. 5725.000 |PK 49.9 32.2 15.5 38.9 58.7 73.9 15.2 100 111]*1)

Vert. 5725.000 |AV 34.2 32.2 15.5 38.9 43.0 53.9 10.9 100 111]*1)

*This mode was perfomed only band edges measurement.

*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz

20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E
Revised data : April 9, 2015

Radiated Emission

Test place No.3 Semi Anechoic Chamber
Date January 30, 2015
Temperature / Humidity 24 deg.C, 37 %RH
Engineer Akira Sato
Mode TX, 5755 MHz (40MHz BW)
Antenna Dual
Tx, IEEE802.11n (HT40) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]
Hori. 5715.000 |PK 56.3 15.5 38.9 65.0 73.9 8.9 100 42[*1)
Hori. 5715.000 |AV 36.2 15.5 38.9 449 53.9 9.0 100 42(*1)
Vert. 5715.000 |PK 54.9 15.5 38.9 63.6 73.9 10.3 100 183(*1)
Vert. 5715.000 |AV 34.2 15.5 38.9 42.9 53.9 11.0 100 183[*1)
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
(above 1GHz Outside of the restricted band)
Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [cm] | [deg.]
Hori. 5725.000 |PK 61.2 15.5 38.9 70.0 -25.2 -17.0 8.2 100 42
Vert. 5725.000 |PK 59.7 15.5 38.9 68.5 -26.7 -17.0 9.7 100 183
*This mode was perfomed only band edges measurement.
Tx, IEEE802.11ac (VHTA40) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]
Hori. 5715.000 |PK 54.8 15.5 38.9 63.5 73.9 10.4 100 238([*1)
Hori. 5715.000 |AV 36.9 15.5 38.9 45.6 53.9 8.3 100 238(*1)
Vert. 5715.000 |PK 52.4 15.5 38.9 61.1 73.9 12.8 100 287(*1)
Vert. 5715.000 |AV 35.6 15.5 38.9 44.3 53.9 9.6 100 287[*1)
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
(above 1GHz Outside of the restricted band)
Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [cm] | [deg.]
Hori. 5725.000 |PK 59.7 15.5 38.9 68.5 -26.7 -17.0 9.7 100 238
Vert. 5725.000 |PK 55.4 15.5 38.9 64.1 -31.1 -17.0 14.1 100 287

*This mode was perfomed only band edges measurement.

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ (10 ~ ( Electric Field Strength [dBuV/m] /20 ) * 10 ~ (-6) * Distance:3[m] ) * 2 } /30) *10"3)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor:

15GHz-40GHz

20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E
Revised data : April 9, 2015

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 30, 2015

Temperature / Humidity 24 deg.C, 37 %RH

Engineer Akira Sato

Mode TX, 5795 MHz (40MHz BW)

Antenna Dual

Tx, IEEE802.11n (HT40) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Outside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [cm] | [deg.]

Hori. 5850.000 |PK 449 324 15.6 38.9 54.0 -41.2 -17.0 24.2 100 302

Hori. 5860.000 |PK 44.3 325 15.6 38.9 53.5 -41.7 -27.0 14.7 100 302

Vert. 5850.000 |PK 46.5 324 15.6 38.9 55.6 -39.6 -17.0 22.6 100 282

Vert. 5860.000 |PK 44.6 325 15.6 38.9 53.8 -41.4 -27.0 14.4 100 282

*This mode was perfomed only band edges measurement.

Tx, IEEE802.11ac (VHT40)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

(above 1GHz Outside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{ [dBm] [dBm] [dB] [cm] | [deg.]

Hori. 5850.000 [PK 458 32.4 15.6 38.9 54.9 -40.3 -170] 233 100 320

Hori. 5860.000 |PK 44.6 325 15.6 38.9 53.8 -41.4 270 144 100 320

Vert. 5850.000 |PK 45.1 32.4 15.6 38.9 54.2 -41.0 -17.0| 24.0 100 311

Vert. 5860.000 |PK 45.5 32.5 15.6 38.9 54.7 -40.5 -27.0| 135 100 311

*This mode was perfomed only band edges measurement.

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ (10 ~ ( Electric Field Strength [dBuV/m] /20 ) * 10 ~ (-6) * Distance:3[m] ) * 2 } / 30) *10"3)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor:

15GHz-40GHz

20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 30, 2015

Temperature / Humidity 24 deg.C, 37 %RH

Engineer Akira Sato

Mode TX, 5210 MHz (80MHz BW)

Antenna Dual

Tx, IEEE802.11ac (VHTB80) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5150.000 |PK 57.7 315 15.2 39.3 65.1 73.9 8.8 100 68

Hori. 5150.000 |AV 43.7 315 15.2 39.3 51.1 53.9 2.8 100 68

Vert. 5150.000 |PK 59.2 315 15.2 39.3 66.6 73.9 7.3 100 112

Vert. 5150.000 |AV 43.0 315 15.2 39.3 50.4 53.9 3.5 100 112

*This mode was perfomed only band edges measurement.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 30, 2015

Temperature / Humidity 24 deg.C, 37 %RH

Engineer Akira Sato

Mode TX, 5290 MHz (80MHz BW)

Antenna Dual

Tx, IEEE802.11ac (VHTB80) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5350.000 |PK 59.9 31.6 15.2 39.0 67.7 73.9 6.2 100 76

Hori. 5350.000 |AV 38.0 31.6 15.2 39.0 45.8 53.9 8.1 100 76

Vert. 5350.000 |PK 58.8 31.6 15.2 39.0 66.6 73.9 7.3 100 115

Vert. 5350.000 |AV 40.8 31.6 15.2 39.0 48.6 53.9 5.3 100 115

*This mode was perfomed only band edges measurement.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 30, 2015

Temperature / Humidity 24 deg.C, 37 %RH

Engineer Akira Sato

Mode TX, 5530 MHz (80MHz BW)

Antenna Dual

Tx, IEEE802.11ac (VHTB80) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5460.000 |PK 55.2 31.6 15.3 38.9 63.2 73.9 10.7 100 51

Hori. 5470.000 |PK 58.6 31.6 15.3 38.8 66.7 73.9 7.2 100 51(*1)

Hori. 5460.000 |AV 40.3 31.6 15.3 38.9 48.3 53.9 5.6 100 51

Hori. 5470.000 |AV 415 31.6 15.3 38.8 49.6 53.9 43 100 51(*1)

Vert. 5460.000 |PK 54.3 31.6 15.3 38.9 62.3 73.9 11.6 100 72

Vert. 5470.000 |PK 55.3 31.6 15.3 38.8 63.4 73.9 10.5 100 72|*1)

Vert. 5460.000 |AV 39.3 31.6 15.3 38.9 47.3 53.9 6.6 100 72

Vert 5470.000 |AV 39.6 31.6 15.3 38.8 47.7 53.9 6.2 100 721*1)

*This mode was perfomed only band edges measurement.
1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 30, 2015

Temperature / Humidity 24 deg.C, 37 %RH

Engineer Akira Sato

Mode TX, 5610 MHz (80MHz BW)

Antenna Dual

Tx, IEEE802.11ac (VHTB80) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5725.000 |PK 47.2 32.2 15.5 38.9 56.0 73.9 17.9 100 56(*1)

Hori. 5725.000 |AV 35.7 322 15.5 38.9 445 53.9 9.4 100 56(*1)

Vert. 5725.000 |PK 44.6 322 15.5 38.9 53.4 73.9 20.5 100 358(*1)

Vert. 5725.000 |AV 34.2 32.2 15.5 38.9 43.0 53.9 10.9 100 358[*1)

*This mode was perfomed only band edges measurement.

1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E
Revised data : April 9, 2015

Radiated Emission

Test place No.3 Semi Anechoic Chamber
Date January 30, 2015
Temperature / Humidity 24 deg.C, 37 %RH
Engineer Akira Sato
Mode TX, 5775 MHz (80MHz BW)
Antenna Dual
Tx, IEEE802.11ac (VHTB80) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]
Hori. 5715.000 |PK 53.1 321 15.5 38.9 61.8 73.9 12.1 100 107(*1)
Hori. 5715.000 |AV 385 321 15.5 38.9 47.2 53.9 6.7 100 107(*1)
Vert. 5715.000 |PK 55.0 321 15.5 38.9 63.7 73.9 10.2 100 81(*1)
Vert. 5715.000 |AV 375 32.1 15.5 38.9 46.2 53.9 7.7 100 81[*1)
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
(above 1GHz Outside of the restricted band)
Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [cm] | [deg.]
Hori. 5725.000 |PK 57.9 32.2 15.5 38.9 66.6 -28.6 -17.0 11.6 100 35
Hori. 5850.000 |PK 51.5 324 15.6 38.9 60.6 -34.6 -17.0 17.6 109 260
Hori. 5860.000 |PK 485 325 15.6 38.9 57.7 -37.5 -27.0 10.5 109 260
Vert. 5725.000 |PK 54.4 322 15.5 38.9 63.2 -32.0 -17.0 15.0 100 267
Vert. 5850.000 |PK 50.0 324 15.6 38.9 59.1 -36.1 -17.0 19.1 100 75
Vert. 5860.000 |PK 50.2 325 15.6 38.9 59.4 -35.8 -27.0 8.8 100 75
Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ (10 ~ ( Electric Field Strength [dBuV/m] /20 ) * 10 ~ (-6) * Distance:3[m] ) * 2 } /30) *10"3)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*This mode was perfomed only band edges measurement.
Distance factor:

15GHz-40GHz

20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 31, 2015

Temperature / Humidity 24 deg.C, 40 %RH

Engineer Yosuke Ishikawa

Mode TX, 5180 MHz (20MHz BW)

Antenna Dual, with Bluetooth (BDR, Hopping)

Tx, IEEE802.11n (HT20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5150.000 |PK 57.7 315 15.4 39.3 65.3 73.9 8.6 100 90

Hori. 5150.000 |AV 37.1 315 15.4 39.3 447 53.9 9.2 100 90

Vert. 5150.000 |PK 57.7 315 15.4 39.3 65.3 73.9 8.6 100 124

Vert. 5150.000 |AV 374 315 15.4 39.3 45.0 53.9 8.9 100 124

*This mode was perfomed only band edges measurement.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date February 1, 2015

Temperature / Humidity 22 deg.C, 35 %RH

Engineer Tatsuya Arai

Mode TX, 5260 MHz (20MHz BW)

Antenna Dual, with Bluetooth (BDR, Hopping)

Tx, IEEE802.11n (HT20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (below 1GHz and above 1GHz Inside of the restricted band)

Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] [cm] | [deg.]

Hori. 38.365 [QP 22.3 14.9 6.7 32.2 11.7 40.0 28.3 100 321

Hori. 505.094 |QP 21.6 17.9 9.5 32.1 16.9 46.0 29.1 100 210

Hori. 10520.000 |PK 46.1 39.6 7.8 39.4 54.1 73.9 19.8 100 345(*1)

Hori. 15780.000 |PK 49.6 38.7 0.5 40.7 48.1 73.9 25.8 109 154

Hori. 10520.000 |AV 33.0 39.6 7.8 39.4 41.0 53.9 12.9 100 345(*1)

Hori. 15780.000 |AV 36.3 38.7 0.5 40.7 34.8 53.9 19.1 109 154

Vert. 37.500 |QP 22.6 15.1 6.7 32.2 12.2 40.0 27.8 100 21

Vert. 496.940 |QP 21.4 17.7 9.4 32.1 16.4 46.0 29.6 100 143

Vert. 10520.000 |PK 45.9 39.6 7.8 39.4 53.9 73.9 20.0 100 173]*1)

Vert. 15780.000 |PK 49.2 38.7 0.5 40.7 477 73.9 26.2 112 301

Vert. 10520.000 |AV 32.8 39.6 7.8 39.4 40.8 53.9 13.1 100 173]*1)

Vert. 15780.000 |AV 35.7 38.7 0.5 40.7 34.2 53.9 19.7 112 301

*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

*The 4th harmonic was not seen so the result was its base noise level.

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 31, 2015

Temperature / Humidity 24 deg.C, 40 %RH

Engineer Yosuke Ishikawa

Mode TX, 5320 MHz (20MHz BW)

Antenna Dual, with Bluetooth (BDR, Hopping)

Tx, IEEE802.11n (HT20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5350.000 |PK 56.2 31.6 15.5 39.0 64.3 73.9 9.6 100 87

Hori. 5350.000 |AV 37.2 31.6 15.5 39.0 45.3 53.9 8.6 100 87

Vert. 5350.000 |PK 56.6 31.6 15.5 39.0 64.7 73.9 9.2 100 121

Vert. 5350.000 |AV 37.9 31.6 15.5 39.0 46.0 53.9 7.9 100 121

*This mode was perfomed only band edges measurement.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 31, 2015

Temperature / Humidity 24 deg.C, 40 %RH

Engineer Yosuke Ishikawa

Mode TX, 5500 MHz (20MHz BW)

Antenna Dual, with Bluetooth (BDR, Hopping)

Tx, IEEE802.11n (HT20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5460.000 |PK 54.1 31.6 15.6 38.9 62.4 73.9 11.5 100 43

Hori. 5470.000 |PK 55.9 31.6 15.6 38.8 64.3 73.9 9.6 100 43(*1)

Hori. 5460.000 |AV 345 31.6 15.6 38.9 42.8 53.9 111 100 43

Hori. 5470.000 |AV 36.8 31.6 15.6 38.8 452 53.9 8.7 100 43(*1)

Vert. 5460.000 |PK 51.9 31.6 15.6 38.9 60.2 73.9 13.7 100 119

Vert. 5470.000 |PK 56.0 31.6 15.6 38.8 64.4 73.9 9.5 100 119(*1)

Vert. 5460.000 |AV 34.3 31.6 15.6 38.9 42.6 53.9 11.3 100 119

Vert 5470.000 |AV 35.6 31.6 15.6 38.8 44.0 53.9 9.9 100 119(*1)

*This mode was perfomed only band edges measurement.
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401

198 of 247




Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 31, 2015

Temperature / Humidity 24 deg.C, 40 %RH

Engineer Yosuke Ishikawa

Mode TX, 5700 MHz (20MHz BW)

Antenna Dual, with Bluetooth (BDR, Hopping)

Tx, IEEE802.11n (HT20) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5725.000 |PK 58.0 32.2 15.8 38.9 67.1 73.9 6.8 100 46(*1)

Hori. 5725.000 |AV 37.2 322 15.8 38.9 46.3 53.9 7.6 100 46(*1)

Vert. 5725.000 |PK 55.6 322 15.8 38.9 64.7 73.9 9.2 100 111(*1)

Vert. 5725.000 |AV 35.6 32.2 15.8 38.9 44.7 53.9 9.2 100 111{*1)

*This mode was perfomed only band edges measurement.

*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E
Revised data : April 9, 2015

Test place
Date

Temperature / Humidity

Engineer
Mode
Antenna

Tx, IEEE802.11ac (VHT20)

Radiated Emission

No.3 Semi Anechoic Chamber

January 31, 2015

24 deg.C, 40 %RH

Yosuke Ishikawa
TX,

5745 MHz

Dual, with Bluetooth (BDR, Hopping)

(20MHz BW)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

(above 1GHz Inside of the restricted band)

Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]
Hori. 5715.000 [PK 52.9 15.8 38.9 61.9 73.9 12.0 100 61[*1)
Hori. 5715.000 |AV 333 15.8 38.9 42.3 53.9 11.6 100 61|*1)
Vert. 5715.000 |PK 50.0 15.8 38.9 59.0 73.9 14.9 100 0]*1)
Vert. 5715.000 |AV 32.9 15.8 38.9 41.9 53.9 12.0 100 0]*1)
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
(above 1GHz Outside of the restricted band)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{ [dBm] [dBm] [dB] [cm] | [deg.]
Hori. 5725.000 [PK 59.5 15.8 38.9 68.6 -26.6 -17.0 9.6 100 61
Vert. 5725.000 |PK 57.1 15.8 38.9 66.2 -29.0 -17.0] 120 100 0

*This mode was perfomed only band edges measurement.

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ (10 ~ ( Electric Field Strength [dBuV/m] /20 ) * 10 ~ (-6) * Distance:3[m] ) * 2 } /30) *10"3)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor:

15GHz-40GHz

20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E
Revised data : April 9, 2015

Test place
Date

Temperature / Humidity

Engineer
Mode
Antenna

Tx, IEEE802.11n (HT20)

Radiated Emission

No.3 Semi Anechoic Chamber
January 31, 2015
24 deg.C, 40 %RH
Yosuke Ishikawa

TX,

5825 MHz
Dual, with Bluetooth (BDR, Hopping)

(20MHz BW)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

(above 1GHz Inside of the restricted band)

Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]
Hori. 5860.000 [PK 47.9 325 15.8 38.9 57.3 73.9 16.6 100 60[*1)
Hori. 5860.000 |AV 32.9 32.5 15.8 38.9 42.3 53.9 11.6 100 60]*1)
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
(above 1GHz Outside of the restricted band)
Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{ [dBm] [dBm] [dB] [cm] | [deg.]
Hori. 5850.000 [PK 55.9 32.4 15.8 38.9 65.2 -30.0 -170] 13.0 100 60
Vert. 5850.000 |PK 52.1 32.4 15.8 38.9 61.4 -33.8 -170| 16.8 100 114
Vert. 5860.000 |PK 44.5 32.5 15.8 38.9 53.9 -41.3 -27.0| 143 100 114

*This mode was perfomed only band edgeé measurement.

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ (10 ~ ( Electric Field Strength [dBuV/m] /20 ) * 10 ~ (-6) * Distance:3[m] ) * 2 } /30) *10"3)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
20log(3.0m/1.0m)= 9.5dB

Distance factor:

15GHz-40GHz

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 31, 2015

Temperature / Humidity 24 deg.C, 40 %RH

Engineer Yosuke Ishikawa

Mode TX, 5190 MHz (40MHz BW)

Antenna Dual, with Bluetooth (BDR, Hopping)

Tx, IEEE802.11n (HT40) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5150.000 |PK 57.6 315 15.4 39.3 65.2 73.9 8.7 100 39

Hori. 5150.000 |AV 39.7 315 15.4 39.3 47.3 53.9 6.6 100 39

Vert. 5150.000 |PK 62.0 315 15.4 39.3 69.6 73.9 4.3 100 104

Vert. 5150.000 |AV 42.3 315 15.4 39.3 49.9 53.9 4.0 100 104

*This mode was perfomed only band edges measurement.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 31, 2015

Temperature / Humidity 24 deg.C, 40 %RH

Engineer Yosuke Ishikawa

Mode TX, 5310 MHz (40MHz BW)

Antenna Dual, with Bluetooth (BDR, Hopping)

Tx, IEEE802.11n (HT40) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5350.000 |PK 64.9 31.6 15.5 39.0 73.0 73.9 0.9 100 47

Hori. 5350.000 |AV 43.0 31.6 15.5 39.0 51.1 53.9 2.8 100 47

Vert. 5350.000 |PK 65.2 31.6 15.5 39.0 73.3 73.9 0.6 100 130

Vert. 5350.000 |AV 43.1 31.6 15.5 39.0 51.2 53.9 2.7 100 130

*This mode was perfomed only band edges measurement.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 31, 2015

Temperature / Humidity 24 deg.C, 40 %RH

Engineer Yosuke Ishikawa

Mode TX, 5510 MHz (40MHz BW)

Antenna Dual, with Bluetooth (BDR, Hopping)

Tx, IEEE802.11n (HT40) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5460.000 |PK 56.6 31.6 15.6 38.9 64.9 73.9 9.0 100 45

Hori. 5470.000 |PK 62.4 31.6 15.6 38.8 70.8 73.9 3.1 100 45(*1)

Hori. 5460.000 |AV 39.1 31.6 15.6 38.9 47.4 53.9 6.5 100 45

Hori. 5470.000 |AV 41.1 31.6 15.6 38.8 495 53.9 44 100 45(*1)

Vert. 5460.000 |PK 56.9 31.6 15.6 38.9 65.2 73.9 8.7 100 128

Vert. 5470.000 |PK 59.9 31.6 15.6 38.8 68.3 73.9 5.6 100 128(*1)

Vert. 5460.000 |AV 38.2 31.6 15.6 38.9 46.5 53.9 7.4 100 128

Vert 5470.000 |AV 39.2 31.6 15.6 38.8 47.6 53.9 6.3 100 128(*1)

*Thils mode was perfomed only band edges measurement.
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 31, 2015

Temperature / Humidity 24 deg.C, 40 %RH

Engineer Yosuke Ishikawa

Mode TX, 5670 MHz (40MHz BW)

Antenna Dual, with Bluetooth (BDR, Hopping)

Tx, IEEE802.11n (HT40) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5725.000 |PK 53.1 32.2 15.8 38.9 62.2 73.9 11.7 100 54[*1)

Hori. 5725.000 |AV 37.1 322 15.8 38.9 46.2 53.9 7.7 100 54(*1)

Vert. 5725.000 |PK 51.5 322 15.8 38.9 60.6 73.9 13.3 100 106 (*1)

Vert. 5725.000 |AV 35.6 32.2 15.8 38.9 44.7 53.9 9.2 100 106(*1)

*This mode was perfomed only band edges measurement.
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E
Revised data : April 9, 2015

Test place
Date

Temperature / Humidity

Engineer
Mode
Antenna

Tx, IEEE802.11n (HT40)

Radiated Emission

No.3 Semi Anechoic Chamber
January 31, 2015
24 deg.C, 40 %RH
Yosuke Ishikawa

TX,

5755 MHz
Dual, with Bluetooth (BDR, Hopping)

(40MHz BW)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

(above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]
Hori. 5715.000 [PK 56.8 32.1 15.8 38.9 65.8 73.9 8.1 100 45[*1)
Hori. 5715.000 |AV 36.8 32.1 15.8 38.9 45.8 53.9 8.1 100 45|*1)
Vert. 5715.000 |PK 53.6 32.1 15.8 38.9 62.6 73.9 11.3 100 124]*1)
Vert. 5715.000 |AV 35.8 32.1 15.8 38.9 44.8 53.9 9.1 100 124]*1)
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
(above 1GHz Outside of the restricted band)
Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{ [dBm] [dBm] [dB] [cm] | [deg.]
Hori. 5725.000 [PK 60.9 32.2 15.8 38.9 70.0 -25.2 -17.0 8.2 100 45
Vert. 5725.000 |PK 56.8 32.2 15.8 38.9 65.9 -29.3 -17.0| 123 100 124

*This mode was perfomed only band edges measurement.

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ (10 ~ ( Electric Field Strength [dBuV/m] /20 ) * 10 ” (-6) * Distance:3[m] ) * 2 } /30) *10"3)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
20log(3.0m/1.0m)= 9.5dB

Distance factor:

15GHz-40GHz

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E
Revised data : April 9, 2015

Test place
Date

Temperature / Humidity

Engineer
Mode
Antenna

Tx, IEEE802.11n (HT40)

Radiated Emission

No.3 Semi Anechoic Chamber
January 31, 2015
24 deg.C, 40 %RH
Yosuke Ishikawa

TX,

5795 MHz
Dual, with Bluetooth (BDR, Hopping)

(40MHz BW)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

(above 1GHz Outside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{ [dBm] [dBm] [dB] [cm] | [deg.]

Hori. 5850.000 [PK 47.3 32.4 15.8 38.9 56.6 -38.6 -170] 216 100 57

Hori. 5860.000 |PK 45.2 325 15.8 38.9 54.6 -40.6 -27.0| 136 100 57

Vert. 5850.000 |PK 45.7 32.4 15.8 38.9 55.0 -40.2 -17.0| 23.2 100 153

Vert. 5860.000 |PK 44.8 32.5 15.8 38.9 54.2 -41.0 -27.0| 140 100 153

*This mode was perfomed only band edges measurement.

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ (10 ~ ( Electric Field Strength [dBuV/m] /20 ) * 10 ” (-6) * Distance:3[m] ) * 2 } / 30) *10"3)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor:

15GHz-40GHz

20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 31, 2015

Temperature / Humidity 24 deg.C, 40 %RH

Engineer Yosuke Ishikawa

Mode TX, 5210 MHz (80MHz BW)

Antenna Dual, with Bluetooth (BDR, Hopping)

Tx, IEEE802.11ac (VHTB80) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5150.000 |PK 56.5 315 15.4 39.3 64.1 73.9 9.8 100 67

Hori. 5150.000 |AV 41.8 315 15.4 39.3 494 53.9 45 100 67

Vert. 5150.000 |PK 58.3 315 15.4 39.3 65.9 73.9 8.0 100 101

Vert. 5150.000 |AV 42.7 315 15.4 39.3 50.3 53.9 3.6 100 101

*This mode was perfomed only band edges measurement.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date January 31, 2015

Temperature / Humidity 24 deg.C, 40 %RH

Engineer Yosuke Ishikawa

Mode TX, 5290 MHz (80MHz BW)

Antenna Dual, with Bluetooth (BDR, Hopping)

Tx, IEEE802.11ac (VHTB80) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [cm] | [deg.]

Hori. 5350.000 |PK 59.8 31.6 15.5 39.0 67.9 73.9 6.0 100 37

Hori. 5350.000 |AV 415 31.6 15.5 39.0 49.6 53.9 43 100 37

Vert. 5350.000 |PK 59.0 31.6 15.5 39.0 67.1 73.9 6.8 100 127

Vert. 5350.000 |AV 41.2 31.6 15.5 39.0 49.3 53.9 4.6 100 127

*This mode was perfomed only band edges measurement.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date February 1, 2015

Temperature / Humidity 22 deg.C, 35 %RH

Engineer Tatsuya Arai

Mode TX, 5530 MHz (80MHz BW)

Antenna Dual, with Bluetooth (BDR, Hopping)

Tx, IEEE802.11ac (VHTB80) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] [cm] | [deg.]

Hori. 5460.000 [PK 54.8 316 15.6 38.9 63.1 73.9 10.8 100 54

Hori. 5470.000 |PK 58.0 31.6 15.6 38.8 66.4 73.9 7.5 100 541*1)

Hori. 5460.000 |AV 39.2 31.6 15.6 38.9 475 53.9 6.4 100 54

Hori. 5470.000 |AV 41.0 31.6 15.6 38.8 49.4 53.9 4.5 100 541*1)

Vert. 5460.000 |PK 51.8 31.6 15.6 38.9 60.1 73.9 13.8 100 163

Vert. 5470.000 |PK 55.4 31.6 15.6 38.8 63.8 73.9 10.1 100 163|*1)

Vert. 5460.000 |AV 37.4 31.6 15.6 38.9 457 53.9 8.2 100 163

Vert 5470.000 |AV 38.9 31.6 15.6 38.8 47.3 53.9 6.6 100 163]*1)

*This mode was perfomed only band edges measurement.
1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Radiated Emission

Test place No.3 Semi Anechoic Chamber

Date February 1, 2015

Temperature / Humidity 22 deg.C, 35 %RH

Engineer Tatsuya Arai

Mode TX, 5610 MHz (80MHz BW)

Antenna Dual, with Bluetooth (BDR, Hopping)

Tx, IEEE802.11ac (VHTB80) (* PK: Peak, AV: Average, QP: Quasi-Peak) (above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] [cm] | [deg.]

Hori. 5725.000 [PK 47.0 32.2 15.8 38.9 56.1 73.9 17.8 100 240[*1)

Hori. 5725.000 |AV 35.5 32.2 15.8 38.9 44.6 53.9 9.3 100 240]*1)

Vert. 5725.000 |PK 45.8 32.2 15.8 38.9 54.9 73.9 19.0 100 89(*1)

Vert. 5725.000 |AV 35.0 32.2 15.8 38.9 44.1 53.9 9.8 100 89|*1)

*This mode was perfomed only band edges measurement.

1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E
Revised data : April 9, 2015

Test place

Date

Temperature / Humidity
Engineer

Mode
Antenna

Tx, IEEE802.11ac (VHT80)

Radiated Emission

No.3 Semi Anechoic Chamber
February 1, 2015
22 deg.C, 35 %RH
Tatsuya Arai

TX,

5775 MHz
Dual, with Bluetooth (BDR, Hopping)

(80MHz BW)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

(above 1GHz Inside of the restricted band)

Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height| Angle [Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{[dBuV/m]|{ [dB] [cm] | [deg.]
Hori. 5715.000 [PK 56.7 32.1 15.8 38.9 65.7 73.9 8.2 113 239[*1)
Hori. 5715.000 |AV 37.2 32.1 15.8 38.9 46.2 53.9 7.7 113 239|*1)
Vert. 5715.000 |PK 54.5 32.1 15.8 38.9 63.5 73.9 10.4 100 84|*1)
Vert. 5715.000 |AV 36.0 32.1 15.8 38.9 45.0 53.9 8.9 100 84|*1)
*1) This frequency was an outside of the restricted band, but that was applied the limit of 15.209.
(above 1GHz Outside of the restricted band)
Polarity[| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)| Limit [ Margin| Height | Angle | Remark
[MHZ] [dBuV] | [dB/m] [dB] [dB] |[dBuV/m]{ [dBm] [dBm] [dB] [cm] | [deg.]
Hori. 5725.000 [PK 58.8 32.2 15.8 38.9 67.9 -27.3 -170] 10.3 113 239
Hori. 5850.000 |PK 53.9 32.4 15.8 38.9 63.2 -32.0 -17.0| 15.0 100 49
Hori. 5860.000 |PK 50.5 325 15.8 38.9 59.9 -35.3 -27.0 8.3 100 49
Vert. 5725.000 |PK 56.2 32.2 15.8 38.9 65.3 -29.9 -17.0| 129 100 84
Vert. 5850.000 |PK 52.4 32.4 15.8 38.9 61.7 -335 -170| 165 100 97
Vert. 5860.000 |PK 49.1 32.5 15.8 38.9 58.5 -36.7 -27.0 9.7 100 97
Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ (10 ~ ( Electric Field Strength [dBuV/m] /20 ) * 10 ~ (-6) * Distance:3[m] ) * 2 } /30) *10"3)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*This mode was perfomed only band edges measurement.
Distance factor:

15GHz-40GHz

20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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43033
Text Box
Revised data : April 9, 2015


Test place
Date

Temperature / Humidity 25 deg.C

UL Japan, Inc. Shonan EMC Lab.

January 6, 2015

, 52 %RH

No.5 Shielded Room

Test report No.: 10622710S-E

Engineer Yosuke Ishikawa
Burst rate confirmation
Tx, IEEE802.11a, PN9, worst data mode 6Mbps
duty cycle = 1.427/1.449 = 0.985 (98.5%)
s Agilent RL
a Mkr2  1.449 ms
Egiim dBm sftten 20 dB -0.75 dB
e 1 T T T T T T T
i)
dB/
LgAw
$1 82
Center 5.180 608 GHz Span @ Hz
Res BH 8 MHz #/BH 50 MHz Sweep 2 ms (3001 pts)
Marker Trace Type # Rxis Amplitude
1R 3 Time 297.2 ps -5.45 dBm
1a 3 Time 1.427 me -3.33 dB
2R 3 Time 297.2 ps -5.45 dBm
2a 3 Time 1.449 me -8.75 dB
Tx, IEEE802.11n(HT20), PN9, worst data mode 0(MCS)
duty cycle = 1.336 / 1.357 = 0.985 (98.5%)
3% Agilent RL
a Mkr2  1.357 ms
Ref 19 dBm sftten 20 dB -1.56 dB
#Peak
Log
i)

LgAw i
51 82
Center 5.180 608 GHz Span @ Hz
Res BH 8 MHz #/BH 50 MHz Sweep 1.52 ms (3001 pts)
Marker Trace Type # Rxis Amplitude
1R 3 Time 91.81 ps -5.35 dBm
1a €3 Time 1.336 me B.82 dB
2R 3 Time 91.81 ps -5.35 dBm
2a 3 Time 1.357 me -1.5€ dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test report No.: 10622710S-E

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015

Temperature / Humidity 25 deg.C  , 52 %RH

Engineer Yosuke Ishikawa

Burst rate confirmation

Tx, IEEE802.11ac(VHT?20), PN9, worst data mode O(MCS)

duty cycle = 0.001344 / 0.001365 = 0.985 (98.5%)

3% Agilent RL
a Mkrz  1.365 ms
Ref 18 dBm #ftten 20 dB 1.83 dB
#Peak
Log
1@
4B/ [T
LgAw
51 %2
Center 5.180 006 86 GHz Span @ Hz
Res BH & MHz 4UBH 50 MHz Sweep 1.52 ms (3081 pts)
Marker Trace Type K fxis Amplitude
iR (3 Tine 128.4 ps -7.88 dBm
1o &3] Time 1.244 me -0.58 dB
2R (3 Tine 128.4 ps -7.88 dBm
20 (&3] Time 1.365 me 1.83 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015

Temperature / Humidity 25 deg.C  , 52 %RH

Engineer Yosuke Ishikawa

VBW (Average) Calculation & Duty chart

Tx, IEEE802.11n(HT40), PN9, worst data mode 0(MCS)

VBW: 1/ (On time) = 1506.02Hz<1600Hz
On time =0.664ms
3% Agilent RL
a Mkre 685 ps
Ref @ dBm #Htten 10 dB 5.48 dB
#Peak
Log z
18 ¥
de/ T UREN | [ | d IR i I} L It (U
| T |
I
LgAw i '
51 82
Center 5.196 608 GHz Span @ Hz
Res BH 8 MHz #/BH 50 MHz Sweep 1 ms (3001 pts)
Marker Trace Type # Rxis Amplitude
1R 3 Time 172.2 ps -21.29 dBm
1a 3 Time BE4 pe £.93 dB
2R 3 Time 172.2 ps -21.29 dBm
2a 3 Time B85 pe 5.48 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015

Temperature / Humidity 25 deg.C  , 52 %RH

Engineer Yosuke Ishikawa

VBW (Average) Calculation & Duty chart

Tx, IEEE802.11ac(VHT40), PN9, worst data mode O(MCS)

VBW: 1/(On time) = 1497.45Hz<1500Hz
On time =0.6678ms
- Agilent RL
a Mkr2 B8589 ps
Ref @ dBm #Arten 10 dB 1.27 dB
#Peak 1
Log 2 2
18
dB/
I LI I | T[T
| ANIAN TN,
Lafv
51 S2
Center 5,190 660 GHz Span @ Hz
es BH & MHz #UBH 56 MHz Sweep 760 ps (3061 pts)
Marker  Trace Typa W Axis Anplitude
1R 3 Time 45.13 pe -17.67 dEm
la 3 Time B67.8 pe S.48 dB
2R @ Tine 45,13 ps ~17.67 dBn
2s &3 Tina £88.9 ps 1.27 dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test place
Date

Temperature / Humidity 25 deg.C
Yosuke Ishikawa

Engineer

UL Japan, Inc. Shonan EMC Lab.

January 6, 2015

, 52 %RH

No.5 Shielded Room

Test report No.: 10622710S-E

VBW (Average) Calculation & Duty chart

Tx, IEEE802.11ac(VHT80), PN9, worst data mode O(MCS)

VBW: 1/(On time) = 3013.86Hz<3300Hz
On time =0.3318ms

5 Agilent

Ref @ dBm

#Atten 10 dB

RL
a Mkr2 3529 ps
9.86 dB

#Peak | ‘

Log
18
dB/

2R

H

T
1

Lafv

51 S2
Center 5.218 000 GHz

Span @ Hz

es BH 8 MHz #UBH 50 MHz Sweep 520 ps (5001 pts)
Marker T Typa W fxis Anplitude
1R 3 Time 99.38 pe -19.64 dEm
la 3 Time 33.8 pe -0.87 dB
2R @ Tine 99.38 ps ~19.64 dBn
2s &3 Tina 352.9 pe 8.86 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test report No.: 10622710S-E

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015

Temperature / Humidity 25deg.C  , 52 %RH

Engineer Yosuke Ishikawa

Spurious emission (Conducted)
Tx, IEEE802.11n(HT20), PN9, worst data mode 0(MCS)

Tx, 5260MHz (below 30MHz)
9kHz - 150kHz 150kHz - 30MHz
¥ Aghent RL ¥ Aghent RL

Rof 11.26 dfim wéitten 26 B Rof 11.26 dfim wéitten 26 B
*Peak sPeak
2 S S (N S A S s
dE dE
OFfst T T T T T T T T T OFfst
a3 a3
db | | | | | | db
%ra | | | | | | %ra
dBm dBm
LaRAy | | | | | | LaRAy
52 | | | | | | | | | 52
VE L VE L

AR AR
£ I I T I I I I I | AL | 1 | | | | | | |
fesik | ETun | it bl o A e b
F 1T 1 1 i 1 1 1 < 1 1 T 1 1 |

AL b o
! ’“‘H-".Ijﬁﬂl g Moot e i b ik o d , YT
B R R A 4 s L s L

Srart SHR kHz Stop 150,88 kHz Seart 158 kHz Stop FA88 MHz
sHes [IW 290 Hz sUEH B2A Hz Gween 2209 5 (1291 pra) ®Hes [3W 18 kHz sUEW 38 kHz Sween 2050 ms (1201 pra)

FREQ [Regulation| Cable Atten. Antenna | Offset
Loss Loss Gain
[MHZ] [dBm] [dB] [dB] [dBi] laB]

30.00 -27.00 0.09 20.17 1.00 21.26

Offset = Cable Loss + Atten. Loss + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No.: 10622710S-E

Peak Power Spectral Density

(Method: SA-2)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11a, PN9, worst data mode 6Mbps
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz] | [dBm/MHz] [dB]
5180.0000 5181.82 -19.50 1.70 20.24 0.06 2.50 11.00 8.50
5220.0000 5223.55 -19.74 1.71 20.23 0.06 2.26 11.00 8.74
5240.0000 5234.00 -19.97 1.71 20.23 0.06 2.03 11.00 8.97
Sample Calculation:
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor
Tx, 5180MHz Tx, 5220MHz
% Agilent RL % Agilent RL
Mkrl 5.181 820 GHz Mikrl 5.223 553 GHz
Ref & dBm #Atten 16 dB -19.581 dBm Ref 0 dBm #Atten 10 dB -19.742 dBm
#fug #Fvg
Log Log
18 18
dB/ ! dB/ X
/ T S T
#PAug JM W‘*& #PAug ﬁ'ﬂw WM\L
168 168
WL 52 .Mﬁ %I WL 2 M WM
W3 Fsf™ ) H3 FS
AR AR
£ £()
FTun FTun
Swp 3p
Center 5.180 068 GHz Span 26 MHz Center 5.220 068 GHz Span 26 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Tx, 5240MHz
% Agilent RL
Mikrl 5.233 998 GHz
Ref & dBm #Atten 16 dB -19.966 dBm
#Avg
Log
18
dB/ 4
/ i ™
#PRug \jw mm
109
HL 82 ...e/'(..m ‘\N.m
[ =
AR
£(F:
FTun
Swp
Center 5.240 606 GHz Span 26 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Peak Power Spectral Density
(Method: SA-2)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11a, PN9, worst data mode 6Mbps
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz] | [dBm/MHz] [dB]
5260.0000 5253.18 -19.15 1.72 20.23 0.06 2.86 11.00 8.14
5300.0000 5297.10 -19.80 1.72 20.23 0.06 221 11.00 8.79
5320.0000 5315.95 -19.79 1.73 20.22 0.06 222 11.00 8.78

Sample Calculation:
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor

Tx, 5260MHz Tx, 5300MHz

% Agilent RL % Agilent RL

Mkrl 5.253 175 GHz Mkrl 5.297 897 GHz
Ref 8 dBm #Atten 16 dB -19.154 dBm Ref 8 dBm #Atten 16 dB -19.799 dBm
#fug #Fvg
Log Log
18 18

1
dB/ 5 dB/ ‘1)
~T \ / T i
At
#PAvg uﬂ“ Mh'w_ #PAvg M‘u'ww W
1608 W‘M 1608 M,ﬂ’ M
HL 52 HL 32,
H3 FS H3 FS
AA AA
£ £()
FTun FTun
Swp 3p
Center 5.260 B8 GHz Span 26 MHz Center 5.300 B8 GHz Span 26 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Tx, 5320MHz
% Agilent RL

Mirl 5.315 948 GHz
Ref 8 dBm #fitten 18 dB -19.787 dBm
#Avg
Log
18
dB/ H

e SUGEL B ™

#PAvY

100 M M
WL 52

W3 F$

£
FTun
Swp

Center 5.320 600 GHz Span 26 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

Peak Power Spectral Density

(Method: SA-2)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11a, PN9, worst data mode 6Mbps
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz] | [dBm/MHz] [dB]
5500.0000 5498.48 -21.56 1.76 20.21 0.06 0.47 11.00 10.53
5580.0000 5578.90 -20.97 1.75 20.21 0.06 1.06 11.00 9.95
5700.0000 5697.27 -20.27 1.74 20.20 0.06 1.73 11.00 9.27
Sample Calculation:
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor
Tx, 5500MHz Tx, 5580MHz
% Agilent RL % Agilent RL
Mkrl 5.498 483 GHz Mkrl 5.578 895 GHz
Ref @ dBm Witten 18 dB -21.564 dBm Ref @ dBm Witten 18 dB ~20.965 dBm
#fug #Fvg
Log Log
19 19
dB/ . dB/ 1
R —— /rm B ot v ai
/ \ / \
#PAvg .wm'r %Nk #PAug MM M'ﬁ\.
106 106
ML 52 _JM M ML 52 “M %Mw
W3 FS W3 Fs[T L
AA AA
£ £()
FTun FTun
Swp 3p
Center 5.500 068 GHz Span 26 MHz Center 5.580 068 GHz Span 26 MHz

#Res BH 1 MHz

#UBH 3 MHz

Sweep 1.04 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz

Sweep 1.04 ms (1201 pts)

Tx, 5700MHz

4 Agilent

Ref & dBm

#Atten 16 dB

RL
Mkrl 5.697 278 GHz
-20.269 dBm

#Avg
Log

18
dB/

4

#PAvY

166
H1 52

W3 Fs'

£
FTun

Swp

Center 5.700 008 GHz
#Res BH 1 MHz

#UBH 3 MHz

Span 26 MHz
Sweep 1.04 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Peak Power Spectral Density

(Method: SA-2)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11a, PN9, worst data mode 6Mbps
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty |RBW Corr.[ Result Limit Margin
Reading Loss Loss factor Factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dB] |[dBm/500kHz]|[dBm/500kHZ][ [dB]
5745.0000 5737.53 -30.13 1.74 20.20 0.06 6.99 -1.14 30.00 31.14
5785.0000 5783.14 -29.74 1.74 20.19 0.06 6.99 -0.76 30.00 30.76
5825.0000 5823.77 -29.63 1.73 20.19 0.06 6.99 -0.66 30.00 30.66
Sample Calculation:
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor + RBW Correction factor
RBW Correction factor: 10*Log (500kHz/RBW)
Tx, 5745MHz Tx, 5785MHz
% Agilent RL % Agilent RL
Mirl 5.737 525 GHz Mirl 5.783 137 GHz
Ref @ cBm #itten 10 dB -30.130 dBn Ref @ cBm #itten 10 dB -29.744 dBn
#fug #Fvg
Log Log
10 10
dB/ dB/
{V\XNWW\" R s T 7 U Ty

#PAvg JJJ

) onel |

w7 ™ w7 ™

W3 FS J/f \ W3 FS // \
AR AR

£0fx W ww £0fx Mﬁ )

FTun FTun

Swp Snp

Center 5.745 088 GHz

#Res BH 100 kHz #YBH 300 kHz

Center 5.785 088 GHz
#Res BH 188 kHz

Span 26 MHz

Sweep 7.92 ms (1201 pts) #BH 380 kHz

Span 26 MHz
Sweep 7.92 ms (1201 pts)

Tx, 5825MHz
% Agilent RL

Mirl 5.823 765 GHz
Ref 8 dBm #fitten 18 dB -29.632 dBm
#Avg
Log
18
dB/

é

#PAvY .!'(J

166
H1 52 A

W3 F$
AA

y

£ M

FTun

g

Swp

Center 5.825 008 GHz

#Res BW 100 kHz #WBH 300 kHz

Span 26 MHz
Sweep 7.92 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

Peak Power Spectral Density

(Method: SA-2)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT20), PN9, worst data mode 0(MCS)
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz] | [dBm/MHz] [dB]
5180.0000 5178.40 -19.78 1.70 20.24 0.06 2.22 11.00 8.78
5220.0000 5218.57 -20.07 1.71 20.23 0.06 1.93 11.00 9.07
5240.0000 5242.34 -20.42 1.71 20.23 0.06 1.58 11.00 9.42
Sample Calculation:
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor
Tx, 5180MHz Tx, 5220MHz
% Agilent RL % Agilent RL
Mkrl 5178 397 GHz Mikrl 5.218 570 GHz
Ref & dBm #Atten 16 dB -19.778 dBm Ref & dBm #Atten 16 dB -28.672 dBm
#fug #Fvg
Log Log
18 18
dB/ : dB/ i
P W\ g it w‘\
i
#PAug M ‘tl #PAug .ﬂ "S‘wm
168 168
WL 2 M WL 2 _,HM w
W3 Fs| i W3 Fsf™
AR AR
£(f £(f
FTun FTun
Swp 3p
Center 5.180 068 GHz Span 26 MHz Center 5.220 068 GHz Span 26 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Tx, 5240MHz
% Agilent RL
Mikrl 5.242 346 GHz
Ref & dBm #Atten 16 dB -28.416 dBm
#Avg
Log
18
dB/ 1
///, -.quﬁ-."?“ ¥ ; ,,,,\\\
f !
#PAvY Mh ‘1#\
109
HL 52 \.m
H3 F$
AR
£(F:
FTun
Swp
Center 5.240 606 GHz Span 26 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Peak Power Spectral Density

(Method: SA-2)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT20), PN9, worst data mode 0(MCS)
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz] | [dBm/MHz] [dB]
5260.0000 5256.97 -19.50 1.72 20.23 0.06 2.51 11.00 8.49
5300.0000 5303.60 -20.12 1.72 20.23 0.06 1.90 11.00 9.11
5320.0000 5317.86 -20.08 1.73 20.22 0.06 1.93 11.00 9.07
Sample Calculation:
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor
Tx, 5260MHz Tx, 5300MHz
% Agilent RL % Agilent RL
Mikrl 5.256 967 GHz Mikrl 5.363 597 GHz
Ref & dBm #Atten 16 dB -19.581 dBm Ref 0 dBm #Atten 10 dB -28.115 dBm
#fug #Fvg
Log Log
18 18
dB/ 1 dB/ 1
7 ™ = il T
% iu w/ \m
#PAvg IM M\. #PAvg .ﬁu LH.A
ﬁ@ 52 “}w‘ ﬁ@ 52 ,MM M
H3 FS H3 FS
AR AR
£(f £(f
FTun FTun
Swp 3p
Center 5.260 068 GHz Span 26 MHz Center 5.300 068 GHz Span 26 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Tx, 5320MHz
% Agilent RL
Mikrl 5.317 855 GHz
Ref & dBm #Atten 16 dB -28.983 dBm
#Avg
Log
18
dB/ 1
n % ¥ i w\‘\
¥ K
#PAvY mH‘“
109
HL 52 w‘“‘r
H3 F$
AR
£(F:
FTun
Swp
Center 5.320 600 GHz Span 26 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Peak Power Spectral Density

(Method: SA-2)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT20), PN9, worst data mode 0(MCS)
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz] | [dBm/MHz] [dB]
5500.0000 5507.19 -21.94 1.76 20.21 0.06 0.09 11.00 1091
5580.0000 5583.71 -21.61 1.75 20.21 0.06 0.41 11.00 10.59
5700.0000 5701.11 -20.66 1.74 20.20 0.06 1.34 11.00 9.66
Sample Calculation:
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor
Tx, 5500MHz Tx, 5580MHz
% Agilent RL % Agilent RL
Mikrl 5.567 193 GHz Mikrl 5.583 785 GHz
Ref -18 dBm #Atten 16 dB -21.948 dBm Ref —18 dBm #Atten 10 dB -21.612 dBm
#fug #Fvg
Log 4 Log 1
18 2 18 bs
dB/ ra T " dB/ S o ™
.#W ‘M\h i “”\\
#PAvg .J,I‘f "L‘n,m #PAvg ‘Mﬁ M
160 109 "
HL 52 HL 52
H3 FS H3 FS
AR AR
£(f £(f
FTun FTun
Swp 3p
Center 5.500 068 GHz Span 26 MHz Center 5.580 068 GHz Span 26 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Tx, 5700MHz
% Agilent RL
Mikrl 5.761 185 GHz
Ref -18 dBm #Atten 16 dB -28.658 dBm
#Avg
Log 1
18 ;
dB/ - 1
A A}
#PRug “‘M M
109
HL 52
H3 F$
AR
£(F:
FTun
Swp
Center 5706 6060 GHz Span 26 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test report No.: 10622710S-E

Peak Power Spectral Density

(Method: SA-2)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT20), PN9, worst data mode 0(MCS)
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty |RBW Corr.[ Result Limit Margin
Reading Loss Loss factor Factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dB] |[dBm/500kHz]|[dBm/500kHZ][ [dB]
5745.0000 5740.02 -30.69 1.74 20.20 0.06 6.99 -1.70 30.00 31.70
5785.0000 5792.52 -30.10 1.74 20.19 0.06 6.99 -1.12 30.00 31.12
5825.0000 5822.51 -30.51 1.73 20.19 0.06 6.99 -1.54 30.00 31.54
Sample Calculation:
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor + RBW Correction factor
RBW Correction factor: 10*Log (500kHz/RBW)
Tx, 5745MHz Tx, 5785MHz
% Agilent RL % Agilent RL
Mkrl 5.748 617 GHz Mkrl 5.792 518 GHz
Ref @ dBm Witten 18 dB -30.691 dBm Ref @ dBm Witten 18 dB -30.099 dBm
#fug #Fvg
Log Log
19 19
dB/ dB/
#PAvg rfJ \\ﬂ #PAvg r'r} \\’v.
108 -~ ) 160 o
WL o§2 WL o§2 A
W3 gg /f \ W3 gg / \
£ £()
FTun M w FTun W s
Swp 3p
Center 5.745 088 GHz Span 26 MHz Center 5.785 088 GHz Span 26 MHz

#Res BH 100 kHz #YBH 300 kHz

Sweep 7.92 ms (1201 pts) #Res BH 180 kHz #BH 380 kHz

Sweep 7.92 ms (1201 pts)

Tx, 5825MHz

4 Agilent

Ref & dBm #Atten 16 dB

RL
Mkrl 5.822 588 GHz
-30.313 dBm

#Avg
Log

18
dB/

#PAvY

166
H1 52 Bl

W3 F$ /

£
FTun

Aﬂpf

Swp

Center 5.825 008 GHz

#Res BW 100 kHz #WBH 300 kHz

Span 26 MHz
Sweep 7.92 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

Peak Power Spectral Density
(Method: SA-2)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C , 50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT20), PN9, worst data mode 0(MCS)
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz] | [dBm/MHz] [dB]
5180.0000 5185.53 -19.49 1.70 20.24 0.10 2.55 11.00 8.45
5220.0000 5213.09 -19.87 1.71 20.23 0.10 2.17 11.00 8.83
5240.0000 5236.38 -20.15 1.71 20.23 0.10 1.89 11.00 9.11

Sample Calculation:
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor

Tx, 5180MHz Tx, 5220MHz

% Agilent RL % Agilent RL

Mkrl 5.185 525 GHz Mkrl 5.213 988 GHz
Ref 8 dBm #Atten 16 dB -19.487 dBm Ref 8 dBm #Atten 16 dB -19.866 dBm
#Aug #Aug
Lag Lag
18 18
dB/ 1 dB/ ‘1)

7 T T ST n ~
f | s i
#PAvg mr' ‘M #PAvg
100 M 100 MJ" W\h
51 52|, HL 52 \
u3 Fsf H3 FS iy
AA AA
£ £()
FTun FTun
Swp Swp
Center 5.180 088 GHz Span 26 MHz Center 5.220 088 GHz Span 26 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Tx, 5240MHz
% Agilent RL

Mirl 5.236 382 GHz
Ref 8 dBm #fitten 18 dB -20.158 dBm
#Aug
Log
18
dB/ 1

[+3
//- e Wt T '\\
ar“/ \‘h
#PRug I’H w{
160 M,J" M\.
WL s2l, A
H3 F$ o
AA

£
FTun
Swp
Center 5.240 606 GHz Span 26 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

Peak Power Spectral Density

(Method: SA-2)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C ,50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT20), PN9, worst data mode 0(MCS)
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz] | [dBm/MHz] [dB]
5260.0000 5256.95 -19.54 1.72 20.23 0.10 2.51 11.00 8.49
5300.0000 5297.25 -19.55 1.72 20.23 0.10 2.51 11.00 8.50
5320.0000 5316.34 -20.10 1.73 20.22 0.10 1.95 11.00 9.05
Sample Calculation:
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor
Tx, 5260MHz Tx, 5300MHz
% Agilent RL % Agilent RL
Mikrl 5.256 945 GHz Mikrl 5.297 248 GHz
Ref & dBm #Atten 16 dB -19.544 dBm Ref 0 dBm #Atten 10 dB -19.545 dBm
#fug #Fvg
Log Log
18 18
dB/ 1 dB/ A
JJ/(«- LT \k //,( T w T -\\\
f ' g
#PAug .h"w : #PAug f WMM
168 168
M2 .J.MN M2 M’ﬂv
H3 FS H3 FS '
AR AR
£ £()
FTun FTun
Swp 3p
Center 5.260 068 GHz Span 26 MHz Center 5.300 068 GHz Span 26 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Tx, 5320MHz
% Agilent RL
Mikrl 5.316 338 GHz
Ref & dBm #Atten 16 dB -28.996 dBm
#Avg
Log
18
dB/ 1
) il ,,\\
/ \
#PAvY Hﬂ "Hma
109
HL 52 M
H3 F$
AR
£(F:
FTun
Swp
Center 5.320 600 GHz Span 26 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.
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Telephone
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Test report No.: 10622710S-E

Peak Power Spectral Density

(Method: SA-2)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C ,50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT20), PN9, worst data mode 0(MCS)
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz] | [dBm/MHz] [dB]
5500.0000 5504.20 -21.55 1.76 20.21 0.10 0.52 11.00 10.48
5580.0000 5581.65 -21.41 1.75 20.21 0.10 0.65 11.00 10.35
5700.0000 5696.97 -20.63 1.74 20.20 0.10 1.41 11.00 9.59
Sample Calculation:
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor
Tx, 5500MHz Tx, 5580MHz
% Agilent RL % Agilent RL
Mikrl 5.564 263 GHz Mikrl 5.581 647 GHz
Ref 0 dBm #Atten 10 dB -21.549 dBm Ref 0 dBm #Atten 10 dB -21.418 dBm
#fug #Fvg
Log Log
10 10
dB/ dB/ s
//,r A e w-\\ //,- s P w\\
MM e | e W,
168 168
HL 52 HL 52
H3 FS W3 Fsf M
AR AR
£(f £(f
FTun FTun
Swp 3p
Center 5.500 068 GHz Span 26 MHz Center 5.580 068 GHz Span 26 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Tx, 5700MHz
% Agilent RL
Mikrl 5.696 967 GHz
Ref & dBm #Atten 16 dB -28.633 dBm
#Avg
Log
10
dB/ L
Y k!
#PRvg nf“ Wﬂ
108
WL s2 M'J! M
H3 F$
AR
£(F:
FTun
Swp
Center 5706 6060 GHz Span 26 MHz

#Res BH 1 MHz #UBH 3 MHz

Sweep 1.04 ms (1201 pts)

UL Japan, Inc.
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Test report No.: 10622710S-E

Peak Power Spectral Density

(Method: SA-2)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C ,50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT20), PN9, worst data mode 0(MCS)
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty |RBW Corr.[ Result Limit Margin
Reading Loss Loss factor Factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dB] |[dBm/500kHz]|[dBm/500kHZ][ [dB]
5745.0000 5737.55 -30.39 1.74 20.20 0.10 6.99 -1.36 30.00 31.36
5785.0000 5787.54 -30.36 1.74 20.19 0.10 6.99 -1.34 30.00 31.34
5825.0000 5817.55 -30.17 1.73 20.19 0.10 6.99 -1.16 30.00 31.16
Sample Calculation:
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor + RBW Correction factor
RBW Correction factor: 10*Log (500kHz/RBW)
Tx, 5745MHz Tx, 5785MHz
% Agilent RL % Agilent RL
Mirl 5.737 547 GHz Mirl 5.787 535 GHz
Ref & cBm sfitten 18 dB -38.398 dBn Ref @ dBm Witten 18 dB -38.356 dBn
#fug #Fvg
Log Log
18 18
dB/ dB/
WWWWW ooy AR e
#PAug :‘{J R\ #PAug NfJ \\'v
160 KN 160 W M)
WL 2 WL 2 /
. AN = N,
£(f £(f
FTun W w FTun MM o
Swp 3p
Center 5.745 088 GHz Span 26 MHz Center 5.785 088 GHz Span 26 MHz

#Res BH 100 kHz #YBH 300 kHz

Sweep 7.92 ms (1201 pts) #Res BH 180 kHz #BH 380 kHz

Sweep 7.92 ms (1201 pts)

Tx, 5825MHz

4 Agilent

Ref & dBm #Atten 16 dB

RL
Mkrl 5.817 547 GHz
-30.169 dBm

#Avg
Log

18
dB/

WWVWV'NWWW'VWYWV\

#PAvY

166
H1 52

W3 F$

/

£
FTun

o

Swp

Center 5.825 008 GHz

#Res BW 100 kHz #WBH 300 kHz

Span 26 MHz
Sweep 7.92 ms (1201 pts)

UL Japan, Inc.
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Test report No.: 10622710S-E

Peak Power Spectral Density
(Method: SA-2)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 8, 2015
Temperature / Humidity 23 deg.C ,47 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT40), PN9, worst data mode 0(MCS)
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz] | [dBm/MHz] [dB]
5190.0000 5187.75 -23.88 1.70 20.23 0.19 -1.76 11.00 12.76
5230.0000 5217.69 -24.05 1.71 20.23 0.19 -1.92 11.00 12.92

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor

Tx, 5190MHz

4 Agilent

Ref -10 dBm

#Atten 16 dB

RL

Mkrl 5.187 75 GHz
-23.878 dBm

#Aug
Lag

18

dB/ -

-.M»,\

|

R

#PAvg f'yy

168
Wl 52

H3 FS

£()
FTun

Swp

Center 5,190 08 GHz
#Res BH 1 MHz

#UBH 3 MHz

Span 52 MHz

Sweep 1.04 ms (1201 pts)

Tx, 5230MHz

4 Agilent

Ref -18 dBm

#Atten 16 dB

RL

Hkrl 5.217 69 GHz
-24.858 dBm

#Avg
Log

18

dB/ i

#PAvY J

166
H1 52

t

W3 F$

£
FTun

Swp

Center 5.230 80 GHz
#Res BH 1 MHz

#UBH 3 MHz

Span 52 MHz

Sweep 1.04 ms (1201 pts)

UL Japan, Inc.
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Test report No.: 10622710S-E

Peak Power Spectral Density
(Method: SA-2)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015
Temperature / Humidity 25 deg.C ,52 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT40), PN9, worst data mode 0(MCS)
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz] | [dBm/MHz] [dB]
5270.0000 5272.60 -23.21 1.72 20.23 0.19 -1.07 11.00 12.07
5310.0000 5316.15 -23.57 1.73 20.23 0.19 -1.42 11.00 12.42

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor

Tx, 5270MHz

4 Agilent

Ref -10 dBm #Atten 16 dB

RL
Mkrl 5.272 68 GHz
-23.208 dBm

#Aug
Lag

18

Lor

dB/ I

#PAvg

168
Wl 52

H3 FS

£()
FTun

Swp

Center 5.270 08 GHz
#Res BH 1 MHz #YBH 3 MHz

Span 52 MHz
Sweep 1.04 ms (1201 pts)

Tx, 5310MHz

4 Agilent

Ref -18 dBm #fitten 18 dB

RL
Mkrl 5.316 15 GHz
-23.367 dBm

#Avg
Log

18 .

dB/ s ¥ ’\

-

!

\

Lt

e o v

H1 52

W3 F$

£
FTun

Swp

Center 5.318 86 GHz
#Res BH 1 MHz #UBH 3 MHz

Span 52 MHz
Sweep 1.04 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.
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Test report No.: 10622710S-E

Peak Power Spectral Density
(Method: SA-2)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT40), PN9, worst data mode 0(MCS)
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz] | [dBm/MHz] [dB]
5510.0000 5504.97 -24.50 1.76 20.21 0.19 -2.34 11.00 13.34
5550.0000 5557.06 -24.36 1.76 20.21 0.19 -2.20 11.00 13.20
5670.0000 5668.14 -23.78 1.75 20.20 0.19 -1.64 11.00 12.64

Sample Calculation:
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor

Tx, 5510MHz Tx, 5550MHz
% Agilent RL % Agilent RL
Mikrl 5.564 97 GHz Mkrl 5.557 66 GHz
Ref -10 dBm #Atten 16 dB —-24.584 dBm Ref -10 dBm #Atten 16 dB —-24.360 dBm
#fug #Fvg
Log Log
18 1 18 ;?
dB/ Vs "+ o | 4 ~ dB/ " 0 i

] T ] I
] \ ] a
e Wi | s

HL 52 HL 52
H3 FS H3 FS

AR AR
£ £()
FTun FTun
Swp 3p
Center 5.518 88 GHz Span 52 MHz Center 5.558 88 GHz Span 52 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)

Tx, 5670MHz
% Agilent RL
Mikrl 5.668 14 GHz

Ref -18 dBm #Atten 16 dB -23.782 dBm
#Avg
Log
18 <?
dB/ / A\ - !

I[Pagvg w
H1 52
K3 TS

£
FTun
Swp

Center 5.670 00 GHz Span 52 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)

UL Japan, Inc.
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Test report No.: 10622710S-E

Peak Power Spectral Density

(Method: SA-2)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11n(HT40), PN9, worst data mode 0(MCS)
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty [RBW Corr.[ Result Limit Margin
Reading Loss Loss factor Factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dB] |[dBm/500kHz]|[dBm/500kHZ][ [dB]
5755.0000 5758.77 -33.30 1.74 20.19 0.19 6.99 4.19 30.00 34.19
5795.0000 5792.49 -33.03 1.74 20.19 0.19 6.99 -3.92 30.00 33.92

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor + RBW Correction factor

RBW Correction factor: 10*Log (500kHz/RBW)

Tx, 5755MHz

4 Agilent

Ref -10 dBm #Atten 16 dB

RL
Mkrl 5.758 77 GHz
-33.361 dBm

#Aug
Lag

18
dB/

PMMM’MMWWWVNWNWWM

e e

#PAvg

168
Wl 52

H3 F3
AR

£()
FTun

Swp

Center 5.755 @
#Res BH 188 kHz

GHz
#\/BH 300 kHz

Span 52 MHz
Sweep 15.76 ms (1261 pts)

Tx, 5795MHz

4 Agilent

Ref -18 dBm #fitten 18 dB

RL
Mirl 5.792 49 GHz
-33.838 dBm

#Avg
Log

18
dB/

k

#PAvY

166
H1 52

W3 F$

£
FTun

Swp

Center 5.795 @
#Res BH 190 kHz

GHz
#\BH 300 kHz

Span 52 MHz
Sweep 15.76 ms (1261 pts)
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Test report No.: 10622710S-E

Peak Power Spectral Density

(Method:

SA-2)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 6, 2015 January 23, 2015
Temperature / Humidity 25 deg.C ,52 %RH 24deg.C
Engineer Yosuke Ishikawa Shinichi Takano
Mode Tx, IEEE802.11ac(VHT40), PN9, worst data mode 0(MCS)
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz] | [dBm/MHz] [dB]
5190.0000 5185.23 -24.15 1.70 20.23 0.13 -2.09 11.00 13.09
5230.0000 5226.58 -23.23 1.71 20.23 0.13 -1.16 11.00 12.16

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor

Tx, 5190MHz

4 Agilent

Ref -10 dBm

#Atten 16 dB

RL
Mkrl 5.185 23 GHz
-24.151 dBm

#Aug
Lag

18

dB/ o

#PAvg J

168
Wl 52

H3 FS

£()
FTun

Swp

Center 5,190 08 GHz
#Res BH 1 MHz

#UBH 3 MHz

Span 52 MHz
Sweep 1.04 ms (1201 pts)

Tx, 5230MHz

4 Agilent

Ref & dBm

#Atten 16 dB

RL
Mkrl 5.226 58 GHz
-23.231 dBm

#Avg
Log

18
dB/

O

#PAvy .i

166
H1 52

W3 F$

£
FTun

Swp

Center 5.230 80 GHz
#Res BH 1 MHz

#UBH 3 MHz

Span 52 MHz
Sweep 1.04 ms (1201 pts)
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Test report No.: 10622710S-E

Peak Power Spectral Density

(Method: SA-2)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C , 50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT40), PN9, worst data mode 0(MCS)
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz] | [dBm/MHz] [dB]
5270.0000 5261.77 -23.17 1.72 20.23 0.13 -1.09 11.00 12.09
5310.0000 5304.45 -23.40 1.73 20.23 0.13 -1.31 11.00 12.31

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor

Tx, 5270MHz
% Agilent RL
Mkrl 5.261 77 GHz
Ref 8 dBm #Atten 16 dB -23.169 dBm
#Aug
Lag
18
dB/
1
$ L
f \
#PAug / \(
100 j \
HL 52 i
H3 FS v
AA
£()
FTun
Swp
Center 5.270 08 GHz Span 52 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Tx, 5310MHz
% Agilent RL
Mirl 5.384 45 GHz
Ref 8 dBm #fitten 18 dB -23.398 dBm
#Avg
Log
18
dB/
1
/ ™y ”\\
#PRug j \,
160 “r'
H1 52
H3 FSW{NM
AA
£
FTun
Swp
Center 5.316 66 GHz Span 52 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400

1 +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

Peak Power Spectral Density
(Method: SA-2)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C , 50%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11ac(VHT40), PN9, worst data mode 0(MCS)
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz] | [dBm/MHz] [dB]
5510.0000 5514.90 -23.76 1.76 20.21 0.13 -1.66 11.00 12.66
5550.0000 5554.94 -23.80 1.76 20.21 0.13 -1.70 11.00 12.70
5670.0000 5667.57 -23.59 1.75 20.20 0.13 -1.51 11.00 12.51

Sample Calculation:
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor

Tx, 5510MHz Tx, 5550MHz
% Agilent RL % Agilent RL
Mkrl 5.514 98 GHz Mkrl 5.554 94 GHz
Ref 8 dBm #Atten 16 dB —-23.768 dBm Ref 8 dBm #Atten 16 dB —-23.799 dBm
#Aug #Aug
Lag Lag
18 18
dB/ dB/
1 1
i 1 I ™y I ™

#PAvg n/ \ #PAvg / \4

168 168
WL $2 P ‘\Wmu Hosel ,...,J( \WW
W3 Fspyr W3 FS "'
AR AR
£ £()
FTun FTun
Swp Swp
Center 5.518 88 GHz Span 52 MHz Center 5.558 88 GHz Span 52 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Tx, 5670MHz
% Agilent RL
Mkrl 5.667 57 GHz

Ref & dBm #Atten 16 dB -23.588 dBm
#Avg
Log
18
dB/

1

2 "

#PRug j \

100 /{ \1
ML g2y Tyt
W3 S

£
FTun
Swp

Center 5.670 00 GHz Span 52 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

Peak Power Spectral Density

(Method: SA-2)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHT40), PN9, worst data mode 0(MCS)
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty [RBW Corr.[ Result Limit Margin
Reading Loss Loss factor Factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dB] |[dBm/500kHz]|[dBm/500kHZ][ [dB]
5755.0000 5743.73 -33.19 1.74 20.19 0.13 6.99 4.14 30.00 34.14
5795.0000 5792.53 -32.74 1.74 20.19 0.13 6.99 -3.69 30.00 33.69

Sample Calculation:
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor + RBW Correction factor
RBW Correction factor: 10*Log (500kHz/RBW)

Tx, 5755MHz
% Agilent RL
Mkrl 5.743 73 GHz
Ref -10 dBm #Atten 16 dB —33.185 dBm
#Aug
Lag
18
dB/

1

e el

#PAvg J/

168
Wl 52

H3 FS
AR

e

£()
FTun

Swp

Center 5.755 08 GHz
#Res BH 188 kHz

#YBH 300 kHz

Span 52 MHz

Sweep 15.76 ms (1261 pts)

Tx, 5795MHz
% Agilent RL

Mirl 5.792 53 GHz
Ref -18 dBm #fitten 18 dB -32.741 dBm
#Avg
Log
18
dB/

i
| e gty

k

#PAvY /

166
H1 52

W3 F$

e

£
FTun

Swp

Center 5.795 86 GHz
#Res BH 190 kHz

#WBH 300 kHz

Span 52 MHz

Sweep 15.76 ms (1261 pts)

UL Japan, Inc.

Shonan EM

C Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +8

1463 50 6401
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Test report No.: 10622710S-E

Peak Power Spectral Density

(Method:

SA-2)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C , 50%RH
Engineer Shinichi Takano
Mode Tx, [IEEE802.11ac(VHTS80), PN9, worst data mode 0(MCS)
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz] | [dBm/MHz] [dB]
5210.0000 5214.45 -27.36 1.71 20.23 0.26 -5.16 11.00 16.16

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor

Tx, 5210MHz
% Agilent RL

Mikrl 5.214 45 GHz
Ref 8 dBm #Atten 16 dB —-27.355 dBm
#Aug
Lag
18
dB/

1
o i, | e »
#PAvg
100 lf .\
51 52 f
V3 FS
HHWW‘M ‘%h "

£y el
FTun
Swp
Center 5.218 88 GHz Span 97 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401

239 of 247




Test report No.: 10622710S-E

Peak Power Spectral Density

(Method:

SA-2)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 23, 2015
Temperature / Humidity 24deg.C , 50%RH
Engineer Shinichi Takano
Mode Tx, [IEEE802.11ac(VHTS80), PN9, worst data mode 0(MCS)
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz] | [dBm/MHz] [dB]
5290.0000 5273.83 -27.31 1.72 20.23 0.26 -5.10 11.00 16.10

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor

Tx, 5290MHz
% Agilent RL
Mikrl 5.273 83 GHz
Ret & dBm #Attsn 16 dB —-27.314 dBm
#Aug
Lag
18
dB/
1
‘ngmwmwwm o) -
#PAvg
100 !{ \\
HL 52 ,
H3 FS
s W
£()
FTun
Swp
Center 5.290 88 GHz Span 97 MHz

#Res BH 1 MHz

#UBH 3 MHz

Sweep 1.04 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

Peak Power Spectral Density

(Method:

SA-2)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHT80), PN9, worst data mode 0(MCS)
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz] | [dBm/MHz] [dB]
5530.0000 5523.46 -28.49 1.76 20.21 0.26 -6.26 11.00 17.26
5610.0000 5599.01 -28.15 1.75 20.20 0.26 -5.94 11.00 16.94

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor

Tx, 5530MHz

4 Agilent

Ref -10 dBm #Atten 16 dB

RL
Hkrl

5.523 46 GHz
—-28.435 dBm

#Aug
Lag

18
dB/

o

v

;

\

#PAvg J

168

R O i

H3 FS

£()
FTun

Swp

Center 5.530 08 GHz

#Res BH 1 MHz #UBH 3 MHz

Span 166 MHz

Sweep 1.04 ms (1201 pts)

Tx, 5610MHz

4 Agilent

Ref -18 dBm #fitten 18 dB

RL
Hkrl

5.599 81 GHz
-28.145 dBm

#Avg
Log

18
dB/

o

#PAvY jj

160 M hjerho
H1 52
H3 F$
AA
£
FTun
Swp
Center 5.618 86 GHz Span 97 MHz

#Res BH 1 MHz #UBH 3 MHz

Sweep 1.04 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test report No.: 10622710S-E

Peak Power Spectral Density

(Method: SA-2)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 7, 2015
Temperature / Humidity 23 deg.C , 50 %RH
Engineer Yosuke Ishikawa
Mode Tx, IEEE802.11ac(VHT80), PN9, worst data mode 0(MCS)
mobile/portable client device
Ch. Freq. Freq. Reading | Cable Atten. Duty |RBW Corr.[ Result Limit Margin
Reading Loss Loss factor Factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dB] |[dBm/500kHz]|[dBm/500kHZ][ [dB]
5775.0000 5761.26 -35.56 1.74 20.19 0.26 6.99 -6.38 30.00 36.38

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor + RBW Correction factor

RBW Correction factor: 10*Log (500kHz/RBW)

Tx, 5775MHz
% Agilent RL
Mkrl 5.761 26 GHz
Ref -10 dBm #Atten 16 dB —35.555 dBm
#Aug
Lag
18
dB/
1
e

#PAvg
100 /
HL 52
H3 FS vM"‘/ 5

AA
£()
FTun
Swp
Center 5.775 08 GHz Span 97 MHz
#Res BH 106 kHz #BH 380 kHz Sweep 29.36 ms (1261 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test report No.: 10622710S-E

. ]
APPENDIX 2

Test Instruments

EMI test equipment

Control No. Instrument Manufacturer Model No Serial No Test Item | Calibration Date
* Interval(month)
SCC-G12 Coaxial Cable Suhner SUCOFLEX 102 30790/2 AT 2014/03/13 * 12
SAT20-07 Attenuator Weinschel Corp. 54A-20 31484 AT 2014/04/22 % 12
SPM-07 Power Meter Agilent 8990B MY5100272 AT 2014/04/04 * 12
SPSS-04 Power sensor Agilent N1923A MY5326009 AT 2014/04/04 % 12
SOS-09 Humidity Indicator A&D AD-5681 4061484 AT 2014/12/24 * 12
SSA-03 Spectrum Analyzer Agilent E4448A MY48250152 AT 2014/02/03 % 12
SAEC-03(NSA) |Semi—Anechoic Chamber |TDK SAEC-03(NSA) 3 RE 2014/07/14 % 12
SAF-06 Pre Amplifier TOYO Corporation TPAO118-36 1440491 RE 2014/05/23 % 12
SCC-G04 Coaxial Cable Junkosha J12J102207-00 JUN-12-14-018|RE 2014/06/24 * 12
SCC-G23 Coaxial Cable Suhner SUCOFLEX 104 297342/4 RE 2014/05/15 * 12
SHA-03 Horn Antenna Schwarzbeck BBHA9120D 9120D-739 RE 2014/08/12 * 12
SOS-05 Humidity Indicator A&D AD-5681 4062518 RE 2014/10/30 * 12
KSA-08 Spectrum Analyzer Agilent E4446A MY46180525 RE 2014/03/04 * 12
SJM-15 Measure ASKUL - - RE,CE -
COTS-SEMI-1 |EMI Software TSJ TEPTO-DV(RE,CE, |- RE,CE _
RFIMF)
SAT10-06 Attenuator Agilent 8493C-010 74865 RE 2014/11/21 * 12
SFL-03 Highpass Filter MICRO-TRONICS HPM50112 028 RE 2014/11/21 % 12
SCC-G04 Coaxial Cable Junkosha J12J102207-00 JUN-12-14-018|RE 2014/06/24 * 12
SCC-G23 Coaxial Cable Suhner SUCOFLEX 104 297342/4 RE 2014/05/15 % 12
SHA-05 Horn Antenna ETS LINDGREN 3160-09 LM4210 RE 2014/03/15 * 12
SCC-G18 Coaxial Cable Suhner SUCOFLEX 104A [46292/4A RE 2014/03/14 * 12
SAF-09 Pre Amplifier TOYO Corporation HAP18-26W 00000018 RE 2014/05/15 % 12
SHA-06 Horn Antenna ETS LINDGREN 3160-10 LM3459 RE 2014/03/15 * 12
SCC-G19 Coaxial Cable Suhner SUCOFLEX 102A |1188/2A RE 2014/03/14 % 12
SAF-10 Pre Amplifier TOYO Corporation HAP26-40W 00000010 RE 2014/03/14 * 12
SAT10-05 Attenuator(above1GHz) [Agilent 8493C-010 74864 RE 2014/11/21 * 12
SBA-03 Biconical Antenna Schwarzbeck BBA9106 91032666 RE 2014/10/18 * 12
SLA-03 Logperiodic Antenna Schwarzbeck UHALP9108A UHALP 9108-A |RE 2014/10/18 * 12
0901
SAT6-08 Attenuator IE')IC')Q(I)_?ED ELECTRIC AT-406(40) - RE 2014,/08/27 * 12
SCC-C1/C2/C |Coaxial Cable&RF Fuji'lv(ura/.Fujikura/Suhne 8D2W/12DSFA/14 [-/0901-271(RF |RE 2014/04/25 * 12
3/C4/C5/C10/ |Selector r/Suhner/Suhner/Suhn [1PE/141PE/141PE Selector)
SRSE-03 er/TOYO /141PE/NS4906
SAF-03 Pre Amplifier SONOMA 310N 290213 RE 2015/02/18 * 12
STR-06 Test Receiver Rohde & Schwarz ESCI 101259 RE,CE 2014/03/04 * 12
SCC-C9/C10/S|Coaxial Cable&RF Suhner/Suhner/TOYO [RG223U/141PE/N [-/0901-271(RF |CE 2014/04/25 * 12
RSE-03 Selector S4906 Selector)
SLS-05 LISN Rohde & Schwarz ENV216 100516 CE 2014/02/26 * 12
SAT3-06 Attenuator JFW 50HF-003N - CE 2015/02/18 * 12
SOS-06 Humidity Indicator A&D AD-5681 4062118 CE 2014/12/24 % 12
STM-05 Terminator TME CT-01 BP - CE 2014/12/19 % 12

The expiration date of the calibration is the end of the expired month .
As for some calibrations performed after the tested dates , those test equipment have been controlled by
means of an unbroken chains of calibrations .

All equipment is calibrated with valid calibrations . Each measurement data is traceable to the national or
international standards.

Test Item:

CE: Conducted emission,
RE: Radiated emission,
AT: Antenna terminal disturbance voltage

UL Japan, Inc.
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